YANMAR PARTS CATALOG

0CS10-M42301EN

Last update May., 2016




PREFACE

1. This Parts Catalog carries Yanmar excavator (back-hoe loader) GCBL40 for U.S. A

2. Parts catalog history

Parts catalog NO. Published Remarks
Vehicle 000Y00S4230
Ist edition . Oct., 2005
Engine 000Y00B7340
. Vehicle 000Y00S4231
1st revised . Apr., 2007
Engine 000YO0B7341
3. Model name
SECTION Column Mode!| name M/ # Manufactured
I (Vehicle) (A) GBL40 (US) 00501~ 2005/ 9~
O (Engine) (A) 3TNV84T-XBL 15425~ 2005/ 8~

4 . Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified
i | lustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use

in repairing causes such as an early breakage, for instance.

Y00S84231 21-0703 CBL40(US)




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



VEHICLE

87
2J

PAINTED COLOR

87
2J

12

=
|
49
87
2J
11
~ 87
_ Paint Part No.
Egégr E?Siion Painted Color
P 16L Can 4L Can SPRAY
7
49 |77 | ymumR Navy Gray | e TOR-91390000 | TOR-94800490
87 YANMAR New Permanent Yellow 981101-09519 | 977620-40870 | 977620-30871
2] YANMAR New Permanent Yellow 2 981101-09520 | 977620-40871 | 977620-30872
72 |SEEEEE | vanuAR park Olive Gray | —memem- 977620-40720 | TOR-94800720
11 YANWAR Red | e TOR-91000002 | TOR-94800100
12 YANMAR Black | e TOR-91220001 | TOR-94800120

Y00S4231 72-0703 CBL40(US)




PICTURESQUE INDEX(1) - - - MAIN PARTS

| KIT PARTS FOR REMODEL Fig. 133~144 |

ACCELERATOR CABLE Fig. 8 ELECTRIC PART (ROOF) Fig. 17 TEWBLEN Fiz 5

ELECTRIC PART (LD LEVER) Fig. 15 ELECTRIC PART (WORK LAMP) Fig. 18 :

ELECTRIC PART ROPS CANOPY Fig.52 [ARM Fig. 5]
(INSTRUMENT PANEL) Fig. 16 _

ELECTRIC PART(P.T.0.) Fig. 19 ['ARM CYLINDER Fig. 56

LEVER (LOADER) Fig. 36, 37 :

P.T.0. LEVER Fig. 41 BOOM Fig 84

INSTRUMENT PANEL Fig. 49 [BOOM CYLINDER Fig. 55 |

CONTROL VALVE (LOADER) Fig. 68,69 &

| STABILIZER CYLINDER Fig. 59

STEERING WHEEL & COLUMN Fig. 44 .
STEERING UNIT Fig. 61 | SEAT & SEAT MOUNT Fig. 50|

| LIFT ARM LOCK Fig. 43

MUFFLER Fig. 6

AIR CLEANER Fig.7
ENGINE MOUNT Fig. 9
RADIATOR & MOUNT Fig. 10
FUEL LINE Fig. 12

ELECTRIG PART RIG
(ENGINE) Fig.14

DAMPER Fig. 20
HOOD Fig. 51

HYD. OIL COOLER Fig. 71
HYD. OIL TANK Fig. 72

[LIFT ARM Fig. 90

v
2| STABILIZER Fig 92

v
/\ BACKHOE MOUNT

// Fig. 88

| BUCKET CYLINDER Fig. 58
| BUCKET ARM & LINK Fig. 86

SWING CYLINDER Fig. 57

BOOM BRACKET &
BACKHOE LOCK Fig. 89

LEVER (BACKHOE) Fig. 38~40

[OADER LIK Fig 91 FUEL TANK Fig. 11 P.T.0. PEDAL Fig. 42
CONTROL VALVE (BACKHOE) Fig. 63~67
[CIFT CYLINDER Fig. 53| [FRONT AXLE Fig. 27~30] || |PILOT CHECK VALVE Fig. 70
BATTERY Fig 13 TH CONTROL Fig. 34 FILTER Fig. 62
DRIVE SHAFT Fig. 21 BRAKE Fig. 35 HYD. OIL PIPING Fig. 73~83
PROPELLER SHAFT Fig. 22 FRAVE Fig. 45 POSITION LEVER Fig. 93
TRANSMISSION Fig. 23~25,94~132  COVER Fig. 46

REAR TRANSMISSION STAY Fig. 26 FENDER & HANDHOLD Fig. 47

SHIFT LEVER Fig. 32 STEP & FLOOR MAT Fig. 48 LABEL Fig. 1,2
SHIFT LINK Fig. 33 HYD. OIL PUMP Fig. 60 SAFETY LABEL Fig. 3,4

Y0084231 22-0703 CBL40(US)



PICTURESQUE INDEX(2) - - - HYDRAULIG SECTION

| ARM CYLINDER Fig. 56

| HYD. OIL PIPING Fig. 73~83 |

| BOOM CYLINDER Fig. 55

| CONTROL VALVE (BACKHOE) Fig. 63~67 | &

| PILOT CHECK VALVE Fig 70|

| STEERING UNIT Fig. 61|
| CONTROL VALVE (LOADER) Fig. 68, 69

| DUMP CYLINDER Fig. 54 <\
[

'\!
i\
| HYD. OIL TANK Fig. 72 ‘/’\

\‘

| HYD. OIL GOOLER Fig. 71

| BUCKET CYLINDER Fig. 58

| STABILIZER GYLINDER Fig. 59

| SWING CYLINDER Fig.57]

FILTERHST) Fig. 62|
HYD. OIL PUMP Fig. 60|

Y0084231 22-0703 CBL40(US)



Contents

0CS10-M42301

Fig. No. Fig. Name Fig. No. Fig. Name
LABEL & ACCESSORY TRANSMISSION
1. LABEL 20. DAMPER DISK
2. LABEL(FOR CANADA) 21. DRIVE SHAFT
3. LABEL(SAFETY) 22. PROPELLER SHAFT
4. LABEL(SAFETY)(FOR CANADA) 23. TRANSMISSION ACCESSORIES(STANDARD SPEC.)
5. EMBLEM(BRACKET) 24. TRANSMISSION ACCESSORIES(ROCK SHAFT SPEC.)

25. TRANSMISSION ACCESSORIES(ROCK SHAFT & P.T.O. SPEC.)

ENGINE RELATED 26. TRANSMISSION STAY(REAR)
6. MUFFLER 27. FRONT AXLE(1/4)
7. AIR CLEANER 28. FRONT AXLE(2/4)
8. ACCELERATOR CABLE 29. FRONT AXLE(3/4)
9. ENGINE MOUNT 30. FRONT AXLE(4/4)
10. RADIATOR & MOUNT 94. FRONT TRANSMISSION CASE
11. FUEL TANK 95. INPUT SHAFT
12. FUEL PIPE 96. IDLE SHAFT

97. OUTPUT SHAFT

ELECTRICAL PARTS 98. REAR TRANSMISSION CASE
13. BATTERY 99. TRANSMISSION INPUT SHAFT
14. AROUND THE ENGINE 100. PLANETARY GEAR
15. INSTRUMENT PANEL 101. MOTOR SHAFT
16. STARTER SWITCH 102. PUMP SHAFT
17. WORK LAMP(1) 103. PINION GEAR
18. WORK LAMP(2) 104. SUB SHIFT SHAFT
19. P.T.O. SWITCH 105. FRONT DRIVE SHAFT

106. 4 WHEEL DRIVE SHIFT



Fig. No.

107

108

109.
110.
111.
112.
113.
114.
115.
116.
117.
118.
119.
120.
121.
122.
123.

124.

TRAVELIN
31

. HS.T

Fig. Name

. LOWER LINK PIN

P.T.O.
P.T.O.
P.T.O.
P.T.O.
P.T.O.
P.T.O.

P.T.O.

G

. TIRE

DIFFERENTIAL RING GEAR
DIFFERENTIAL GEAR
REAR AXLE CASE
DIFFERENTIAL ROCK
DIFFERENTIAL SHAFT
FINAL SHAFT

BRAKE

P.T.O. VALVE

SECOND RELIEF

DRIVE SHAFT
CLUTCH
SHAFT

PUMP

CASE

BRAKE SHAFT

SHAFT COVER

CONTROL EQUIPMENT

32. SHIFT LINK(1)

33. SHIFT LINK(2)

Contents

Fig. No.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.

93.

FRAME

45,

COVER
46

a7

Fig. Name
SHIFT LINK(3)
BRAKE
LEVER(LOADER : 1)
LEVER(LOADER : 2)
LEVER(BACKHOE : 1)
LEVER(BACKHOE : 2)

LEVER(BACKHOE : 3)

P.T.0. LEVER(LOADER)

P.T.O. PEDAL(BACKHOE)

LIFT ARM LOCK

STEERING WHEEL & COLUMN

POSITION LEVER

FRAME

COVER(FRAME)

FENDER & HANDRAIL

AROUND SEAT

48.
49.

50.

STEP & FLOOR MAT
COVER(MONITOR)

SEAT & SEAT MOUNT

0CS10-M42301



Fig. No
BONNET
51

CANOPY
52

HYDRAUL
53

54

55.

56.

57.

58.

59.

60.

61.

62.

63.

64.

65.

66.

67.

68.

69.

70.

. Fig. Name

. HOOD

. CANOPY

IC OIL EQUIPMENT

. LIFT CYLINDER

. DUMP CYLINDER
BOOM CYLINDER

ARM CYLINDER
SWING CYLINDER
BUCKET CYLINDER
STABILIZER CYLINDER
HYDRAULIC PUMP
STEERING UNIT

LINE FILTER

CONTROL VALVE(BACKHOE
CONTROL VALVE(BACKHOE
CONTROL VALVE(BACKHOE

CONTROL VALVE(BACKHOE

PILOT CHECK VALVE

CONTROL VALVE(BACKHOE :

1/5)

: 2/5)
: 3/5)
: 4/5)
: 5/5)
CONTROL VALVE(LOADER : 1/2)

CONTROL VALVE(LOADER : 2/2)

Contents

Fig. No.

71

72

125.
126.
127.
128.
129.
130.
131.

132.

HYDRAUL

73.

74.

75.

76.

77.

78.

79.

80.

81.

82.

83.

Fig. Name

. OIL COOLER

. HYD. OIL TANK

HYDRAULIC CYLINDER CASE
PISTON

LIFT CRANK

CONTROL VALVE

RELIEF VALVE

STOP VALVE

SAFETY VALVE

HYDRAULIC CONTROL

IC OIL PIPING

TANK - PUMP - CONTROL VALVE
EQUIPMENT - RETURN

STEERING

CONTROL VALVE - LIFT & DUMP CYLINDER
BULKHEAD - CONTROL VALVE

CONTROL VALVE - BOOM, ARM & BUCKET CYLINDER
CONTROL VALVE - SWING CYLINDER
CONTROL VALVE - STABILIZER CYLINDER
TRANSMISSION - RETURN

CONTROL VALVE - P.T.O.(LOADER)

CONTROL VALVE - P.T.0.(BACKHOE)

0CS10-M42301



Contents

0CS10-M42301

Fig. No. Fig. Name Fig. No. Fig. Name
IMPLEMENT 146. LABEL(SAFETY)(SPANISH)
84. BOOM
85. ARM

86. BUCKET ARM & LINK
87. BUCKET(BACKHOE)
88. BACKHOE MOUNT
89. BOOM BRACKET

90. LIFT ARM

91. LOADER LINK

92. STABILIZER

OPTIONAL & KIT
133. FRONT GUARD KIT
134. RELIEF VALVE KIT
135. QUICK HOLDER KIT(LOADER)
136. BUCKET KIT(LOADER)
137. ROCK SHAFT KIT
138. REAR P.T.O. KIT
139. 3POINT HITCH KIT
140. P.T.O. KIT(LOADER)
141. P.T.O. KIT(BACKHOE)
142. SUB CONTROL VALVE KIT
143. 4-IN-1 BUCKET KIT(LOADER)
144. TURF TIRE KIT

145. LABEL(SPANISH)



0Cs10-M42301 LABEL & ACCESSORY 0CS10-M42301 Fig.1
Fig.1. LABEL (=ceLaos) o
©= F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

MACHINE SERIAL No.

CANOPY SERIAL No.| 8 27 IS STAMPED INTO 1 INC. 2~67. 1 1 772531-03100  LABEL SET CBL40 1
1S STAMPED INTO 5 THIS LOGATION. 2 2 172531-03000  LABEL L,ROOF 1
THIS LOCAT ION. 23 1 3 2 172531-03010  LABEL R,ROOF 1
VIEHED FRON © » 4 2 172531-03100 LABEL,SPECIFICATION 1
@44 5 2 17253103110  LABEL,AIR PRESS. US 1
—= 6 2 172531-03120  LABEL,SPEED 1
VIEWED FRM@® 46 VIEWD RN 7 2 17253103130  LABEL4WD 1
62 8 2 172472-03141  LABEL, SUPPORT 1
VIEED FOM ® VIEWED FROM © 9 2 172531-03140  LABEL,DIFF LOCK 1
0 10 2 17253103150 LABEL,BRAKE 1
A9 1 2 172531-03160  LABEL,TRAVEL 1
651 %3 J VIEHED FRo GO 12 2 17253103170  LABEL,ENG START 3
A P 2 Ve N ® 13 2 17253103180  LABEL,ENG CONTROL 1
VIEWED FROWG)  VIEWED FROM D  VIEWED FRoM (D)  VIEWED FRoM ® 1‘5‘ 2 1;2221'82238 tﬁggtﬂgi‘é\'\/"\/ﬁ% ;
. . REFER TO Fig. 46 - TIE-
e REFER T0 Fig. 45 FER 10 Fi REFER TO Fig. 49 16 2  172A38:03211  LABEL, ANTI-FREEZING 1
THIS LOCATION. 67 ig 46 9013\ 28 17 2 17253103220  LABEL,FUSE 1
M o 52 N\ £ 18 2 172511-03230  LABEL 1
2 1 2 19 2 172437-03252  TAG ASSY, CAUTION 1
i—4 A 61 7 20 2 172183-03280  LABEL, LOCK 1
il i 3 P q 21 2 172463-03290  LABEL, HYD.OIL 1
or—54 3 22 2 172437-03302  LABEL, MANUAL 1
, 23 2 17253103301  LABEL,NEWTRAL US 1
29 24 2 172437-03312  LABEL, SLOPE 1
39 25 2 17243703322  LABEL, RESEVOIR 1
15N 3 “REFER TO Fig. 45 26 2 172462-03320  LABEL, RADIATOR 1
N5 REFER 10 Fig 51 27 2 172437-03343  LABEL, TRANSPORT 1
a1 REFER T0 Fig. 12 & 37 28 2 17214103360  LABEL, START SWITCH 1
15 29 2 172437-03361  LABEL, BATTERY 1
7 EFER TO Fig.k@ 30 2 172437-03391  LABEL, RADIATOR 1
EFER T0 Fig. 46 60 31 2 172437-03402  LABEL, ENGINE COVER 1
REFER TO Fig. 7 32 2 172A36-03411  LABEL, ENGINE ROOM 1
9 33 2 172437-03422  LABEL, MUFFLER 1
6 34 2 17252403471  LABEL 1
5 35 2 17243703501  LABEL, FUEL 1
36 2 172524-03642  LABEL, CONTACT US 1
37 2 17253103020  LABEL,BOOM 2
38 2 17253103211  LABEL,CRUSH HAZARD 2
. IN THE OPERATION 39 2 17253103230  LABEL,STABILIZER 1
EFER T0 Fig. 46 [MA"”A'- CASE ] 20 2 17218303280  LABEL, LOCK 1
Fe 41 2 172531-03060  LABEL,HOSE LAYOUT 1
/ 42 2 17253103321  LABEL,EXPROTION BH 1
/ 43 2 17253103340  LABEL,WARNING BHL 1
44 2 17253103350  LABEL,2 WAY US 1
REFER T0 Fig. 51 45 2 172437-03461  LABEL, BOOM 2
46 2 172531-03030  LABEL, YANMAR 2
6 47 2 172524-03652  LABEL, LIFT ARM LOCK 1
48 2  172531-03331  LABEL,ENTANGLEMENT H 2
49 2 17253103260  LABEL,2WAY 1
50 2 17253103250  LABEL,POSITION LEVER 1
memarks 51 2 172165-03231  LABEL, P.T.0. 1
*Spanish label is shown in Fig.145. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 LABEL & ACCESSORY

0CS10-M42301 Fig.1

i (A)=CBL40(US) (D)=
Fig.1. LABEL = )
©)= (F=
No. Lewv. Parts No. Description ' |
2422 36 ® _ [WACHINE SERIAL No. @ B © O E @
AP SRIAL N0 8 27 IS STAWPED INTO 1 ING. 267, 52 2 172527-03620  LABEL 1
1S STAMPED INTO 5 THIS LOGATION. 53 2 172531-03240  LABEL,GREASING 1
THIS LOCATION. 23 1 53-1 2 172531-03241  LABEL,GREASING 1 N
VIEWED FROM © y 3 prrT—
@44 54 2 17253103270  LABEL,LUBRICATION 1
VIENED FRON ©) 54-1 2 172531-03271  LABEL,LUBRICATION 1 N
VIEWED FOM ® (A=M/#00501)
14, 38 VIEWED FRON @ 62 55 2 172531-03280  LABEL,DIRECTION 1
3 56 2 172125-03951  LABEL, AIR CLEANER 1
57 2 172531-03070  LABEL,RED 1 z
49 (A=M/#00572)
J  VIEWED FROM ® 58 2 172531-03080  LABEL,YELLOW 1 z
A=M/#00572
12 VIEWED FRoK © 59 ( 2 17;531-03090 LABEL,BLUE 1 z
VIEWED FROM (D)  VIEWED FRoM ) oo :
. } REFER TO Fig. 46 =M/
REFER TO Fig. 45 REFER TO Fig. 49
e '8 _ 'e 60 2 172A07-03160 LABEL 1
THIS LOCATION. EFER TO Fig.46 59 28 61 2 172A38-03201  LABEL, SUB TANK 1
M o 52 62 2 172531-03070  LABEL,RED 1 z
06 1 (A=M/#00572)
61 63 2 172531-03080  LABEL,YELLOW 1 z
> (A=M/#00572)
R 64 2 17253103200  LABEL,TIE-DOWN 2
,&ﬁ 58 65 2 172531-03310  LABEL,INSTALLATION 1
651 2 172531-03311  LABEL,INSTALLATION 1 N
32X (A=M/#00501)
15 ¢ 5 “REFER T0 Fig 45 3 66 2 172531-03360  LABEL,WARMING UP 1 W
REFER T0 Fig. 51 (A=MF#00501)
37 67 2 172531-03370  LABEL, BH OFF 1 w

REFER T0 Fig. 12 ¥

15
7 EFER TO Fig. 34 \
EFER TO Fig. 46 60
\ : /5

(A=M/#00501)

>
; A
6 _ % \
5 )
. @ IN THE OPERATION
EFER TO Fig. 46 MANUAL CASE
/""\4 '
REFER TO Fig. 51
6
Remarks

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

*Spanish label is shown in Fig.145. = =
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301 LABEL & ACCESSORY 0CS10-M42301  Fig.2
Fig.2. LABEL(FOR CANADA) (y-coLaots) ©-
©) =

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

43 45 ®

MACHINE SERIAL No.

IS STAWPED INTO | ¢ |nc.2~d8. 172531-08210 ~ FRENCH DECALS,KIT

1 1 1
fgug%gggl?hrgo 16 7 THIS LOGATION. 2 2 172A37-03180  LABEL J, AIR CLEANER 1
THIS LocATION. |18 33 3 2 172A37-03231  LABEL,MANUAL CA. 1
VIEWED FROM © 4 2 172A37-03241  LABEL,SLOPE CA. 1
40 5 2 172A37-03250 LABEL,RESERVOIR CA 1
o 6 2 172469-03261  TAG ASSY, SERVICING 1
VIEWED FRON ®) I} 7 2 172A37-03271  LABEL,TRANSPORT CA. 1
8 2 172A37-03290  LABEL,BATTERY CA 1
VIEWED FROM ©) 9 2 172469-03320 LABEL,RADIATOR CAP 1
10 2 172A37-03330  LABEL,ENGINE COVER 1
20 1 2 172A37-03350  LABEL,SILENCER CA 1
39 12 2 172469-03360  LABEL,OIL 1
‘ ” i 13 2 172A07-03410  LABEL,WATER DRAIN 1
VIEWED FROW(E)  VIEWED FROM (D)  VIEWED FROM @)  VIEWED FRoM (B VIEWED FROM (@ 14 2 172A37-03410  LABEL,RADIATOR CA 1
. 15 2 172531-03460  LABEL,HOSE LAYOUT FR 1
TQCE}X,EPEER:Q#O"“ REFER T0 Fig. 45 REFER TO Fig. 49 16 2 172A37-03500 LABEL,SUPPORT CA 1
THIS LOCATION. EFER T0 Fig. 46 17 2 172531-03500  LABEL,SPEC. FR. 1
15 23 18 2 172531-03510  LABEL,AIR PRESS. FR. 1
22 19 2 172531-03520  LABEL,SPEED FR. 1
20 2 172531-03530  LABEL,4WD FR. 1
21 2 172531-03540  LABEL,DIFF LOCK FR. 1
22 2 172531-03550  LABEL,BRAKE FR. 1
23 2 172531-03560  LABEL,TRAVEL FR. 1
24 2 172531-03570  LABEL,ENG START FR. 3
344 X 25 2 172531-03590  LABEL,WORK MODE FR. 1
S REFER TO Fig. 45 26 2 172531-03610  LABEL,CRUSH FR. 2
N - / 27 2 172531-03620  LABEL,FUSE FR. 1
10 REFER T0 Fig. 12 & 28 2 172531-03640  LAVEL,GREASING FR. 1
29 2 172531-03650  LABEL,POSITION FR. 1
20 EFER TO Fie-\’k@ \ 30 2 172531-03660  LABEL,2WAY FR. 1
EFER TO Fig. 46 13 31 2 172531-03670  LABEL,LUBRICATION FR 1
R ig. 32 2 172531-03680  LABEL,DIRECTION FR. 1
21 / 33 2 172531-03700  LABEL,NEWTRAL FR. 1
34 2 172A37-03710 LABEL,ENGROOM CA 1
29 35 2 172531-03710  LABEL,INSTALL FR. 1
36 2 172531-03720  LABEL,EXPROTION FR. 1
37 2 172A37-03730 LABEL,BOOM CA 2
38 2 172531-03730  LABEL,ENTANGLE FR. 2
EIN THE 0PERAT|0N] 39 2 172531-03740  LABEL,WARNING BL FR. 1
HANUAL. CASE 40 2 172531-03750  LABEL,2 WAY FR. 1
41 2 172531-03760  LABEL,WARMING UP FR. 1
42 2 172531-03770  LABEL, BH OFF FR 1
43 2 172531-03880  LAVEL,STARTER FR. 1
44 2 172531-03950  LABEL, SEAT BELT FR. 1
%EFER 10 Fig. 51 45 2 172531-03960  LABEL, CONTACT FR. 1
46 2 172531-03970  LABEL,ARM LOCK FR. 1
2 47 2 172531-03980  LABEL,SUB-TANK FR. 1
48 2 172531-03990  LABEL,COOLANT FR. 1

Bemafks . R ’ Yes y No ’ Yes g No . N . . )
Spanish label is shown in Fig.146. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 LABEL & ACCESSORY
Fig.3. LABEL(SAFETY)

4 5 6

AWARN NG

IN THE OPERATION
MANUAL CASE

18
7. SZYTH AWARNING

[ rerarive pavrenn | 20

S
r4f
b

CRUSH RAZARDT
STY CLEN OF KR!
Failurs ta comly culd
relt in doath
injuy.

or rias

13 VIEWED FROM (B)
18 15

N

VIEWED FROM (©)

VIEWED FROM ()

EFER TO Fig. 10

0CS10-M42301 Fig.3

(A)=CBL40(US) (D)=
(B)= (E)=
€)= (F)=

No. Lev. Parts No. Description Qty |

A (B) () O (B ¢

1 1 172472-03141 LABEL, SUPPORT 1

2 1 172437-03252 TAG ASSY, CAUTION 1

3 1 172437-03302 LABEL, MANUAL 1

4 1 172531-03301 LABEL,NEWTRAL US 1

5 1 172437-03312 LABEL, SLOPE 1

6 1 172437-03322 LABEL, RESEVOIR 1

7 1 172437-03343 LABEL, TRANSPORT 1

8 1 172437-03361 LABEL, BATTERY 1

9 1 172437-03391 LABEL, RADIATOR 1

10 1 172437-03402 LABEL, ENGINE COVER 1

11 1 172A36-03411 LABEL, ENGINE ROOM 1

12 1 172437-03422 LABEL, MUFFLER 1

13 1 172524-03471 LABEL 1

14 1 172524-03642 LABEL, CONTACT US 1

15 1 172531-03211 LABEL,CRUSH HAZARD 2

16 1 172531-03321 LABEL,EXPROTION BH 1

17 1 172531-03340 LABEL,WARNING BHL 1

18 1 172531-03350 LABEL,2 WAY US 1

19 1 172437-03461 LABEL, BOOM 2

20 1 172524-03652 LABEL, LIFT ARM LOCK 1

21 1 172531-03331 LABEL,ENTANGLEMENT H 2

22 1 172A38-03211 LABEL, ANTI-FREEZING 1

23 1 172125-03951 LABEL, AIR CLEANER 1

24 1 172A38-03201 LABEL, SUB TANK 1

25 1 172531-03360 LABEL,WARMING UP 1

(A=M/#00501)

26

1 172531-03370

LABEL, BH OFF 1

(A=M/#00501)

Remarks
*Spanish label is shown in Fig.146.

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 LABEL & ACCESSORY 0CS10-M42301 Fig.4

Fig.4. LABEL(SAFETY)(FOR CANADA) EQ;CBL“O(US) Egij
©)= (F=
No. Lev. Parts No. Description Qty |
1 2 3 5 A B () DO () (A

m% LY. 7 DANGER 1 1 172A37-03180  LABELJ, AR CLEANER 1
== - == & 2 1 172A37-03231  LABEL,MANUAL CA. 1
[lN THE OPERATION 3 1 172A37-03241  LABEL,SLOPE CA. 1
MANUAL CASE 4 1 172A37-03250  LABEL,RESERVOIR CA 1
5 1 172469-03261  TAG ASSY, SERVICING 1
2 6 1 172A37-03271  LABEL TRANSPORT CA. 1
7 1 172A37-03290 LABEL,BATTERY CA 1
8 1 172A37-03330  LABEL,ENGINE COVER 1
9 1 172A37-03350  LABEL,SILENCER CA 1
10 1 172A37-03410  LABEL,RADIATOR CA 1
11 1 172A37-03500 LABEL,SUPPORT CA 1
12 1  172531-03610  LABEL,CRUSH FR. 2
CAT A B 13 1 172531-03700 LABEL,NEWTRAL FR. 1
Sl L o 14 1 172A37-03710 LABEL,ENGROOM CA 1
15 1 172531-03720  LABEL,EXPROTION FR. 1
16 1 172A37-03730 LABEL,BOOM CA 2
_PRECATION 17 1 172531-03730  LABEL,ENTANGLE FR. 2
11\$—ff5 ® e 18 1 172531-03740  LABEL,WARNING BL FR. 1
‘t@ ® ' 19 1 172531-03750  LABEL,2 WAY FR. 1
20 1 172531-03760  LABEL,WARMING UP FR. 1
92 VIEWED FROM 12 21 1 172531-03770  LABEL, BH OFF FR 1
J’:_Dﬁc/w 22 1 17253103950  LABEL, SEAT BELT FR. 1
VIEWED FRON@) =———= 23 1 17253103960  LABEL, CONTACT FR. 1
VIEWED FROM ©) 24 1 172531-03970  LABEL,ARM LOCK FR. 1
25 1 172531-03980  LABEL,SUB-TANK FR. 1
26 1  172531-03990  LABEL,COOLANT FR. 1

EFER TO Fig. 10

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 Fig.5

0CS10-M42301 LABEL & ACCESSORY
Fig.5. EMBLEM(BRACKET) (y=coLaas) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172531-08100 BRACKET, SMV 1
2 1 172531-08120 U BOLT,M8 1
3 1 22137-080000 WASHER, 8 2
4 1 26346-080002 NUT, M8 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 ENGINE RELATED 0CS10-M42301 Fig.6

Fig.6. MUFFLER (A)=CBLAO(US) 0=
®)= ©®=
€)= (F)=
No. Lev. Parts No. Description Qty |
4 A (B) () O (B ¢
1 1 172531-11400 PIPE ASSY 1
3 2 172531-11450 INSULATOR, L=1000 2
4 1 172531-11480 COVER, SILENCER 1
5 1  129400-13201 GASKET, SILENCER 1
6 1 26013-080122 BOLT, M8X 12 4
- 7 1 26013-100202 BOLT, M10X 20 2
7-1 1 26013-100252 BOLT, M10X 25 2 N
(A=MI#00934)
8 1 26051-080002 NUT, M8 4
9 1 172531-11760 PIPE, EXHAUST END 1
10 1 121120-13580 CLAMP 1
11 1 22117-100000 WASHER, 10 2
12 1 26013-100602 BOLT, M10X 60 1
13 1 26716-100002 NUT, M10 1
14 1 22137-100000 WASHER, 10 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301  ENGINE RELATED

Fig.7. AIR CLEANER

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.7
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172445-11500 CLEANER ASSY, AIR 1
2 2 172445-11550 BODY ASSY 1
3 2 119808-12520 ELEMENT, OUTER 1
4 2 119808-12540 VALVE, UNLOAD 1
5 2 119866-12541 COVER ASSY 1
6 1 172531-11510 HOSE A, INTAKE 1
7 1 172531-11700 HOSE B, INTAKE 1
8 1 23000-048000 CLAMP, 48 1
9 1  23000-070000 CLAMP, 70 2
10 1 26013-080162 BOLT, M8X 16 2
11A 1 172437-03391 LABEL, RADIATOR 1

Remarks
(1)Attach the No.11A label to this part.

Yes No Yes

N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(2)Label is not illustrated. =
€s’ Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301 ENGINE RELATED 0CS10-M42301 Fig.8

Fig.8. ACCELERATOR CABLE (A)=CBLAO(US) (0)=

(B)= (E)=
(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

172531-12100 CABLE, ACCELERATOR
172531-12200 BRACKET, ACCEL WIRE
172137-12270  JOINT, CABLE

REFER TO Fig. 36

172113-12522 PIN, CABLE
1C6281-52310  PIN, SNAP 6
1A1040-56900 PIN, FLAT HEAD 6X17

22137-060000  WASHER, 6
26013-100202 BOLT, M10X 20

o N oA N R
L T = W SN [N
[ N N N e

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 ENGINE RELATED 0CS10-M42301 Fig.9

Fig.9. ENGINE MOUNT AR o

(B)=
(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 172531-13110 BRACKET ASSY,EN R 1
2 1 172458-13120-1 BRACKET, ENGINE 2
3 1 172531-13130 BRACKET ASSY,EN L 1
o 4 1 172531-13150 BRACKET L CMP 1
//@ 1 519 5 1 172531-13170  BRACKET R CMP 1
6 1 172527-13180 BRACKET,ENGINE 2
7 1 172162-13200 BOLT 10
8 1 172162-13200 BOLT
9 1 172124-13230-5 STOPPER, ENGINE 4
10 1 172531-13250 CUSHION 300 4
11 1 172137-46040 SEAT, SPRING 10
11-1 1 172137-46041 SEAT, SPRING 10 N
(A=M/#00741)
11-2 1 172137-46042 SEAT, SPRING 10 N
(A=MI#00775)
12 1 172137-46040 SEAT, SPRING 8
12-1 1 172137-46041  SEAT, SPRING 8 N
(A=MI#00741)
12-2 1 172137-46042  SEAT, SPRING 8 N
(A=MI#00775)
13 1 22217-100000  WASHER, SPRING 10 10
14 1 22217-100000 WASHER, SPRING 10 8
15 1 22217-120000 WASHER, SPRING 12 8
16 1 26013-100252 BOLT, M10X 25 8
17 1 26013-120402 BOLT, M12X 40 4
18 1 26013-120402 BOLT, M12X 40 4
19 1 26716-120002 NUT, M12 8

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301  ENGINE RELATED
Fig.10. RADIATOR & MOUNT

.

~
i

l‘ ’/2
1

' -8
ENGINE

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.10
)=
©®=
=

Remarks
(1)Attach the No.55A & 55B label to this part.
(2)Label is not illustrated.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194150-01270  SPACER, 20 2
2 1 198133-02120  BOLT, STEPPED M6 2
3 1  172531-11470 GUARD, FAN 1
4 1 172444-13210 COCK ASSY, 2-WAY 1
5 2 172444-13220 BODY 1
6 2 121250-49121 PLUG, DRAIN M16 1
7 2 24311-000160 O-RING, 1AP16.0 1
8 1 172531-13310 BRACKET ASSY,RAD 1
10 2 172455-13640  SEAL, DUCT 2
11 2 172445-68480  SPONGE 2
12 1 172531-13410  SEAL, 1560 1
13 1 172531-13440  SHROUD ASSY 1
13-1 1 172531-13441  SHROUD ASSY 1 S
(A=M/#00602)
15 2 172455-13640  SEAL, DUCT 2
16 2 172146-61360 RUBBER, SEAL 2
17 1 172171-13461 HOSE 1
18 1 172531-13510  PIPE, WATER 1
19 1 172531-13520 PIPE, WATER 1
20 1 172531-13800 RADIATOR ASSY 1
21 2 172460-13230  PLUG, DRAIN COCK 1
22 2 172460-13240  O-RING 1
23 2 172456-13310 CAPASSY 1
24 1 123950-44660 ABSORBER 2
25 1 172730-61890  CAP, ENGINE COVER 1
26 1 194420-62260  RUBBER, 10X20X5 4
27 1 22157-060000  WASHER, 6 2
28 1 23001-041000 CLAMP, HOSE 41 2
29 1 23001-048000 CLAMP, HOSE 48 2
30 1 23080-012000 CLAMP, 12 2
31 1 26013-080162 BOLT, M8X 16 2
32 1 26013-080202 BOLT, M8X 20 2
33 1 26013-100252 BOLT, M10X 25 4
34 1 26014-060162 BOLT, M6X 16 3
35 1 172531-11670 PLATE 1
36 1 172171-13461 HOSE 1
36-1 1 172734-14620 HOSE, FUEL 1 R
(A=M/#00602)
37 1 172531-13600  STAY ASSY 1 z
(A=M/#00602)
38 1 121468-44510 TANKASSY, SUB 1
41 2 121450-44531  CAP 1
42 2 121468-44540 PLUG 1
43 2 124450-44560 CLAMP, HOSE 1
44 2 121470-44581  GASKET 1
46 2 23065-070130 PIPE, 7X 130 1
47 1 172122-79930 CLAMP, HOSE 2 z
(A=M/#00602)
48 1 22137-060000 WASHER, 6 2 z
(A=M/#00602)
49 1 23080-012000 CLAMP, 12 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301  ENGINE RELATED
Fig.10. RADIATOR & MOUNT

.

~
i

l‘ ’/2
1

' -8
ENGINE

0CS10-M42301 Fig.10

(A)=CBL40(US) (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
50 1 26013-060202 BOLT, M6X 20 2
50-1 1 26014-060162 BOLT, M6X 16 2 N
(A=M/#00602)
51 1 26013-080122  BOLT, M8X 12 2
52 1 26013-080162  BOLT, M8X 16 2 z
(A=M/#00602)
53 1 172531-11500 GUARD, BELT 1
54 1 26013-080162 BOLT, M8X 16 2
55A 1 172A38-03211 LABEL, ANTI-FREEZING 1
55B 1 172A38-03201 LABEL, SUB TANK 1

Remarks
(1)Attach the No.55A & 55B label to this part.
(2)Label is not illustrated.

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301  ENGINE RELATED
Fig.11. FUEL TANK

1 INC. (1) ~9.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.11
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772531-14100 TANK ASSY, FUEL 1
3 2 172183-14250 FILTER, FUEL 1
4 2 172122-14301 CAP ASSY, TANK 1
5 3 172122-14350 GASKET 1
6 2 172531-17340 GAUGE ASSY 1
7 2 172455-75330 PLUG, DRAIN 1
8 2 24341-000300 O-RING, 1AS30.0 1
9 2 26022-050162 SCREW, M5X16 5
10 1 22157-120000 WASHER, 12 2
11 1 26013-120252 BOLT, M12X 25 2
12 1 26013-120352 BOLT, M12X 35 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 ENGINE RELATED 0CS10-M42301 Fig.12

Fig.12. FUEL PIPE EQ;CBL“O(US) gz
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B () O () A
1 1 17215113371  HOSE 1
2 1 17215614631  PIPE, FUEL L=430 1
3 1 172458-14640 HOSE 1
_ 4 1  184016-55700 SEPARATOR ASSY,WATER 1
A REFER TO Fig. 45 S 41 1  184016-55701  SEPARATOR ASSY 1 N
(A=MXXXXX)
( =T 5 2 129100-55690  RING, CUP RETAINING 1
) 6 2 119802-55710  ELEMENT 1
7 2 24311-000160  O-RING, 1AP16.0 1
8 2 24321-000650 O-RING, 1AG65.0 1
9 1 184016-59360 HOSE 1
, 10 1 172122-79940  CLIP, HOSE 5
) 11 1 23061050500  PIPE, 5X 500 1
/ 12 1 23080-012000 CLAMP, 12 8
13 1 26106-080652  BOLT, M8X 65 PLATED 1

/,

I/,
7

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 ELECTRICAL PARTS
Fig.13. BATTERY

ENGINE PART:

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.13
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172531-16110 CORD, BATTERY 1
2 1 172531-16120  CABLE ASSY, BATTERY 1
5 1 172460-16130  BATTERY 1
6 1 172116-16310-3 RETAINER, BATTERY 1
7 1 172164-16370 ROD 2
8 1 22137-080000 WASHER, 8 1
9 1 22151-080000 WASHER 8 2
10 1 22217-080000 WASHER, SPRING 8 1
11 1 22217-080000  WASHER, SPRING 8 1
12 1 26116-080162 BOLT, M8X 16 PLATED 1
13 1  26346-080002 NUT, M8 2 z
(A=M/#00934)
14 1 26716-080002 NUT, M8 1
14-1 1 26716-080002 NUT, M8 5 K

(A=M/#00934)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 ELECTRICAL PARTS
Fig.14. AROUND THE ENGINE

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.14
)=
©®=
=

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172531-16500 WIRE HARNESS AASSY 1
3 2 172458-16550 FUSE, SLOWBLOW 1
4 2  172447-17140 HOUSING 1
5 1 129612-52100 PUMP, FUEL FEED 1
6 1 1A1380-55310 CLAMP, WIRE 1
EFER TO Fig. 15 7 1 172531-76950 CLAMP ASSY, HOSE 1
8 1 22137-100000 WASHER, 10 2
8-1 1 22137-100000 WASHER, 10 1 K
(A=M/#00934)
9 1 172A47-16130 CORD, ENGINE EARTH 1
10 1 26013-060162 BOLT, M6X 16 2
11 1 26013-100202 BOLT, M10X 20 2
11-1 1 26013-100202 BOLT, M10X 20 1 K
(A=M/#00934)
12 1 26013-100202 BOLT, M10X 20 2
13 1 172122-79930 CLAMP, HOSE 3 w

(A=M/#00934)

Yes
Yes'

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 ELECTRICAL PARTS

Fig.15. INSTRUMENT PANEL

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.15
)=
©®=
=

;

LI,

AT

[} ]

d

VIEWED FROM(®)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172531-16520 WIRE HARNESS B ASSY 1
1-1 1 172531-16521  WIRE HARNESS B ASSY 1 N
(A=MXXXXX)
1-2 1 172531-16522 WIRE HARNESS B ASSY 1 N
(A=MXXXXX)
3 2 172531-16640 CLAMP 1 W
(A=M/#00501)
4 2 172531-17230 COVER, FUSE BOX 1
5 2 172531-17240  PULLER 1
6 2 29420-050000 FUSE, B 5A 3
7 2 29420-100000 FUSE, B 10A 1
8 2 29420-150000  FUSE, B 15A 5
9 2 29420-300000 FUSE, B 30A 2
10 1 172531-17200 COMBINATION METER 1
13 2 1C6920-36260 LAMP ASSY, SOCKET 1
15 2 198200-56050  LAMP, 14V-1.7W 5
16 2 198200-56060  GLASS 1
18 2 198200-56080 SCREW, 3X16 6
19 2 198448-56150 LAMP, 14V-1.4W 5
20 1 172531-17600 BUZZER, BACK 1
21 1 1A6780-57200 FLASHER 1
22 1 119247-77100 RELAY, POWER 3
23 1  119650-77910 RELAY ASSY, GLOW 1
24 1 124970-77920  TIMER 1
25 1 129211-77920 TIMER 1
26 1 26051-060002 NUT, M6 2 z
(A=MXXXXX)
27 1 172524-17360  RELY,STARTER 1
28 1 22857-500200 SCREW 5X20 4
29 1 26013-080162 BOLT, M8X 16 1
30 1 26014-060162 BOLT, M6X 16 2
31 1 26014-060162 BOLT, M6X 16 2
32 1 26014-060162 BOLT, M6X 16 1
33 1 26014-060162 BOLT, M6X 16 1
34 1 26014-060162 BOLT, M6X 16 1
35 1 26014-060162 BOLT, M6X 16 2
36 1 26014-060202 BOLT, M6X 20 1
37 1 172531-17190  SEAL, METER 1
38 1 22137-060000  WASHER, 6 2
(A=MXXXXX)
39 1 26716-060002 NUT, M6 2
(A=MXXXXX)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301  ELECTRICAL PARTS 0CS10-M42301 Fig.16

Fig.16. STARTER SWITCH (A)=CBLAO(US) (0)=

(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R

@ B € O E @

172187-17100 SWITCH ASSY, STARTER
172187-17070 CORD ASSY
172187-17080 COVER

172187-17090 COVER
933110-00301 KEY ASSY
172A47-17250  SOCKET ASSY

®(~N o AW N R
Rl oM N R
RPlk RN we e

1A7335-52120  SWITCH, HAZARD

REFER TO Fig. 49

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 ELECTRICAL PARTS

Fig.17. WORK LAMP(1)

REFER TO Fig. 52

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.17
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172531-16550 WIRE HARNESS, C 1
1B 2 172531-16590 CLAMP, CORD 5 w
(A=M/#00832)

2 1 172A47-17270 LIGHT ASSY 2

3 2 172A47-17280 BULB 2

4 1 172524-17660 LAMP,FRONT COMBI. 2

5 2 172524-17670 BODY 2

6 2 172524-17680 LENS 2

7 2  172524-17690 LENS 2

8 2 172524-17810 BULB, 12V 21W 2

9 2 172524-17820 BULB, 12V 5W 2

10 2 172524-17830 SCREW 4

11 1 1D4260-17800 LAMP, COMBINATION R 2

13 2 1D4260-17820 BULB, 23W 2

14 2 1D4260-17830 BULB, 23/8W 2

15 1 172122-79890 CLAMP, HOSE 4 z

(A=M/#00501)

16 1 933168-55770 BAND 6
16-1 1 933168-55770 BAND 9 K

(A=M/#00501)

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes

*—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CS10-M42301 Fig.18

0CS10-M42301 ELECTRICAL PARTS
Fig.18. WORK LAMP(2) (y=coLaas) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
= 1 1 172A47-17270 LIGHT ASSY 2
2 2 172A47-17280 BULB 2
3 3 1 172458-17410-4 STAY, LAMP 2
4 1 172168-46760 BOLT 2

REFER TO Fig. 52

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301 ELECTRICAL PARTS
Fig.19. P.T.O. SWITCH

NOT APPLIED FOR
P.T.0. SPEC.

172531-08140
REAR P.T.0. KIT is shown in Fig.138.

NOT APPLIED FOR
P.T.0. SPEC.

@

0CS10-M42301 Fig.19

Remarks
(1)Not applied for P.T.O. specification.

(A)=CBL40(US) (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172531-16560 WIRE HARNESS, D 1
2 1 172531-17300 SWITCH, PTO 1
3 1 1A1180-59510 CLAMP, CORD A 1 Z
(A=MI#00713)
4 1 22157-140000 WASHER, 14 1
5 1 22217-140000 WASHER, SPRING 14 1
6 1 26116-140202 BOLT, M14X 20 PLATED 1
7 1 172531-16570 COUPLER, SHORT CUT 1 1
8 1 1A7500-56210 COVER 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.20

Fig.20. DAMPER DISK (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172527-21510 DISK, DAMPER 1
2 1 26013-080162 BOLT, M8X 16 6

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.21

Fig.21. DRIVE SHAFT (A)=CBLAO(US) (0)=

(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty
A (B) () O (B ¢
1 1  194516-13410 BOLT, STOPPER 8 2
2 1 172531-21800 SHAFT, DRIVE 1
3 1 22217-080000 WASHER, SPRING 8 2 W

(A=MI#00975)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION

Fig.22. PROPELLER SHAFT

REFER TO Fig.27~30

A

D—R
N

RN

3

By

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.22

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 198441-13330 COUPLING, B.F 1
2 1 194106-13340 BOOT, RUBBER 2
3 1 194106-13360 COUPLING, B.R 1
4 1 194321-13360 WASHER, 25 2
5 1 198441-13370 SPRING, RETAINER 1
6 1 194321-13380 SEAL, SPLINE SHAFT 2
7 1 198301-14610 COVER, SHAFT F 1
7-1 1 172531-21870 COVER ASSY, SHAFT 1
(A=M/#00952)
8 1 194311-14650 BOOT, SHAFT COVER 1
8-1 1 194362-14650 BOOT, SHAFT COVER 1
(A=M/#00952)
9 1 194641-14680  SEAL, SHAFT COVER 1
10 1 172531-21900 SHAFT, DRIVE 1
11 1 172531-21950 COVER, SHAFT 1
11-1 1 172531-21951  COVER, SHAFT 1
(A=M/#00816)
11-2 1 172531-21952  COVER, SHAFT 1
(A=M/#00952)
12 1 22137-100000 WASHER, 10 3
12-1 1 22137-100000  WASHER, 10 5
(A=M/#00816)
13 1 22417-300350  PIN, COTTER 3.0X35 1
14 1 23010-050000 CLAMP, 50 1
14-1 1 23010-060000 CLAMP, 60 1
(A=M/#00952)
15 1 23010-055000 CLAMP, 55 1
15-1 1 23010-070000 CLAMP, 70 1
(A=M/#00952)
16 1  24190-110001 BALL, STEEL 11/32 12
17 1  24311-000240 O-RING, 1AP24.0 1
18 1  24311-000450 O-RING, 1AP45.0 1
19 1 26013-100202 BOLT, M10X 20 1
19-1 1 26013-100202 BOLT, M10X 20 3
(A=M/#00816)
20 1 26013-100252 BOLT, M10X 25 2
21 1 172531-21970 BRACKET ASSY 1
(A=M/#00816)
21-1 1 172531-21971 BRACKET ASSY 1

(A=M/#00952)

Remarks

(2)Interchangeable by simultaneous replacement with No.11-1, 12-1, 19-1 & 21.
(2)Interchangeable by simultaneous replacement with No.7-1, 8-1, 11-2, 14-1, 15-1 & 21-1.

D=No.8, 11-1 : 48.6mm, No.8-1, 11-2 : 60.5mm
L=No.21 : 130mm, No.21-1 : 123mm

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.23

Fig.23. TRANSMISSION ACCESSORIES(STANDARD SPEC.) EQ;;CBMO(US) gz
€)= (F)=
No. Lev. Parts No. Description Qty I R

@ B € O E @

172455-14400 HOSE
106990-44660 CLAMP, HOSE 12.5

REFER TO Fig. 98~115

22351-080020 PIN, SPRING 8.0X20
26013-120252 BOLT, M12X 25

A
1
1
22217-120000  WASHER, SPRING 12 6
2
2
26116-121102 BOLT, M12X110 PLATED 6

~N o uh we
N N

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301  TRANSMISSION

Fig.24. TRANSMISSION ACCESSORIES(ROCK SHAFT SPEC.)

172531-08130
ROCK SHAFT KIT is shown in Fig. 137.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.24
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 172455-14400 HOSE 1

3 1 106990-44660 CLAMP, HOSE 12.5 1

4 1 198220-46670 KNOB, SHAFT 1

4A 2 198220-46660 LABEL 1 W

(A=MI#00775)

5 1 172531-96410 BRACKET ASSY 1

6 1 172531-96420 BRACKET ASSY 1

7 1 22217-120000 WASHER, SPRING 12 6

8 1 22351-080020 PIN, SPRING 8.0X20 2

9 1 26013-120252 BOLT, M12X 25 2

10 1 26013-120302 BOLT, M12X 30 8

11 1  26116-121102 BOLT, M12X110 PLATED 6

12 1 26716-100002 NUT, M10 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 Fig.25

0CS10-M42301  TRANSMISSION

(D)
(E)
(F)

CBL40(US)

(AY
(8)
(©)

Fig.25. TRANSMISSION ACCESSORIES(ROCK SHAFT & P.T.O. SPEC.)

Qty

©

Description

Parts No.

Lev.

No.

(OING)

(©)

(8)

(G

172455-14400 HOSE

1
1

106990-44660

CLAMP, HOSE 12.5
KNOB, SHAFT

LABEL

198220-46660

198220-46670
M/#00775)

1
2

REFER TO Fig. 98~132

(A=

BRACKET ASSY
BRACKET ASSY
GUARD, SHAFT

172531-96410

1
1
1
1
1
1
1
1
1
1
1

172531-96420

—

172531-96510

©

22217-120000
22351-080020
26013-080122
26013-120252
26013-120302
26116-121102
26716-100002
172531-03331

WASHER, SPRING 12
PIN, SPRING 8.0X20

BOLT, M8X 12

N

)

0
<
I

G

%

<

10
11

=
¢

@

N

o)
,,P,%
Ve

BOLT, M12X 25

N4
0

%

Q

[ee)

BOLT, M12X 30

12
13

©

BOLT, M12X110 PLATED

NUT, M10

14
15A

LABEL,ENTANGLEMENT H

REAR P.T.0. KIT is shown in Fig.138.

172531-08140

REFER TO Fig. 94

(1)Attach the No.15A label to this part.

(2)Label is not illustrated.

Remarks

é» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301 Fig.26

0CS10-M42301  TRANSMISSION

(D)
(E)
(F)

CBL40(US)

(AY
(B)
(©)

Fig.26. TRANSMISSION STAY(REAR)

Qty

©

Description

Parts No.

Lev.

No.

(OING)

(©)

(8)

)

A

(

172531-22110

1
1
1
1
1
1
1

PLATE, MISSION

PLATE

—

172531-22120

—

172531-22270

STAY, FINAL

-

172531-22280

STAY, FINAL

22217-120000
22217-160000
26013-120252
26076-120452
26076-160402
22137-160000
22137-120000

M/#00526)

WASHER, SPRING 12
WASHER, SPRING 16

BOLT, M12X 25

16

BOLT, 10.916X 40

BOLT, 10.912X 45
WASHER, 16

1
1
1

8
9
10

WASHER, 12

1

11

(A=

REFER TO Fig. 98~132

é» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.27

Fig.27. FRONT AXLE(1/4) (=ceLaos) o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

FRONT AXLE ASSY

172531-31100

Fig. 27 REF.NO. 1

INC. Fig. 27 REF. NO. 2~37.
Fig. 28 REF.NO. 1~37.

172531-31100 AXLE ASSY, FRONT
172531-32500 ROD ASSY, TIE
172531-32520 END ASSY, TIE ROD

172531-32540 JOINT, BALL
172531-32560 COVER, DUST
172531-32570 COVER, DUST

Fig. 29 REF.NO. 1~26.
Fig. 30 REF.NO. 1~46.

172531-32580 SET RING,ROD END
172531-32590 SET RING 35
172531-32600 SET RING 26

© 0O NOOOOMWNE

=
o

24761-060000 NIPPLE, GREASE MT6X1
26776-200002 NUT, LOCK M20
172531-32510 ROD ASSY, TIE

=
=

<SS

=
N

=
w

172531-32530 END ASSY, TIE ROD
172531-32550  JOINT, BALL
172531-32560 COVER, DUST

=
[S2 N

Qb
>
N

I
p—

=
(2]

172531-32570 COVER, DUST
172531-32580 SET RING,ROD END

=
~

P RrRPRRRPRRPRRIPRPRRERRPRRPRPRIPRRIPRRPRR

18 172531-32590 SET RING 35
19 172531-32600 SET RING 26
20 24761-060000 NIPPLE, GREASE MT6X1
| 26776-200002 NUT, LOCK M20
37—@ 22 172531-31120 CYLINDER ASSY
35—~ 22-1 172531-73600 CYLINDER ASSY N

(A=M/#00501)

REFER TO Fig. 30

23 172531-73610  TUBE ASSY, STEERING
24 172531-73620 ROD ASSY,PST

25 172531-73630 CYLINDER HEAD

26 172531-73640 SEAL, PISTON

27 172531-73650 BACKUP RING

28 172531-73660 SEAL, ROD

29 172531-73670 SEAL, DUST

30 172531-73680 SNAP RING,HEAD

31 172531-73690 SNAP RING,ROD

32
33
34

24315-000490 O-RING 1B P-49.0
22127-120000 WASHER, 12
22217-120000  WASHER, SPRING 12

35
36
37

22417-400500 PIN, COTTER 4.0X50
26072-120322 BOLT, 10.912X 32
26877-180002 NUT, CASTLE M18

38
39

22217-160000  WASHER, SPRING 16
26076-160552 BOLT, 10.916X 55

N
[
PRINNONONN 0OWwww(wowow(nwwwESoo(wnow(oowow(nwwhn wow(wwow|/wowow(wN e

ADBINBADNBEBENMNNNNNREINERPE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301  TRANSMISSION

0CS10-M42301 Fig.28

Fig.28. FRONT AXLE(2/4) (y-coLaots) o
€)= (F)=
N No. Lev. Parts No. Description Qty |
30 A B € ©O E ¢
) 1 2 194641-13210 CASE, DIFFERENTIAL 1
Y 6 2 2 194465-13240 LINER, DIFF.PINION 2
@” 2 ° 3 2 194321-13270 SHAFT, DIFF.PINION 1
D% @ 4 2 194323-13290  BOLT, M10X70 6
16 22 5 2 194641-13640 SHIM, SHAFT PINION A 4
. 6 2 194641-13650 SHIM, SHAFT PINION B 4
EFER 10 Fie. 30 g_37 7 2 194321-13660 SHIM, RING GEAR A 2
32 8 2 194321-13670 SHIM, RING GEAR B 2
20 9 2 194681-13720 SPACER, GEAR CASE 2
. 23 10 2 172531-31200 GEAR ASSY, DRIVE 1
"\‘\\ 13 2 172531-31240 GEAR ASSY 1
! \‘\‘ 16 2  172531-31250 SHAFT, AXLE 2
1 \\\\ Sl 17 2 194281-31570 LINER, SIDE GEAR 2
! S 18 2 172531-31610 CASE, AXLE 1
! 19 2 172531-31620 CASE, AXLE 1
1 8 20 2 172531-31630 SPACER 2
! 21 2 172531-31910 AIR BREATHER 1
! 22 2 172531-73760 COVER, CYLINDER 2
k\ 23 2 22312-080160 PIN, PARALLEL M8X16 4
24 2 22312-100180 PIN, PARALLEL M10X18 2
25 2 22351-035032 PIN, SPRING 3.5X32 1
26 2 22351-060032 PIN, SPRING 6.0X32 1
27 2 23491-140002 PLUG, 14 1
28 2  24101-060104 BEARING, BALL 6010 1
29 2 24101-060124 BEARING, BALL 6012 1
30 2 24101-062084 BEARING, BALL 6208 2
31 2  24311-000160 O-RING, 1AP16.0 1
32 2 24321-001000 O-RING, 1AG100.0 4
33 2 24321-001700 O-RING, 1AG170.0 1
34 2 26013-120302 BOLT, M12X 30 10
35 2 26013-120502 BOLT, M12X 50 2
FRONT AXLE ASSY 36 2 26013-120852 BOLT, M12X 85 16
172531-31100 37 2  26106-080122 BOLT, M8X 12 PLATED 8
Fig. 27 REF.NO. 1

INC.Fig. 27 REF.NO. 2~37.

Fig. 28 REF.NO.1~37.

Fig. 29 REF.NO.1~26.

Fig. 30 REF.NO. 1~46.

REFER TO Fig. 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.29

Fig.29. FRONT AXLE(3/4) EQ;CBL“O(US) gz
©)¢= (A=
No. Lev. Parts No. Description Qty |
FRONT AXLE ASSY A (B () O () A

172531-31100 1 2 194181-11560  SEAL, OIL VB75856.5 1
Fig.27 REF.NO. 1 2 2 19464111630  BUSH, 75X80X25 2
ING. E;g: % EEE: ug: f:g;: 3 2 194328-11670  SHIM, SUPPORT A 8
Fig. 29 REF.NO. 1~26. 4 2 19432811680  SHIM, SUPPORT B 6
Fig. 30 REF.NO. 1~46. 5 2 19432811690  SHIM, SUPPORT C 4
6 2 198441-13130  SHIM, ADJUST T=0.4 1
7 2 198441-13140  SHIM, ADJUST T=0.5 1
8 2 198441-13150  SHIM, ADJUST T=0.6 1
9 2 198441-13170  COLLAR, SEAL 1
10 2 198441-13180  NUT, CASTLE 1
11 2 194328-13420  WASHER, THRUST T=2.0 1
12 2 104321-13440  SPACER, 62 1
13 2 194641-13450  RETAINER, BEARING 1
14 2 198133-13810  BEARING, ET-32007XST 2
15 2 172531-33510  SUPPORT, AXLE 1
16 2 172531-33520 COVER, HOLDING 1
17 2 17253133530  SUPPORT, AXLE 1
18 2 22417-400600  PIN, COTTER 4.0X60 1
19 2 24321-000700  O-RING, 1AG70.0 1
20 2 24321-000750  O-RING, 1AG75.0 1
21 2 24321-001150  O-RING, 1AG115.0 1
22 2 24341-000320  O-RING, 1AS32.0 1
23 2 24421-456209  SEAL, OIL TC456209 1
24 2 24761-060000  NIPPLE, GREASE MT6X1 2
25 2 26013-080252  BOLT, M8X 25 6
26 2 26450-080202  BOLT, M8X 20 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301  TRANSMISSION
Fig.30. FRONT AXLE(4/4)

FRONT AXLE ASSY

172531-31100

Fig. 27 REF.NO.1

ING.Fig. 27 REF.NO. 2~37.
Fig. 28 REF.NO. 1~37.
Fig. 29 REF.NO. 1~26.
Fig. 30 REF.NO. 1~46.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.30
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 194321-13680 SPACER, 85X1 2
2 2 198401-13730 SHIM, BEARING CASE A 12
3 2 198401-13740 SHIM, BEARING CASE B 12
4 2 194641-13760 SEAL, OIL 55X85 2
5 2 198401-13770 CASE, FRONT BEARING 2
6 2 194641-13780 SLEEVE, 50X55X18 2
7 2 194641-13790 SEAL, OIL TC6Y558514 2
8 2 198401-13790 RETAINER, BEARING 4
9 2 194641-13810 SHAFT, FRONT 2 2
10 2 194641-13840 BEARING, BALL TMB208 2
11 2 198401-14130 COLLAR, SEAL 2
12 2 198401-14150 WASHER 2
13 2 198401-14160 WASHER 2
14 2 172531-31270 BEVEL GEAR ASSY 2
17 2 172531-31290 GEAR ASSY, FINAL 2
20 2 172531-31710 CASE, GEAR 1
21 2 172531-31720 CASE, GEAR 1
22 2 172531-31750 HOUSING, GEAR 1
23 2 172531-31760 HOUSING, GEAR 1
24 2 172531-31810 PLUG 2
25 2 172531-32310 ARM, KNUCKLE 1
26 2 172531-32320 ARM, KNUCKLE 1
27 2 172531-32610 SPINDLE 2
28 2 194180-32670 SEAL, TC6Y8010515 2
29 2 194151-36670 PLUG, PF02 2
30 2 22217-120000 WASHER, SPRING 12 4
31 2 22312-100320 PIN, PARALLEL M10X32 4
32 2 23491-140002 PLUG, 14 2
33 2 24101-060094 BEARING, BALL 6009 2
34 2  24101-060144 BEARING, BALL 6014 2
35 2 24101-062094 BEARING, BALL 6209 4
36 2 24101-062134 BEARING, BALL 6213 2
37 2 24311-000160 O-RING, 1AP16.0 2
38 2 24311-000220 O-RING, 1AP22.0 2
39 2 24321-002200 O-RING, 1AG220.0 2
40 2 24325-000650 O-RING, 1BG65.0 2
41 2 26013-080252 BOLT, M8X 25 8
42 2 26013-100252 BOLT, M10X 25 18
43 2 26013-120402 BOLT, M12X 40 4
44 2  26116-100252 BOLT, M10X 25 PLATED 6
45 2 26216-120352 STUD, M12X 35 4
46 2  26716-120002 NUT, M12 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.94

Fig.94. FRONT TRANSMISSION CASE (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1  195230-12190 PLUG, OIL 1
1-1 1 195295-13210 PLUG, OIL 1 R
(A=M/#00501)

2 1 194146-21150 COVER, SIDE 1

3 1 194146-21161 GASKET, SIDE COVER 1

4 1 1M0020-24100 FRONT T/M CASE 1

5 1 1M0020-24110 COVER,HOUSING 1

6 1 1M0020-24120 PACKING,A 1

7 1 22312-080180 PIN, PARALLEL M8X18 2

8 1 23491-080002 PLUG, 8 1

9 1 23491-140002 PLUG, 14 1

10 1  24311-000090 O-RING, 1AP9.0 1

11 1  24311-000160 O-RING, 1AP16.0 1

12 1  24341-000180 O-RING, 1AS18.0 1

13 1 26013-080202 BOLT, M8X 20 2

14 1 26013-100402 BOLT, M10X 40 10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 Fig.95

0CS10-M42301  TRANSMISSION
Fig.95. INPUT SHAFT (W-caLeous) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (© O (E) ¢

1M0020-25100  SHAFT,IMPUT CMP
1M0020-25130 GEAR,25
24101-062064 BEARING, BALL 6206
24421-284208 SEAL, OIL TC284208

TS
RN R e >

REFER TO Fig. 94

REFER TO Fig. 94

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.96

i (A)=CBL40(US) (D)=
Fig.96. IDLE SHAFT - o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1M0020-25200  SHAFT,IDLE
1M0020-25210 GEAR,35
24101-062064 BEARING, BALL 6206
24101-063064 BEARING, BALL 6306

TS
Rk e e >

REFER TO Fig. 94

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.97

Fig.97. OUTPUT SHAFT (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R

@ B € O E @

1M0020-25300  SHAFT,OUTPUT
1M0020-25310 GEAR,36
22242-000250 RING, 25

REFER TO Fig. 94

24101-062064 BEARING, BALL 6206
24421-284208 SEAL, OIL TC284208

aObhwNER
N =
N A N

REFER TO Fig. 94

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.98

Fig.98. REAR TRANSMISSION CASE (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
6 A B () O (E) R

1 1 1M0020-24200 COVER,FRONT 1

2 1 1MO0020-24220 CASE,REAR MISSION 1

3 1 1MO0020-24250 PACKING,B 1

4 1 1MO0020-24260 PACKING,C 1

5 1 198129-24930 MAGNET, FILTER 4

6 1 194215-24950 DIPSTICK, 33X230 1

7 1  1A7260-42280 PIPE, BREATHER 1

8 1 1E8605-53050 BOLT, DRAIN W/MAGNET 1

9 1 22312-100180 PIN, PARALLEL M10X18 2

10 1  24351-240300 O-RING, 1A24030 1

11 1 26013-100402 BOLT, M10X 40 14

12 1 26216-080202 STUD, M8X 20 2
12-1 1 26218-080202 STUD, M8X 20 2 N

(A=M/#00645)
13 1 26216-100302 STUD, M10X 30 2
13-1 1 26218-100302 STUD, M10X 30 2 N
(A=M/#00645)

14 1 26216-120352 STUD, M12X 35 2

15 1 41850-000160 PACKING, 16.0 1

16 1 41868-720000 PLUG BORE 1

172531-08140
REAR P.T.0. KIT is shown in Fig.138.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION

0CS10-M42301 Fig.99

Fig.99. TRANSMISSION INPUT SHAFT (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 1MO0020-25500 SHAFT,IMPUT 1
2 1 1MO0020-25530 GEAR,21 1
3 1 22242-000250 RING, 25 1
4 1 24101-062054 BEARING, BALL 6205 1
5 1 24101-063064 BEARING, BALL 6306 1
6 1  24423-284508 SEAL, OIL TC284508 1

REFER TO Fig. 98

S—
77

S

REFER TO Fig. 98

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.100. PLANETARY GEAR

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.100

)=
©®=
=

No. Lewv. Parts No. Description |
A (B) () O (B ¢
1 1 194065-08150 COLLAR, 35X45X10 1
2 1  194320-25270 COLLAR, 30X40X2.5 1
3 1  194515-25350 BEARING, 141810 6
4 1 1MO0020-25600 SHAFT,SUN GEAR 1
5 1 1MO0020-25610 GEAR,33-A 1
6 1 1M0020-25620 CARRIER 1
7 1 1MO0020-25630 SHAFT,CARRIER 3
8 1 1MO0020-25641 PLANETARY,GEAR,14 3
9 1 1MO0020-25650 GEAR,RING 1
10 1 1MO0020-25660 GEAR,23 1
11 1 1MO0020-25670 GEAR,33-B 1
REFER TO Fig. 98 12 1 1M0020-25680 THRUST,WASHER 6
13 1 1MO0020-25690 GEAR,32 1
14 1 1MO0020-25990 COLLAR,35X43X13 1
15 1 22252-000620 RING, 62 2
16 1 24101-060064 BEARING, BALL 6006 1
17 1 24101-060074 BEARING, BALL 6007 2
18 1 24101-062064 BEARING, BALL 6206 1
19 1 24101-063054 BEARING, BALL 6305 2
20 1  26450-080402 BOLT, M8X 40 6
15
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION

0CS10-M42301 Fig.101

Fig.101. MOTOR SHAFT (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 1MO0020-25700 SHAFT,MOTOR 1
2 1 1M0020-25710 GEAR,25 1
3 1  194555-26520 COUPLING, PTO 1
4 1 22252-000220 RING, 22 1
5 1 24101-063054 BEARING, BALL 6305 2

~

S

N
Z

REFER TO Fig. 98

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 Fig.102
(A)=CBL40(US) (D)=

0CS10-M42301  TRANSMISSION

Fig.102. PUMP SHAFT - o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 1MO0020-25800 SHAFT,PUMP 1
2 1 1M0020-25810 GEAR,28 1
3 1 1MO0020-25820 COLLAR,27.6X34X48 1
4 1  194555-26520 COUPLING, PTO 1
REFER TO Fig. 98 5 1 22252-000220 RING, 22 1
6 1 24101-063054 BEARING, BALL 6305 2

REFER TO Fig. 98

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION

0CS10-M42301 Fig.103

Fig.103. PINION GEAR (y-coLaots) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1  194180-25550 WASHER, 35X50X3 1
2 1 198220-25830 NUT, LOCK M16 1
3 1 198220-25840 NUT, LOCK M16 1
4 1 198415-25840 SPACER, 16X38X4.5 1
5 1 198133-25860 BUSH, 34X40X26 1
6 1 198149-25890 SHIFTER 1
7 1 1MO0020-25910 GEAR,25 1
8 1 1M0020-25920 GEAR,34 1
9 1 1MO0020-25930 GEAR,26 1
10 1 1MO0020-25941 COLLAR,SPLINE 1
11 1 1MO0020-25950 COLLAR,35X43X74.5 1
12 1 1MO0020-25960 BUSH,35X40X35.5 1
13 1 1MO0020-25970 COLLAR,35X43X22.5 1
14 1 1MO0020-25980 PLATE 1
15 1 24101-063064 BEARING, BALL 6306 1
16 1 24101-063074 BEARING, BALL 6307 1
17 1 26013-100202 BOLT, M10X 20 4
REFER TO Fig. 98
REFER TO Fig. 109
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.104. SUB SHIFT SHAFT

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.104
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 198421-27110 SPRING, 38.4 1
2 1 198071-27470 HOLDER, SHIFT ARM 1
3 1 1MO0020-27501 SHIFT,RAILA 1
4 1 1M0020-27510 ARM,SHIFT CMP 1
5 1 1M0020-27550 ARM,CHENGE 1
6 1 198240-27570 FORK, SUB SHIFT 1
REFER TO Fig. 98 7 1  22190-100000 WASHER, SEAL 10 1
8 1 22217-080000 WASHER, SPRING 8 1
9 1 22242-000170 RING, 17 1
10 1 22351-060032 PIN, SPRING 6.0X32 1
11 1 22351-060032 PIN, SPRING 6.0X32 1
12 1  24190-100001 BALL, STEEL 5/16 1
13 1 26106-100142 BOLT, M10X 14 PLATED 1
4 14 1 26716-080002 NUT, M8 1
15 1 41850-000160 PACKING, 16.0 2
16 1 41852-000250 PACKING, 25.0 1
REFER TO Fig. 98 ~
10
3
5
) T%ﬁ
1
1
13
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION

0CS10-M42301 Fig.105

Fig.105. FRONT DRIVE SHAFT (y-coLaots) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 1A7260-25820 SHIFTER 1
2 1 1A7400-26390 LINER, 30X48X3 1
3 1 1MO0020-28100 SHAFT,FRONT DRIVE 1
4 1 1M0020-28110 GEAR,32 1
5 1 1M0020-28120 COLLAR,31X40X17 1
6 1 1E6190-54080 SLEEVE SI25X30X13 1
7 1 22242-000250 RING, 25 1
8 1 24101-063054 BEARING, BALL 6305 2
9 1  24423-305008 SEAL, OIL TC305008 1
REFER TO Fig. 98
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.106. 4 WHEEL DRIVE SHIFT

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.106
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B () DO () (A
1 1 198421-27110 SPRING, 38.4 1
2 1 198071-27470 HOLDER, SHIFT ARM 1
3 1 198071-27510 FORK, SUB SHIFT 1
4 1 1M0020-28300 ARM,CHANGE 4WD 1
5 1 1MO0020-28330 SHIFT,RAIL B 1
6 1 1M0020-28350 ARM,SHIFT CMP 1
REFER TO Fig. 98 7 1 22190-100000 WASHER, SEAL 10 1
8 1 22217-080000 WASHER, SPRING 8 1
9 1 22242-000170 RING, 17 1
10 1 22351-060032 PIN, SPRING 6.0X32 1
11 1 22351-060032 PIN, SPRING 6.0X32 1
12 1  24190-100001 BALL, STEEL 5/16 1
13 1 26106-100142 BOLT, M10X 14 PLATED 1
6 14 1 26716-080002 NUT, M8 1
15 1 41850-000160 PACKING, 16.0 2
REFER TO Fig. 98 16 1 41852-000250  PACKING, 25.0 1
5
) 7?“?
1
1
13
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.107. H.S.T

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.107
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1M0020-29100 HT-37UQ 1
2 2 178076-12400 PLUG, G1/4 2
3 2  1A6750-29850 PLUG, G3/8 2
13 2 168HP1-85090 COVER, SEAL 2
29 2 168HP1-85300 JOINT, PIPE 2
35 2 168HP1-85420 SEAL, OIL 2
36 2 168HP0-85500 VALVE 1
42 2 168HP1-85500 NCR, VALVE-1.6 1
48 2 168HP1-85570 SPRING(CHECK VALVE 2
49 2 168HP1-85582 PLUG ASSY 1
55 3 24315-000180 O-RING, 1BP18.0 1
56 2 168HP1-85592 PLUG ASSY 1
62 3 24315-000180 O-RING, 1BP18.0 1
64 2 168HP1-85711  SLEEVE, VALVE 1
72 2 158830-85960 PLUG 2
7 2 158833-87050 COVER, PISTON 1
78 2 168HP1-87050 COVER 1
79 2 158830-87061 PACKING 2
112 2 168HP1-87601 VALVE ASSY 2
118 3 24315-000110 O-RING, 1BP11.0 2
119 3 24341-000070 O-RING, 1AS7.0 2
144 3  158835-87460 PLUG 1
149 3 168HP1-88500 JOINT(1/4-FAI7 1
150 3 168HP1-88600 VALVE, SLOW RETURN 1
156 4 24311-000140 O-RING, 1AP14.0 1
157 4 24311-000180 O-RING, 1AP18.0 1
158 3 168HP1-88700 SCREW, M6-0.4 1
160 3 24311-000080 O-RING, 1AP8.0 1
161 3 24311-000140 O-RING, 1AP14.0 2
162 3 24311-000180 O-RING, 1AP18.0 1
164 2 168HP1-88950 PIPE ASSY, PRESSURE 1
168 2 168HP1-88980 PIPE ASSY, PRESSURE 1
180 2 24190-120001 BALL, STEEL 3/8 1
182 2 24315-000110 O-RING, 1BP11.0 2
183 2 24315-000140 O-RING, 1BP14.0 2
184 2 24315-000180 O-RING, 1BP18.0 4
185 2 24341-000180 O-RING, 1AS18.0 2
186 2 24341-000220 O-RING, 1AS22.0 1
188 2  26106-080202 BOLT, M8X 20 PLATED 4
189 2 26106-080402 BOLT, M8X 40 PLATED 4
193 2 26450-060122 BOLT, M6X 12 3
194 2  26450-060202 BOLT, M6X 20 10
196 2 26577-050142 SCREW, M5X14 4
197 1 26013-100302 BOLT, M10X 30 4
198 1 41852-000700 PACKING,70.0 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.108

Fig.108. LOWER LINK PIN (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
REFER TO Fig. 98 @ 6 © O 6 6
1 1 194640-73180 PIN, LOWER LINK 2
2 1 26013-140352 BOLT, M14X 35 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.109. DIFFERENTIAL RING GEAR

REFER TO Fig. 110

0CS10-M42301 Fig.109

(A)=CBL40(US) (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty
A B (€ O (E) (F)
1 1 1MO0020-31300 GEARASSY, RING 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.110. DIFFERENTIAL GEAR

REFER TO Fig. 111

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.110
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 198360-31500 GEAR, DIFF.SIDE 1
2 1 198360-31510 GEAR, DIFF.SIDE 1
3 1 198360-31530 LINER, DIFF.PINION 2
4 1 198360-31800 PINION, DIFFERENTIAL 2
5 1 198360-31810 SHAFT, DIFF.PINION 1
6 1 198360-31850 LINER, DIFF.PINION 2
7 1 198072-32110 CASE, DIFFERENTIAL 1
8 1 1MO0020-32300 CARRIER,DIFF 1
9 1  194555-32340 SHIM SET, CARRIER 1
13 1 22351-050040 PIN, SPRING 5.0X40 1
14 1 24101-060084 BEARING, BALL 6008 1
15 1 24101-060114 BEARING, BALL 6011 1
16 1 26013-080202 BOLT, M8X 20 12
17 1 26450-080202 BOLT, M8X 20 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.111. REAR AXLE CASE

=

V)
o

REFER TO Fig. 98

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.111
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1  194465-11940 BOLT, M10X40 20
2 1 1A7290-32601 HOUSING, REAR AXLE L 1
3 1 1A7310-32641 HOUSING, REAR AXLE R 1
4 1 198091-32640 GASKET, REAR HOUSING 2
5 1 198091-34320 COVER, REAR AXLE 2
6 1 1M0020-34330 PACKING,R 2
7 1 1MO0020-34350 PLATE,FAINAL 2
8 1 172137-46040 SEAT, SPRING 26
8-1 1  172137-46041 SEAT, SPRING 26 N
(A=M/#00741)
8-2 1 172137-46042 SEAT, SPRING 26 N
(A=M/#00775)
9 1 1E8605-53050 BOLT, DRAIN W/MAGNET 2
10 1 22217-100000 WASHER, SPRING 10 2
11 1 22312-100180 PIN, PARALLEL M10X18 4
12 1 22312-100180 PIN, PARALLEL M10X18 4
13 1  23414-180023 GASKET, 18X1.0 1
14 1 23887-180002 PLUG, 18 1
15 1  24423-223508 SEAL, OIL TC223508 2
16 1 26013-100302 BOLT, M10X 30 22
17 1 26076-100502 BOLT, 10.910X 50 6
18 1 26716-100002 NUT, M10 2
19 1 41850-000160 PACKING, 16.0 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.112
Fig.112. DIFFERENTIAL ROCK (=caLaos) o

€)= (F)=
Lev. Parts No. Description Qty I R

® © © € &

z
°

=

=

1M0020-33100 FORK,SHIFT DIFF
194130-33100 SLIDER, DIFF.LOCK
1M0020-33110  SHIFT,RAIL

1M0020-33130  SPRING,DIFF
22137-200000 WASHER, 20
22351-050040 PIN, SPRING 5.0X40

22351-080032 PIN, SPRING 8.0X32
22351-080040 PIN, SPRING 8.0X40
24423-203007 SEAL, OIL TC203007

© oo N[O AwN R
I e P N =
NRE NP PRk PR

3

= e
)N v N ) Y
RS ONRN

AN

Al
&
S5

i
a8

9

REFER TO Fig. 98

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.113

Fig.113. DIFFERENTIAL SHAFT (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty
A (B) () O (B ¢

1 1 1MO0020-33400 SHAFT,PINION L 1
2 1 1MO0020-33410 SHAFT,PINION R 1
3 1 1M0020-33431 BEARING,6307SH2C3 2

4 1 1M0020-33440 BEARING,6306RC3 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.114. FINAL SHAFT

REFER TO Fig. 111

}gr

S

N
X

&
—

1\

ZRA=——"
XX
AN

£33
SN

A
Ae =

Ry,
e

REFER TO Fig. 111

0CS10-M42301 Fig.114

(A)=CBL40(US) (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 198483-32660 SEAL, QLNY578015 2
2 1 198091-33510 GEAR, FINAL 2
3 1 1MO0020-34100 SHAFT,REAR 2
4 1 198091-34130 COLLAR, 51X57X58 2
5 1  22242-000500 RING, 50 2
6 1  22252-000900 RING, 90 2
7 1 24101-062104 BEARING, BALL 6210 2
8 1 24101-063094 BEARING, BALL 6309 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.115. BRAKE

REFER TO Fig. 111

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.115
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 194180-32640 PLATE, PUSH 4
2 1 7A7260-36000 BRAKE, DISK 1
3 2  1A7260-36550 BRAKE ASSY, DISK 2
4 3 194555-36500 ACTUATOR ASSY 2
5 4 194555-36310 ACTUATOR 4
6 4 194555-36330 LINK, PLATE A 4
7 4 194550-36390 BOLT, LINK 4
8 4 194555-36410 LINK, PLATE B 4
9 4 194327-36530 SPRING, RETURN 6
10 4 24190-240001 BALL, STEEL 3/4 12
11 4 26776-100002 NUT, LOCK M10 4
12 3  1A7260-36510 PLATE, FRICTION 175 6
13 3 194555-36520 PLATE, STEEL 3.2 6
14 1  194555-36340 PIN, 15X30 4
15 1  194555-36370 PIN, ANCHOR 2
16 1 198475-36710 SHAFT, CAM LEVER L 1
17 1 798072-36760 LEVER ASSY, CAM 2
18 2 198072-36760 LEVER, CAM 2
19 2 198072-36770 SLEEVE, CAM LEVER 2
20 1 198475-36760 SHAFT, CAM LEVER R 1
21 1  22137-140000 WASHER, 14 4
22 1 22242-000220 RING, 22 2
23 1 22417-300250 PIN, COTTER 3.0X25 4
24 1 26013-080162 BOLT, M8X 16 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.116. P.T.O. VALVE

REFER TO Fig. 122

172631-08140

REAR P.T.0. KIT is shown in Fig. 138.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.116
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1MO0020-24600 PLUG,DRV 1
2 1 198118-24600 VALVE ASSY, DRV 1
3 1 1MO0020-24610 CAPPLUG DRV 1
4 1  194555-24610 SPRING, RELIEF OUTER 1
5 1  194800-24620 SHIM, T=0.5 2
6 1 198118-24620 SPRING, RELIEF INNER 1
7 1  194555-24630 VALVE, SLEEVE 1
8 1 198118-24640 VALVE, RELIEF 1
9 1 1MO0020-26550 SOLENOID,PTO 1
10 1 194630-43220 STRAINER 1
10-1 1  194850-42180 STRAINER 1 R
(A=M/#00572)
11 1 22252-000170 RING, 17 1
12 1 22252-000180 RING, 18 1
13 1 22252-000200 RING, 20 1
14 1 22252-000220 RING, 22 1
15 1  22252-000300 RING, 30 1
16 1  41854-000220 PACKING,22.0 1
17 1 41854-000224 PACKING,22.4 2
18 1  41854-000240 PACKING,24.0 2
19 1  41854-000250 PACKING,25.0 1
20 1 41856-010180 PACKING, 1018 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.117

Fig.117. SECOND RELIEF (-coLeos) o
©= GE
No. Lev. Parts No. Description Qty
A B () O (E) R

194310-24770 SPRING, 2ND RELIEF A 1
1E6190-55660  VALVE, RELIEF
1E6190-55710  SEAT, 2ND RELIEF

22117-060000 WASHER, 6
22417-200100 COTTER PIN 2.0X10

aObhwNER
N =
NG

REFER TO Fig. 121

172531-08140

REAR P.T.0. KIT is shown in Fig. 138.

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.118

Fig.118. P.T.O. DRIVE SHAFT (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 1MO0020-26100 SHAFT,PTO DRIVE 1
2 1 194555-26520 COUPLING, PTO 1
3 1 22252-000220 RING, 22 1

REFER TO Fig. 9

172531-08140
REAR P.T.0. KIT is shown in Fig. 138.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.119

Fig.119. P.T.O. CLUTCH (A)=CBLAO(US) (D)=
. . 1O, (B)= B)=

©)= (F)=
Lewv. Parts No. Description

z
°

Qty I R
A (B (©) () () (F)

1 1 194464-22160 SPACER, 35.5X45X2 1
2 1  194430-25460 BEARING, BALL 16006 1
3 1 194515-25530 D-RING, 95 1
4 1  194515-25690 KEY, 7X5.8X60 1
5 1 194300-25790 SPRING, RETURN 1
6 1  194440-25810 SEAT, SPRING 1
7 1 1MO0020-26200 HUB,SPLINE PTO 1
8 1 1MO0020-26220 SHAFT,CLUTCH PTO 1
9 1 1M0020-26230 SPLINE,BRAKE PTO 1
10 1 198212-26230 CYLINDER, PTO CLUTCH 1
11 1 1MO0020-26240 COLLAR,26X38X6 1
12 1 198212-26240 PISTON, PTO CLUTCH 1
13 1 198212-26260 PIN, 2.6X19.5 3
14 1 194850-26340 PLATE, FRICTION 95P 7
15 1 194850-26360 PLATE, STEEL 1.2P 1
16 1 194850-26370 PLATE, STEEL 3.2P 1
17 1 198212-26380 PLATE, STEEL 2.3 8
18 1 198451-28750 RING, 26.27X30.07X3 2
19 1 1E6191-54330 SCREW 7X8 1
20 1 22242-000400 RING, 40 1
21 1 22252-000950 RING, 95 2
22 1 24101-060074 BEARING, BALL 6007 2
23 1 24101-063044 BEARING, BALL 6304 1
24 1 24101-063064 BEARING, BALL 6306 1

172531-08140
REAR P.T.0. KIT is shown in Fig.138.

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.120

Fig.120. P.T.O. SHAFT y-ceLaows) o
©= "=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1M0020-26300 GEAR,39 PTO
198448-26310 SHAFT, PTO
194370-26350 SEAL, OIL QLF356019
24101-063054 BEARING, BALL 6305
24101-063074 BEARING, BALL 6307

aObhwNER
N =
NG

REFER TO Fig. 122

172631-08140

REAR P.T.0. KIT is shown in Fig. 138.

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.121. P.T.O. PUMP

5

1

REFER TO Fig. 117 é 20
SR\
ﬁ 18

17
, S
22— o
22 P
9 o
<.

172531-08140
REAR P.T.0. KIT is shown in Fig.138.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.121
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1A6370-24380 CAP, M40 1
2 1 192167-26030 ROTOR, INNER 11 1
3 1 192167-26040 ROTOR, OUTER 1
4 1 192167-26080  PIN, 3.2X21 1
5 1 1A7400-26230 RING, SEAL 19X22X2 1
6 1 1M0020-26410 CASE,PUMP PTO 1
7 1  1MO0020-26420 GEAR,PUMP 23T PTO 1
8 1 1M0020-26430 SHAFT,PUMP PTO 1
9 1 1M0020-26450 PIPE,SUCTION 1
10 1 1MO0020-26460 PIPE,HP 1
11 1 1MO0020-26470 PIPE,LP 1
12 1 1M0020-26490 FILTER,SUCTION 1
13 1 1C6320-63460 BEARING, BALL 6904 2
14 1 22242-000190 RING, 19 1
15 1  22252-000220  RING, 22 1
16 1 22252-000370  RING, 37 1
17 1 22312-080180 PIN, PARALLEL M8X18 2
18 1 23871-010000 PLUG, RO1 1
19 1 26013-080352 BOLT, M8X 35 5
20 1 41852-000600 PACKING, 60.0 1
21 1 41854-000080  PACKING, 8.0 2
22 1 41854-000150  PACKING, 15.0 2
23 1 41856-020400 PACKING, 2040 1

REFER TO Fig. 122

N:Old

<es_
No

Yes'

Yes
Yes'

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.122

Fig.122. P.T.O. CASE (A=CBLAOUS) 0=
' ' T (B)= B)=
©)= (F)=
No. Lev. Parts No. Description Qty |
NOT APPLIED FOR P.T.Q. SPEC. A ® € O E ©
1 1 1MO0020-26610 COVER,REAR INNER 1
REFER TO Fig. 98 2 1 1M0020-26620 COVER,REAR 1
REFER TO Fig. 98 3 1 194180-51640 CLAMP, HARNESS 1
4 1 22312-100180 PIN, PARALLEL M10X18 2
5 1 22312-100180 PIN, PARALLEL M10X18 2
6 1 23871-010000 PLUG, RO1 5
7 1 23871-020000 PLUG, RO2 2
8 1 26013-100352 BOLT, M10X 35 7
9 1 26013-100352 BOLT, M10X 35 13
10 1 1M0020-26630 COVER,PLATE 1
11 1 26013-100252 BOLT, M10X 25 13
REFER TO Fig. 98
172531-08140 ) o
REFER TO Fig. 98 REAR P.T.0. KIT is shown in Fig. 138.
Remarks Yes No Yes

N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)Not applied for P.T.O. specifications. Yes Ves
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301  TRANSMISSION 0CS10-M42301 Fig.123

Fig.123. P.T.0. BRAKE SHAFT (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 1MO0020-26700 ARM,BRAKE CMP 1
2 1 1MO0020-26730 SPRING,TORSION 1

172531-08140
REAR P.T.0. KIT is shown in Fig. 138.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  TRANSMISSION
Fig.124. P.T.O. SHAFT COVER

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.124
(D)=
€)=
(F)=

No. Lev. Parts No. Description Qty
A B () O (E) R
1 1 1A7100-26850 COVER ASSY, SHAFT M 1
3 2  1A6150-93151 LABEL,COVER 1
4 1 26106-080122 BOLT, M8X 12 PLATED 2

REFER TO Fig. 120

172531-08140
REAR P.T.0. KIT is shown in Fig. 138.

N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 TRAVELING
Fig.31. TIRE

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.31
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172531-35110 TIRE LASSY, FRONT 1
2 2 172531-35130 F TIRE 1
3 2 172531-35150 DISK 1
4 2 172531-35160 VALVE STEM TV6008C 1
5 1 172531-35120 TIRE R ASSY, FRONT 1
6 2 172531-35130 FTIRE 1
7 2  172531-35150 DISK 1
8 2 172531-35160 VALVE STEM TV6008C 1
9 1 172531-35211 TIRE L ASSY, REAR 1
10 2 172531-35230 R TIRE 1
11 2 172531-35251 DISK 1
12 2 172531-35260 VALVE STEM TR618A 1
13 1 172531-35221 TIRE RASSY, REAR 1
14 2 172531-35230 R TIRE 1
15 2 172531-35251 DISK 1
16 2 172531-35260 VALVE STEM TR618A 1
17 1 172531-35180 NUT, WHEEL M14 12
18 1 172527-52431 WASHER 17X35X4.5 12
19 1 22217-160000 WASHER, SPRING 16 12
20 1 26086-160352 BOLT, 10.916X 35 12
21 1  26236-140322 STUD, M14X 32 12

Z1 (LEFT)
5 RIGHT)

9 (LEFT)
13 (RIGHT)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 CONTROL EQUIPMENT 0CS10-M42301  Fig.32
Fig.32. SHIFT LINK(1) e o

(©)= (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 194200-37780 NUT, M8 2
2 1 172531-41400 LINK 01 ASSY,HST 1
3 2 172141-41370 BUSH 2
5 1 172531-41600  SHAFTASSY, HST 2
6 1 172519-41651  SPRING ASSY, RETURN 1
7 2 172519-41601  ROD, F & R LINK 1
8 2 172519-41631 STOPPER, LINK 1
9 2 172519-41641 STOPPER, LINK 1
10 2  172519-41661 PIPE ASSY, RETURN 1
11 2 172519-41680 SPRING, RETURN 1
12 2 172519-42780 CIRCLIP, IRTW-24 1
13 2 26776-100002 NUT, LOCK M10 2
14 1 172531-41711 ROD ASSY, 01-HST 2
15 1 172531-45300 PEDAL ASSY 1
16 2 172141-41370 BUSH 2
18 1 172531-45350 PEDAL ASSY 1
19 2 172141-41370  BUSH 2
21 1 172124-46200 O-RING 5
22 1 172122-46560  END, ROD 2
23 1 172122-46590 ELBOW 2
24 1 1E6740-64200  BALL, LINK BL8DL 2
25 1 22117-080000 WASHER, 8 4
26 1 22137-100000 WASHER, 10 2
27 1 22217-080000 WASHER, SPRING 8 2
28 1 22217-100000 WASHER, SPRING 10 1
29 1 24761-040000 NIPPLE, GREASE B 3
29-1 1 24761-020000 NIPPLE, GREASE PT1/8 3 R
(A=M/#00650)
30 1 26013-080202 BOLT, M8X 20 2
31 1 26051-080002 NUT, M8 6
32 1 26051-100002 NUT, M10 3

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CsS10-M42301 CONTROL EQUIPMENT
Fig.33. SHIFT LINK(2)

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.33
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)

1 1 195412-33280 TURNBUCKLE 3

2 1 194200-37780  NUT, M8 3

3 1 172531-41310  BRACKET ASSY,HST 1

4 1 172531-41440 LINK ASSY,PUMP 1

5 2 172141-41370 BUSH 2

7 1 172531-41470 LINK ASSY,MOTOR 1

8 2 172141-41370 BUSH 2

10 1 172531-41620  NUT, SPRING 1

11 1 172531-41720  ROD 02,HST 1

12 1 172531-41730 ROD P ASSY,HST 1

13 1 172531-41760 ROD M ASSY,HST 1

14 1 172531-41920  SPRING, RETURN 1

15 1 1A1040-45890 WASHER, 10X36X4.5 1

16 1 172124-46200 O-RING 3

17 1 172122-46590 ELBOW 4

18 1 172131-46610 ROD 3

19 1 194464-52190 SWITCH, START 1

20 1 22117-080000  WASHER, 8 4

21 1 22137-080000 WASHER, 8 2

22 1 22217-080000 WASHER, SPRING 8 4

23 1 22217-100000 WASHER, SPRING 10 1

24 1 22417-160200  PIN, COTTER 1.6X20 2
24-1 1 1C6281-52320  PIN, SNAP 8 2 N

(A=M/#00591)

25 1 24761-040000 NIPPLE, GREASE B 1

26 1 24761-020000 NIPPLE, GREASE PT1/8 1
26-1 1 24761-040000 NIPPLE, GREASE B 1 R

(A=M/#00650)

27 1 26013-100202 BOLT, M10X 20 3

28 1 26051-080002 NUT, M8 4

29 1 26116-100202 BOLT, M10X 20 PLATED 1

30 1 26716-080002 NUT, M8 3

31 1 26776-180002 NUT, LOCK M18 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M42301 CONTROL EQUIPMENT
Fig.34. SHIFT LINK(3)

iz

D
/N

K

B
&R
)

o

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.34
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172141-41340 BOOT 1

2 1 172531-42160  PLATE, GUIDE 1

3 1 172531-42200  PEDAL ASSY,DIFF LOCK 1

4 2 172141-41370 BUSH 2

6 1 172531-42240 ROD,DIFF LOCK 1

7 1 172531-42250 ROD ASSY,2-4 SHIFT 1

8 1 172531-42270 BRACKET ASSY,SHIFT 1

9 1 172531-42310  SHAFT ASSY, SHIFT 1

10 1 172531-42340  LEVERASSY,SHIFT 1

11 2 172141-41370 BUSH 2

13 1 172531-42380 ROD,SHIFT 1
13-1 1 172531-42370  ROD ASSY,SHIFT 1 N

(A=M/#00591)

14 1 172124-46200 O-RING 3

15 1 1C6560-47000 GRIP, CHANGE LEVER 1

16 1 1E6570-65751  GRIP, LEVER BLACK 1

17 1 22137-080000 WASHER, 8 4

18 1 22137-100000  WASHER, 10 1

19 1 22417-200200  PIN, COTTER 2.0X20 5

20 1 24761-020000 NIPPLE, GREASE PT1/8 2

21 1 26013-080162 BOLT, M8X 16 2

22 1 26013-100202 BOLT, M10X 20 2

23 1 26013-100252 BOLT, M10X 25 2

N:Old

Yes

Yes

‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'

Yes'



0CS10-M42301  CONTROL EQUIPMENT 0CS10-M42301  Fig.35
Fig.35. BRAKE (=ceLios) o-

(©)= (F)=

Parts No. Description Qty |

AW B € O E @

P4
o
-
o
<

1 1 172730-11440 TURNBUCKLE 2
2 1 172164-17140 SWITCH 1
3 1 194150-22480 NUT, M10 2
4 1 172531-41110 BRACKET, LINK 1
5 1 172531-41250 SEAL, 20 3
6 1 172531-42400 PEDAL ASSY, BRAKE 1
7 2 172141-41370 BUSH 2
9 1 172531-42440 PEDAL, BRAKE 1
10 2 172141-41370 BUSH 2
12 1 172531-42480 PEDAL ASSY, BRAKE 1
13 2 172141-41370 BUSH 2
15 1 172531-42550 SHAFT ASSY, BRAKE 1
16 1 172531-42580 ROD ASSY,BRAKE 2
17 1 172531-42600 LINK ROD ASSY 2
18 1 172531-42640 BRAKE, PARKING 1
19 1 172531-42690 BRACKET 1
20 1 172124-46200 O-RING 4
21 1 172122-46560 END, ROD 2
22 1 172162-46690 SPRING 3
23 1 1E6570-65761  GRIP, LEVER RED 1
24 1 22137-080000 WASHER, 8 2
25 1 22137-100000 WASHER, 10 6
26 1 1A1040-43900 WASHER, SPRING 1
27 1 22217-100000  WASHER, SPRING 10 4
28 1 22417-200200 PIN, COTTER 2.0X20 2
29 1 22486-080240 PIN, H 8X 24 2
30 1 24761-040000 NIPPLE, GREASE B 3
31 1 26013-100202 BOLT, M10X 20 10
31-1 1 26013-100202 BOLT, M10X 20 2 K
(A=M/#00501)
32 1 26013-100252 BOLT, M10X 25 2
33 1 26051-080002 NUT, M8 1
34 1 26716-100002 NUT, M10 2
35 1 26736-100002 NUT, M10 4
36 1 26776-160002 NUT, LOCK M16 1
37 1 24311-350220 O-RING, 1AP22A 2
38 1 26013-100252 BOLT, M10X 25 8 w

(A=M/#00501)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M42301 CONTROL EQUIPMENT
Fig.36. LEVER(LOADER : 1)

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.36
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-12100 LEVER, ACCELERATOR 1
2 2 172165-12140 GRIP 1
2-1 2 172A79-12150 GRIP 1 N
(A=MXXXXX)
3 1 172531-45150 LEVER, MODE CHANGE 1
4 2 172141-41370 BUSH 2
6 1 172531-45220  LINKASSY,ROCK 1
7 1 172531-45240  LEVER, LOCK 1
8 1 172531-45400  STAND ASSY, LEVER 1
9 2 172141-41360 BUSH 2
11 1 1A1040-45890 WASHER, 10X36X4.5 1
12 1 172165-45970  SPRING 1
13 1 172124-46200 O-RING 2
14 1 172164-46260 LOD 70 1
15 1 172122-46590 ELBOW 1
16 1 172116-46630 KNOB, LEVER 1
17 1 22117-080000 WASHER, 8 1
18 1 22217-100000  WASHER, SPRING 10 1
19 1 22351-030025 PIN, SPRING 3.0X25 1
20 1  22351-050025 PIN, SPRING 5.0X25 1
21 1 22417-160160 PIN, COTTER 1.6X16 1
21-1 1 1C6281-52310 PIN, SNAP 6 1 N
(A=M/#00934)
22 1 24761-050000 NIPPLE, GREASE C 1
23 1 26013-100252 BOLT, M10X 25 3
24 1 26013-100252 BOLT, M10X 25 2
25 1 26051-080002 NUT, M8 2
26 1 26116-080354 BOLT, M8X 35 PLATED 1
27 1 26116-080354 BOLT, M8X 35 PLATED 1
28 1  26116-100202 BOLT, M10X 20 PLATED 1
29 1 26716-080002 NUT, M8 1
30 1  933110-54100 PIN 1
31 1 172498-12250 GRIP, ACCELERATOR 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  CONTROL EQUIPMENT 0CS10-M42301  Fig.37

Fig.37. LEVER(LOADER : 2) (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172141-42750 BOLT, STOPPER 4

2 1 172151-45010 BOOT P,LEVER 1

3 1 172165-45071 KNOB ASSY 1

4 1 172531-45100 LEVER, LOADER 1

5 1 172531-45180 ROD,105 2

6 1 172446-45320 PIPE, LOCK 1

7 1 172446-45340 LINK, LOCK 2

8 1 172157-45630 BALL 6, LINK 2

9 1 172446-45800 JOINT, NC-12 1

10 1 172122-46590 ELBOW 2

11 1 22117-060000 WASHER, 6 2

12 1 22117-080000 WASHER, 8 2

13 1 22417-160160 PIN, COTTER 1.6X16 2
13-1 1 1C6281-52310 PIN, SNAP 6 2 R

(A=MI#00501)

14 1 26051-060002 NUT, M6 2

15 1 26051-080002 NUT, M8 4

16 1 26587-040062 SCREW, M4X 6 1

17 1 26756-060002 NUT, LOCK M6 2

18 1 26756-080002 NUT, LOCK M8 4

19 1 933110-54100 PIN 2

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  CONTROL EQUIPMENT 0CS10-M42301  Fig.38

Fig.38. LEVER(BACKHOE : 1) (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172531-46100 SUPPORT, LINK 1
2 2 172141-41370 BUSH 2
4 1 172531-46280 COVER 1
5 1 172531-46520 STEP 1
6 1 172531-46650 COVER 1
7 1 172498-49210-1 COVER 2
8 1 172142-62300 BOLT, WING 1
9 1 172519-63240 BOLT 6
10 1 172519-63240 BOLT 6
11 1 172519-63240 BOLT 4
12 1 22417-320200 PIN, COTTER 3.2X20 1
13 1 26013-100202 BOLT, M10X 20 4
14 1 26013-100202 BOLT, M10X 20 4
15 1 172444-17660 CLIP, TREE 2
16 1 172531-46500 PLUG 22 1
17A 1 172531-03211 LABEL,CRUSH HAZARD 2 3
17B 1 172531-03340 LABEL,WARNING BHL 1
18A 1 172531-03321 LABEL,EXPROTION BH 1

Remarks
(1)Attach the No.17A & 17B label to this part.
(2)Attach the No.18A label to this part.
Yes Yes

(3)Label is not illustrated. N:Old £ =5 New, O:Old%New, R:0ld %= New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0Cs10-M42301 CONTROL EQUIPMENT 0CS10-M42301  Fig.39
Fig.39. LEVER(BACKHOE : 2) AR o

(©)= (F)=

Lewv. Parts No. Description Qty |

®wW B € O E @

z
°

1 1 194200-37780 NUT, M8 4
2 1 172141-42750 BOLT, STOPPER 8
3 1 172151-45010 BOOT P,LEVER 2
4 1 172165-45071  KNOBASSY 2
5 1 172498-45260  LEVER, LOCK 1
6 1  172498-45350  PIPE ASSY, LOCK 2
7 1 172531-45550 LEVER 1
8 1 172531-45570 LEVER ASSY 1
9 1 172531-45610 LINK ASSY,BOOM A 1
10 1 172531-45620 LINK ASSY,BUCKET 1
11 2 172141-41370 BUSH 2
13 1 172157-45700 ROD, 8X100 2
14 1 172531-45700 LINK ASSY,SWING A 1
15 2 172141-41370 BUSH 2
17 1 172446-45800 JOINT, NC-12 2
18 1 172124-46200 O-RING 6
19 1 172531-46320  LINK ASSY,LOCK 1
20 1 172122-46590 ELBOW 4
21 1 172531-46620  ROD ASSY,M8X142 2
22 1 172116-46630  KNOB, LEVER 1
23 1 172531-46800  LINK ASSY,ARM 1
24 2 172141-41370 BUSH 2
26 1 1C6281-52310 PIN, SNAP 6 2
27 1 1E6740-64200  BALL, LINK BL8DL 4
28 1 22117-080000 WASHER, 8 8
29 1 22117-080000 WASHER, 8 2
29-1 1 22117-060000 WASHER, 6 2 N
(A=M/#00501)
30 1 22137-120000  WASHER, 12 1
31 1 22217-080000  WASHER, SPRING 8 4
32 1  22351-050036 PIN, SPRING 5.0X36 1
33 1  24761-020000  NIPPLE, GREASE PT1/8 1
34 1  24761-040000  NIPPLE, GREASE B 1
35 1 24761-050000 NIPPLE, GREASE C 1
36 1 26051-080002 NUT, M8 12
37 1 26587-040062 SCREW, M4X 6 2
38 1 26756-080002 NUT, LOCK M8 8
39 1 26756-120002 NUT, LOCK M12 2
40 1 933170-01490 SPRING 2
40-1 1 172652-64220 SPRING 2 R

(A=M/#00501)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  CONTROL EQUIPMENT 0CS10-M42301  Fig.40

Fig.40. LEVER(BACKHOE : 3) (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172498-12250 GRIP, ACCELERATOR 2

2 1 172823-45000 ROD, SPOOL 2

3 1 172531-45660 LINK ASSY,BOOM B 1

4 2 172141-41370 BUSH 2

6 1 172146-45691 ROD, SPOOL 1

7 1 172531-45720 LEVER, STABILIZER 1

8 2  172141-41370 BUSH 2

10 1 172531-45750 LEVER, STABILIZER 1

11 2  172141-41370 BUSH 2

13 1 172531-45780 BRACKET AASSY,LINK 1

14 2 172141-41370 BUSH 1

16 1 172531-45810 SHAFT ASSY 1

17 1 172531-45850 ROD,106 2

18 1 172531-45870 BRACKET ASSY,LINK 1

19 2  172141-41370 BUSH 2

21 1 172124-46200 O-RING 5

22 1 172148-46520 SPRING 2

23 1 172531-46530 LINK,SPOOL A 2

24 1 172531-46560 SHAFT ASSY, ARM 1

25 1 172122-46590 ELBOW 4

26 1 172148-46590 PIN CMP 2

27 1 172531-46600 ROD ASSY,SPOOL 2

28 1 172531-46760 LINK ASSY,SWING B 1

29 2  172141-41370 BUSH 2

31 1 172531-46790 BAR, LINK 1

32 1 172531-46850 BAR, LINK 1

33 1 172122-47250 BALL 8, LINK 1

34 1 22117-080000 WASHER, 8 4

35 1 22137-040000 WASHER, 4 4

36 1 22217-040000 WASHER, SPRING 4 4

37 1 22417-160160 PIN, COTTER 1.6X16 7
37-1 1 1C6281-52310 PIN, SNAP 6 7 N

(A=M/#00934)

38 1 24761-020000 NIPPLE, GREASE PT1/8 4

39 1 24761-050000 NIPPLE, GREASE C 1

40 1 26013-080202 BOLT, M8X 20 4

42 1 26013-100252 BOLT, M10X 25 4

43 1 26013-100252 BOLT, M10X 25 2

44 1 26013-100252 BOLT, M10X 25 2

45 1 26051-080002 NUT, M8 11

46 1 26116-080304 BOLT, M8X 30 PLATED 2

47 1 26557-040062 SCREW, M4X 6 4

48 1 26716-080002 NUT, M8 2

49 1 933110-54100 PIN 7

REFER TO Fig. 63~67

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301  CONTROL EQUIPMENT 0CS10-M42301  Fig.41

Fig.41. P.T.O. LEVER(LOADER) (y=coLaas) o
(©)= (F)=
No Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172531-08160 PTO KIT, LOADER 1
23 2 2  172527-03620 LABEL 1
_,g 3 2  172498-12250 GRIP, ACCELERATOR 1
22 4 2 172531-45010 ROD ASSY,115 1
5 2 172531-45080 PLATE, GUIDE 1
6 2 172531-45120 LEVER, PTO 1
7 3 172141-41370 BUSH 2
NOT APPLIED FOR P.T.0. SPEC. 9 2 1A1040-45890 WASHER, 10X36X4.5 1
10 2  172124-46200 O-RING 2
W 11 2 172122-46590 ELBOW 1
12 2 22117-080000 WASHER, 8 1
5 13 2 22217-100000 WASHER, SPRING 10 1
14 2 22417-160160 PIN, COTTER 1.6X16 1
P.T.0., LOADER KIT , 141 2 1C6281-52310  PIN, SNAP 6 1 N
17253108160 / (A=M/#00934)
Fig. 41 Ref.No.1 /
INC. Fig. 41 Ref. No.2~21. . 15 2 24761-050000 NIPPLE, GREASE C 1
Fig. 82 Ref.No. 1~17. / 16 2 26022-060162 SCREW, M6X16 3
/ REFER TO Fig. 36 17 2 26051-080002 NUT, M8 2
18 2 26116-080354 BOLT, M8X 35 PLATED 2
19 2 26116-100202 BOLT, M10X 20 PLATED 1
20 2 26716-080002  NUT, M8 2
21 2 933110-54100 PIN 1
22 1 172531-45090 PLATE, GUIDE 1
23 1 26022-060162 SCREW, M6X16 3
Remarks Yes No Yes No
(1)Not applied for P.T.O. specification. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CsS10-M42301 CONTROL EQUIPMENT
Fig.42. P.T.O. PEDAL(BACKHOE)

P.T.0., BACKHOE KIT

172531-08170

Fig. 42 Ref.No.1

INC.Fig. 42 Ref.No.2~31.
Fig.83 Ref.No. 1~17.

g—so
\i S

P

L
29

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.42
)=
©®=
=

REFER TO Fig. 38

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172531-08170 PTO KIT, BACKHOE 1
2 2 172823-45000 ROD, SPOOL 1
3 2 172446-45700-1 PEDAL, PTO 1
4 2 1A1040-45890 WASHER, 10X36X4.5 1
5 2 172124-46200 O-RING 2
6 2 172157-46270 SPRING 1
7 2 172531-46410 SHAFT ASSY, PTO 1
8 2 172531-46430 LINK AASSY,PTO 1
9 3 172141-41370 BUSH 2
11 2 172531-46460 SHAFT ASSY, PTO 1
12 2 172531-46480 ROD CMP,M8X190 1
13 2 172122-46590 ELBOW 2
14 2 1E6740-64200 BALL, LINK BL8DL 1
15 2 22117-080000 WASHER, 8 3
16 2  22217-080000 WASHER, SPRING 8 1
17 2 22417-160160 PIN, COTTER 1.6X16 2
17-1 2 22417-160160 PIN, COTTER 1.6X16 1 K
(A=M/#00934)
18 2 22486-100500 PIN, H10X 50 1
19 2 24761-040000 NIPPLE, GREASE B 2
20 2 26013-100202 BOLT, M10X 20 2
21 2 26013-100202 BOLT, M10X 20 1
22 2 26051-080002 NUT, M8 5
23 2  26116-080304 BOLT, M8X 30 PLATED 1
24 2 26116-080404 BOLT, M8X 40 PLATED 1
25 2 26366-080002 NUT, M8 2
26 2 933110-54100 PIN 1
27 2 194200-37780 NUT, M8 1
28 2 172165-03231 LABEL, P.T.O. 1
29 2 172531-46400 PLATE 1 W
(A=M/#00741)
30 2 26013-100252 BOLT, M10X 25 1
(A=M/#00741)
31 2 1C6281-52310 PIN, SNAP 6 1
(A=M/#00934)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  CONTROL EQUIPMENT 0CS10-M42301  Fig.43

Fig.43. LIFT ARM LOCK (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

[

172527-45860 PIN ASSY,ARM LOCK
172531-45950 LOCK, LIFT ARM
172527-45820 RUBBER

Ggjw N R
RN R e
NN RN

22360-100000 PIN, SNAP 10

REFER TO Fig. 90

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 CONTROL EQUIPMENT 0CS10-M42301  Fig.44
Fig.44. STEERING WHEEL & COLUMN AR o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 172531-47600 STEERING WHEEL ASSY 1
2 2  172531-47610 NUT, M8 1
3 2 172531-47620 SCREW, M8X50 1
4 2 172531-47630 ELASTIC WASHER 1
5 2 172531-47640 KNOB 1
6 2 172531-47650 WASHER 1
7 2 172531-47660 CAP, KNOB 1
8 2 172531-47680 STEERING WHEEL 1
9 1 172531-47800 COLUMN ASSY 1
10 2 172531-47830 NUT, M18X1.5 1
11 2 172531-47850 WASHER 1
12 2 172531-47860 KEY, COLUMN 1
13 2 172531-47870 SHAFT ASSY, COLUMN 1
14 1 172531-47810 BRACKET ASSY 1
15 1 198200-52140 SWITCH, COMBINATION 1
16 1 1A6780-57110 HORN ASSY 1
17 1 1E8665-61040 BOOT, STEERING 1
18 1 172531-61480 COVER, COLUMN 1
19 1 172531-61490 COVER, COLUMN 1
20 1 172519-63240 BOLT 2
21 1 172519-63240 BOLT 2
22 1 26013-080162 BOLT, M8X 16 1
23 1 26366-100002 NUT, M10 4
24 1 172531-47670 CAP ,STEERING 1
25 1 172531-61390 PLATE,ASSY 1 z
(A=M/#00645)
26 1 172519-63240 BOLT 2

14
TO M/# 00644

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 CONTROL EQUIPMENT 0CS10-M42301  Fig.93
Fig.93. POSITION LEVER (A)=CBLAO(US) ©=

(B)= (E)=
(©)= (F)=
No. Lev. Parts No. Description Qty
172531-08130 A B (€ O (E) (F)
ROCK SHAFT KIT is shown in Flg 137. 1 1 172964-12140 GRIP 1
2 1 172531-96710 LEVER, POSITION 1
3 1 26013-080202 BOLT, M8X 20 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 FRAME

0CS10-M42301 Fig.45

; (A)=CBL40(US) D)=
Fig.45. FRAME - o
©)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172531-51100 FRAME, CHASSIS 1 1
2A 1 172437-03361 LABEL, BATTERY 1 2
2B 1  172437-03422 LABEL, MUFFLER 1 2
2C 1 172531-03360 LABEL,WARMING UP 1 2
2D 1 172531-03370 LABEL, BH OFF 1 2
Remarks
(1)Attach the No.2A, 2B, 2C & 2D label to this part.
(2)Label is not illustrated. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 COVER 0CS10-M42301 Fig.46

Fig.46. COVER(FRAME) (=ceLaos) o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 172531-41270 SEAL, PEDAL 1
2 1 172531-61170 COVER ASSY 1
4 2 172532-62820 RUBBER, PLATE 1
5 1 172531-61260 COVER, RESERVOIR 1
6 1 26013-100202 BOLT, M10X 20 4
7 1 172531-61320 COVER, BATTERY 1
8 1 172531-61330 COVER, RESERVOIR 1
9 1 172531-61410 COVER, ENGINE 1
10 1 172531-62110 COVER, LEVER 1
11 1 172531-62130 COVER, LEVER 1
12 1 172531-62160 PLATE, STEP 1
13 1 172531-62210 STEP 1
14 1 172142-62300 BOLT, WING 1
15 1 172519-63240 BOLT 3
16 1 172519-63240 BOLT 2
17 1 172519-63240 BOLT 2
18 1 172519-63240 BOLT 3
19 1 26013-080202 BOLT, M8X 20 3
20 1 22157-080000 WASHER, 8 2
21 1 22417-320200 PIN, COTTER 3.2X20 1
22 1 26013-100202 BOLT, M10X 20 6
22-1 1 26106-100202 BOLT, M10X 20 PLATED 6 N
(A=MI#00622)
23 1 26013-100202 BOLT, M10X 20 5
24 1 172168-46760 BOLT 7
25 1 172531-61200 COVER, TANK 1
26 1 22137-100000 WASHER, 10 1
27 1  22137-100000 WASHER, 10 1
28 1 172168-46760 BOLT 2 w

(A=M/#00741)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 COVER

0CS10-M42301 Fig.47

Fig.47. FENDER & HANDRAIL (y-ceLaos) o
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172531-61600 FENDER 1
2 1 172531-61750 FENDER L, OVER 1
3 1 172531-61760 FENDER R, OVER 1
4 1 172531-61840 FENDER 1
5 1 172531-63150 BRACKET,FENDER R 1
6 1 22137-100000 WASHER, 10 4
7 1 22137-120000 WASHER, 12 2
8 1 26013-100202 BOLT, M10X 20 4
9 1 26013-100202 BOLT, M10X 20 4
10 1 26013-120202 BOLT, M12X 20 2
11 1  194990-22140 NUT, M8 6
12 1 172168-46760 BOLT 3
13 1 172168-46760 BOLT 3
14 1 172531-62390 GRIP 1
15 1 172531-62500 GRIP 1
16 1 172531-62510 PLATE ASSY 1
17 1 22137-100000 WASHER, 10 2
18 1 26013-100252 BOLT, M10X 25 2
8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301  AROUND SEAT OCo10MAZI0L Flod8
(A)=CBL40(US) (D)=

Fig.48. STEP & FLOOR MAT © -
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172531-62300 STEP 2
2 1 26013-120252 BOLT, M12X 25 8
3 1 172527-61980 CLIP 6
4 1 172531-62200 FLOOR MAT 1
5 1 172531-62250 MUD GUARD 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 AROUND SEAT
Fig.49. COVER(MONITOR)

REFER TO Fig. 36

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.49
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1  172446-49350 WASHER 6.3X15X1 6

2 1 172156-61270 WASHER 3

3 1 198071-61890 NUT, SPEED M6 6

4 1 172531-62750 COVER, CONTROL 1

5 2 172531-62770 VISOR 1

7 1 172531-62780 COVER, CONTROL 1

8 1 172531-62790 COVER, CONTROL 1

9 1 172519-63240 BOLT 3

10 1 172519-63240 BOLT 5

11 1 26589-060162 SCREW, M6 6

12 1 172156-61270 WASHER 5 w

(A=MIHXXXXX)

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 AROUND SEAT
Fig.50. SEAT & SEAT MOUNT

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.50
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172531-64100  SEAT ASSY 1
2 2 22217-080000 WASHER, SPRING 8 4
3 2 26716-080002 NUT, M8 4
4 1 26366-080002 NUT, M8 4
5 1 1E8100-63750  SPRING, 1.6X16X55 1
6 1 172531-64210 MOUNT ASSY, SEAT 1
7 1 172652-64220  SPRING 4
8 1 172531-64310 BRACKET, SEAT 1
9 1 172531-64450  STOPPER, SEAT 1
10 1 172433-64511 BOLT 2
11 1 172187-64831 NUT 4
12 1 1E6570-65751  GRIP, LEVER BLACK 1
13 1 22137-120000 WASHER, 12 4
13-1 1 22137-120000 WASHER, 12 2 K
(A=M/#00532)
14 1 22137-120000 WASHER, 12 4
15 1 22242-000600 RING, 60 1
16 1 24104-060124  BEARING, BALL 6012UU 2
17 1 26013-100202 BOLT, M10X 20 2
18 1 26013-120202 BOLT, M12X 20 4
18-1 1 26013-120202 BOLT, M12X 20 2 K
(A=M/#00532)
19 1 172A23-64770  BELT ASSY, SEAT 1
20 1 22157-120000  WASHER, 12 2
(A=M/#00532)
21 1 26013-120252 BOLT, M12X 25 2
(A=M/#00532)
22 1 172531-64500  PLATE 1 W
(A=M/#00880)
22-1 1 172531-64500  PLATE 1 z
(A=M/#00937)
23 1 22137-100000 WASHER, 10 2 w
(A=M/#00880)
23-1 1 22137-100000 WASHER, 10 2 z

(A=M/#00937)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 BONNET 0CS10-M42301 Fig.51

Fig.51. HOOD (-coLeos) o
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172455-61720 BOLT 4
2 1 172531-61150 GUARD, GRILLE 1
3 1 172531-61180 LOCK PLATE 1
4 1 172531-61240 NET, GRILLE 1
5 1 172531-61251 HOOD 1
6 1 198200-61250 LOCK ASSY, BONNET 1

6-1 1 198200-61251 LOCK ASSY, BONNET 1 N

(A=MI#00713)

7 1 172531-61300 SEAL, 3140 1
8 1 172531-61450 HOOK,ASSY 1
9 1 172531-61501 HINGE ASSY,BONNET 1
10 1 172531-61540 PLATE,ASSY 1
11 1 172531-61580 STOPPER ROD,ASSY 1
12 1 198230-61960 SPRING, LOCK RETURN 1
13 1 172531-62080 PLATE 1
14 1 172531-63950 GUIDE ASSY 1
15 1 172531-65570 SHAFT 1
16 1 172164-66170 KEY ASSY, CYLINDER 1
21 1 22137-080000 WASHER, 8 12
. 22 1 22137-080000 WASHER, 8 2
REFER TO Fig. 44 23 1 22137-100000 WASHER, 10 1
24 1 22157-080000 WASHER, 8 2
25 1 22157-100000 WASHER, 10 8
26 1 22242-000140 RING, 14 2
27 1 22417-200200 PIN, COTTER 2.0X20 2
28 1  24550-014200 BUSH, 14X20 2
29 1 26013-080162 BOLT, M8X 16 12
30 1 26013-080202 BOLT, M8X 20 2
31 1 26013-100202 BOLT, M10X 20 3
32 1 26013-100202 BOLT, M10X 20 8
33 1  26347-100002 NUT, M10 1
34 1 26366-080002 NUT, M8 2
35 1 26366-100002 NUT, M10 2

36 1 172176-68210 CLIP, TREE 4 w

(A=M/#00501)

37A 1 172437-03402 LABEL, ENGINE COVER 1
37B 1 172A36-03411 LABEL, ENGINE ROOM 1
38A 1 172125-03951 LABEL, AIR CLEANER 1

Remarks
(1)Attach the No.37A & 37B label to this part.

(2)Attach the No.38A label to this part.
(3)Label is not illustrated. N:OId%‘TSNeW, Q:0ld =5 New, R:0ld €5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 CANOPY
Fig.52. CANOPY

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.52
)=
©®=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172730-05250  WASHER 12
2 1 22217-120000 WASHER, SPRING 12 20
3 1 26076-120302 BOLT, 10.912X 30 16
3-1 1 26076-120302 BOLT, 10.912X 30 8 K
(A=M/#00501)
4 1 172531-67100 FRAME, ROPS 1 1
5 1 172531-67380 ANGLE 2
6 1 172531-17350  BRACKET, LAMP 1
7 1 172531-17370  BRACKET, LAMP 1
8 1 172531-17570  BRACKET, LAMP 1
9 1 172168-46760 BOLT 4
10 1 172168-46760  BOLT 2
11 1 26076-120352 BOLT, 10.912X 35 4
11-1 1 26076-120352 BOLT, 10.912X 35 12 K
(A=M/#00501)
12 1 172519-63240 BOLT 2
13 1 172519-63240 BOLT 2
14 1 172531-67050 OUTER ROOF, CANOPY 1
15 1 172531-67500 ROOF, OVERHANG 1
16 1 172456-68820  SEAL 1
17 1  172445-68850 RUBBER, SEAL 1
18 1 22137-080000 WASHER, 8 6
19 1 22157-080000  WASHER, 8 4
20 1 22157-080000  WASHER, 8 2
21 1 26013-080202 BOLT, M8X 20 6
22 1 26106-080502 BOLT, M8X 50 PLATED 4
23 1 26106-080502 BOLT, M8X 50 PLATED 2
24 1 172122-17190  CLIP, TREE 2 W
(A=M/#00858)
25A 1 172472-03141 LABEL, SUPPORT 1 2
25B 1 172437-03302 LABEL, MANUAL 1 2
25C 1 172531-03301 LABEL,NEWTRAL US 1 2
25D 1 172437-03312 LABEL, SLOPE 1 2
25E 1 172437-03343 LABEL, TRANSPORT 1 2
25F 1 172524-03471 LABEL 1 2
25G 1  172524-03642 LABEL, CONTACT US 1 2
25H 1 172531-03350 LABEL,2 WAY US 1 2

Remarks

(1)Attach the No.25A, 25B, 25C, 25D, 25E, 25F & 26G label to this part.

(2)Label is not illustrated.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT

Fig.53. LIFT CYLINDER

1 INC. 2~25.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.53
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172531-72700 CYLINDER, LIFT 2
2 2 172531-72710 TUBE, CYLINDER 2
3 2 172531-72720 ROD ASSY, PISTON 2
4 2 172531-72730 CYLINDER HEAD ASSY 2
6 3 172531-72750 BUSH 2
7 2 172531-72010 SEAL SET, 55X35 2 W
(A=M/#00591)
15 2 172531-72900 PISTON ASSY 2
17 3 172531-72940 SCREW, SETTING 2
18 3 24190-050002 BALL, STEEL 5/32 2
19 2 172531-72950 PIPE 2
20 2 172531-72960 PLUG ASSY 2
21 3 172531-72970 PLUG 2
22 3 172531-72980 PIPE HOLDER 2
23 3 22117-080000 WASHER, 8 2
24 3 24315-000150 O-RING, 1BP15.0 4
25 3 26013-080162 BOLT, M8X 16 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.54

Fig.54. DUMP CYLINDER (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172531-72800 CYLINDER, DUMP 2
2 2 172531-72810 TUBE, CYLINDER 2
REFER TO Fig. 90 3 2 172531-72820 ROD ASSY, PISTON 2
4 2 172531-72830 CYLINDER HEAD ASSY 2
5 3  172531-72850 BUSH 2
7 2 172531-72020 SEAL SET, 55X30 2 W
(A=M/#00591)

14 2 172531-72880 PISTON ASSY 2
16 3 172531-72940 SCREW, SETTING 2
17 3 24190-050002 BALL, STEEL 5/32 2
18 2 24761-020000 NIPPLE, GREASE PT1/8 2

1 ING.2~18.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.55

Fig.55. BOOM CYLINDER (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172531-72100 CYLINDER ASSY, BOOM 1
2 2 172531-72110 TUBE, BOOM 1
4 3 172165-72300 PINBUSH 50X60 1
5 2 172531-72200 ROD ASSY, BOOM 1
7 3 933125-37600 BUSH 50 70, PIN 1
8 2 172531-72250 HEAD ASSY,85 50 1
REFER T0 Fig. 84 10 3 172151-72540  BUSH, ROD 1
11 3 933125-94500 RING, SPRING 1
12 2  172146-72270 WASHER, LOCK 1
13 2 172444-72441 PISTON 1
14 2 172458-72460 COLLAR, CUSHION 1
15 2  172458-72470 COVER, STOPPER 1
16 2 172423-72530 SPACER 1
17 2 172423-72540 STOPPER 2
1 INC. 2~34 18 2 172460-72941 PLUNGER, CUSHION 1
19 2 172142-76181 JOINT ASSY 1
20 2 22242-000260 RING, 26 1
21 2  24761-050000 NIPPLE, GREASE C 2

21-1 2 24761-020000 NIPPLE, GREASE PT1/8 2 N

(A=MI#00775)

22 2 933111-20200 NUT 1
23 2 172459-72010 SEAL SET, HEAD 1
29-1 2  172461-72020 SEAL SET, PISTON 1
33 2  172645-76570 CONNECTOR ASSY 1
34 3 24315-000140 O-RING, 1BP14.0 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT

Fig.56. ARM CYLINDER

1 INC. 2~24.

1
|

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.56
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172531-72300 CYLINDER ASSY, ARM 1
2 2 172142-72260  WASHER, LOCK 1
3 2 172531-72310  HEAD ASSY,80 50 1
3-1 2 172531-72311 HEAD ASSY,80 50 1 R
(A=M/#00645)
5 3 172151-72540 BUSH, ROD 1
6 3 933125-94500  RING, SPRING 1
7 2 172531-72320 TUBE, ARM 1
8 2 172531-72360  ROD ASSY, ARM 1
9 3 172165-72300  PINBUSH 50X60 1
11 2 172422-72470  PISTON 1
12 2 172142-76181  JOINT ASSY 1
13 2 172112-77361 CONNECTOR 1
14 2 24315-000180  O-RING, 1BP18.0 1
14-1 2 41851-000180  O-RING 1 N
(A=MZZ2Z2Z)
15 2 24761-040000 NIPPLE, GREASE B 1
15-1 2 24761-020000  NIPPLE, GREASE PT1/8 1 N
(A=M/#00775)
16 2 24761-050000 NIPPLE, GREASE C 2
16-1 2 24761-020000 NIPPLE, GREASE PT1/8 2 N
(A=M/#00775)
17 2 933111-20200 NUT 1
18 2 172458-72010  SEAL SET, HEAD 80X50 1
24-1 2 172142-72951  SEAL SET, PISTON 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.57

Fig.57. SWING CYLINDER EQ;;CBL“O(US) Egj
©= F)=
No. Lev. Parts No. Description Qty |
A (B () O () A

1 1 172531-72400  CYLINDER ASSY, SWING 2
2 2 17214172250  NUT 2
3 2 172173-72330  HEAD ASSY, 65 35 2
5 3 24550-035300  BUSH, 35X30 2
6 2 172531-72410  TUBE, SWING 2
8 3 172531-72480  BUSH 40X50X30 4
9 2 172531-72500 ROD, SWING 2
10 3 172168-72410  BUSH 2
12 3 172448-72650  SEAL, DUST 4
. 13 2 172142-72560  WASHER, LOCK 2
EFER T0 Fig 89 14 2 17214872791  PISTON 2
15 2 24761-050000  NIPPLE, GREASE C 6

1 15-1 2 24761-050000  NIPPLE, GREASE C 4 K

(A=M/#00775)

16 2 172456-72020  SEAL SET, HEAD 65 35 2
22 2 17214872941  SEAL SET, PISTON 2

25 2 24761-020000  NIPPLE, GREASE PT1/8 2 w
(A=MI#00775)

REFER TO Fig. 88

1 INC. 2~25.

1 e

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT

Fig.58. BUCKET CYLINDER

REFER TO Fig. 85

1 INC. 2~23.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.58
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172458-72500-1 CYLINDER ASSY 1

2 2 172458-72030 SEAL SET, HEAD 1

8 2 172141-72250 NUT 1

9 2 172142-72510 HEAD ASSY 1

11 3 24550-040300 BUSH, 40X30 1

12 2 172458-72510-1 TUBE, BUCKET 1
12-1 2 172458-72480-1 TUBE ASSY, BUCKET 1 N

(A=M/#00572)

13 3 172168-72240 BUSH 1

14 3 172168-81270 SEAL, DUST 2

15 2 172142-72560 WASHER, LOCK 1

16 2 172458-72570 ROD, BUCKET 1
16-1 2 172458-72490 ROD ASSY, BUCKET 1 N

(A=M/#00572)

17 3 172168-72240 BUSH 1

18 3 172168-81270 SEAL, DUST 2

19 2 172148-72791 PISTON 1

20 2 172148-72941 SEAL SET, PISTON 1

23 2 24761-040000 NIPPLE, GREASE B 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.59

Fig.59. STABILIZER CYLINDER (-coLeos) o
€)= (F)=
No Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172531-72600 CYLINDER, STABILIZER 2
2 2 172141-72190 WASHER, LOCK 2
3 2 172148-72390 HEAD 75 45 2
5 3 24550-045300 BUSH, 45X30 2
6 2 172531-72610 TUBE, STABILIZER 2
7 3 172168-72410 BUSH 2
9 3  172448-72650 SEAL, DUST 4
10 2 172531-72640 ROD ASSY, STABILIZER 2
REFER TO Fig. 88 12 3  172151-72880 BUSH 40 50 2
13 3 23871-010000 PLUG, RO1 2
14 2 172531-72670 PISTON 7533 B 2
15 2  24761-020000 NIPPLE, GREASE PT1/8 2
16 2 24761-040000 NIPPLE, GREASE B 2

16-1 2 24761-020000 NIPPLE, GREASE PT1/8 2 N

(A=M/#00591)

17 2 93311120200  NUT 2
18 2 172457-72010 SEAL SET, HEAD 2
24 2  172960-72630 SEAL SET, PISTON 2

1 INC. 2~24.

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT
Fig.60. HYDRAULIC PUMP

49 INC. 4,22,48.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.60
)=
©®=
=

4 INC. 5~12.

Remarks
(1)Include No.4, 22 & 48.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172531-73100 PUMPASSY 1
2 2 172531-73110 SPRING 1
3 2 172450-73120  BOLT 2
4 2 172531-73120 SEAL SET, PUMP 1
5 3 172422-73170 GASKET 1
6 3 172422-73510 SEAL, OIL 1
7 3 172422-73570  WASHER 1
8 3 24315-000070  O-RING, 1BP7.0 1
9 3 24315-000080  O-RING, 1BP8.0 1
10 3 24315-000110 O-RING, 1BP11.0 2
11 3 24315-000120  O-RING, 1BP12.0 2
12 3 24325-000550  O-RING, 1BG55.0 1
13 2 172450-73130  WASHER 2
14 2 172531-73130 GEAR PUMP 1
15 2 172422-73140  PLATE, SWASH 1
16 2 172422-73160 PIN 2
17 2 172422-73220 PIN 1
18 2 172422-73270  PIN 1
19 2 172422-73280 PIN 1
20 2 172422-73290 BEARING, BALL 1
21 2 172422-73500 BEARING, NEEDLE 1
22 2 172458-73510  BARRELKIT, CYLINDER 1
23 3 172422-73130  HOLDER, BARREL 1
24 3 172422-73250  RETAINER 2
25 3 172458-73520  PISTON ASSY, PUMP 1
26 3 172458-73530 NEEDLE 3
27 3 172458-73540  SPRING 1
28 3 172458-73670  HOLDER, SHOE 1
29 3 22252-000350  RING, 35 1
30 2 172422-73520  SPRING 4
31 2 172422-73530 PLUG 2
32 2 172422-73540  BOLT 5
33 2 172422-73550 PLUG 5
34 2 172422-73560  SCREW 1
35 2 172458-73560 HOLDER, SPRING 1
36 2 172458-73570 GUIDE, SPRING 1
37 2 172422-73580 COUPLING 1
38 2 172458-73580 ROD 1
39 2 172422-73590  COLLAR 1
40 2 172458-73590  PIN, STOPPER 1
41 2 172458-73660  SHAFT 1
42 2 22242-000250  RING, 25 1
43 2 22252-000520  RING, 52 1
44 2 22351-060016 PIN, SPRING 6.0X16 1
45 2 26711-080002 NUT, M8 1
46 1 24341-001000 O-RING, 1AS100.0 1
47 1 26013-120352 BOLT, M12X 35 2
48 1 172531-73140 GEAR PUMP ASSY 1 W
(A=MI#XXXXX)
49 1 172531-73060  KIT, PUMP 1 W 1

(A=MI#XXXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.61

Fig.61. STEERING UNIT (y-coLaots) o
€)= (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172531-73500 STEERING ASSY 1
1-1 1 172531-73501 STEERING ASSY 1 S
(A=M 01022)
2 2 172531-73510 SEAL SET, COSPC70 1
3 1 26013-100252 BOLT, M10X 25 4
Remarks Yes No Yes No
1)D=No.1 : G3/8, No.1-1: G1/2 N:Old == New, Q:0ld*— New, R:0ld =5 New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
( ) ’ No Yes' Yes No

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.62

Fig.62. LINE FILTER (A)=CBLAO(US) ©=
. . (B)= (E)=
©= "=

No. Lev. Parts No. Description Qty |

@ B € O E @

172652-73750 FILTER,LINE
172652-73770 ELEMENT, FILTER
172652-73780 CASE

172652-73790 O-RING, JAS02053
22217-060000 WASHER, SPRING 6
26116-060602 BOLT, M6X 60 PLATED

~N o uh we
PR NNN R
NN R [RR e

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.63

Fig.63. CONTROL VALVE(BACKHOE : 1/5) EQ;CBL“O(US) gz
©)= (F=
No. Lev. Parts No. Description Qty |
CONTROL VALVE ASSY, BACKHOE (A (B) (©) ) ® F

? 172531-74100 1 1 172531-74100  VALVE ASSY, BACKHOE 1
Ii—’!lg g?gRg; g:-f‘No 230 2 2 17253174010  SECTION ASSY, INLET 1
17 "Fig. 64 Rof.No. 1 ~35. 3 3 17253174110  SECTION, INLET 1
Fig. 65 Ref. No. 1~38. 4 4  172614-74310 SCREW 4
Fig. 66 Ref.No.1~30. 5 4 172460-74360  PLUG ASSY 1
Fig. 67 Ref.No.1~33. 6 4 172422-74370  O-RING 2
7 4 172460-74370  O-RING 1
8 4 17253174530 BACKUP RING 2
9 4 17253174540  PLATE,SEAL 2
10 3 172455-74320  VALVE ASSY, SHUT-OFF 1
11 4 172455-74010  NUT, SHOE 1
12 4 172455-74020 PLUG 1
13 4 172455-74030 O-RING 1
14 4 172455-74040  POPPET 1
15 4 172116-74150  O-RING 1
16 4 172455-74990 SCREW, SETTING 1
17 2 17242274110  NUT 8
18 2 172531-74190  SECTION, STABILIZER 1
19 3 172176-73510  BOLT, SOCKET HEAD 2
20 3 172614-74240  SEAT, SPRING 2
21 3 172614-74270  PLATE, SEAL 2
22 3 172614-74290  WIPER 2
23 3 172614-74310 SCREW 2
24 3 172460-74330  SCREW, CAP 1
25 3 172460-74340 CAP 1
26 3 172460-74360  PLUG ASSY 1
27 3 172422-74370  O-RING 2
28 3 172460-74370  O-RING 1
29 3 172531-74560  SPRING 1
30 2 172531-74570  ROD, TIE 4
31 1 26013-100162  BOLT, M10X 16 4

311 1 26013-100162  BOLT, M10X 16 3 K

(A=M/#00501)

REFER TO Fig. 38

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT
Fig.64. CONTROL VALVE(BACKHOE : 2/5)

CONTROL VALVE ASSY, BACKHOE

172531-74100

Fig. 63 Ref.No.1

INC.Fig. 63 Ref.No.2~30.
Fig. 64 Ref.No. 1~35.
Fig. 65 Ref.No. 1~38.
Fig. 66 Ref.No. 1~30.
Fig. 67 Ref.No. 1~33.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.64
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 172531-74040 SECTION ASSY, ARM 1
2 3 172531-74170 SECTION, ARM 1
3 4  172176-73510 BOLT, SOCKET HEAD 2
4 4 172614-74240 SEAT, SPRING 2
5 4 172614-74250 SPRING, PLUNGER 1
6 4 172614-74270 PLATE, SEAL 2
7 4 172614-74290 WIPER 2
8 4  172614-74310 SCREW 2
9 4 172460-74330 SCREW, CAP 1
10 4 172460-74340 CAP 1
11 4 172460-74350 POPPET 1
12 4 172422-74370 O-RING 2
13 4 172460-74370 O-RING 1
14 4 172460-74380 SPRING 1
15 4 172460-74390 PLUG 1
16 4 24315-000110 O-RING, 1BP11.0 1
17 3  172531-74510 VALVE, RELIEF 1
18 3 172531-74520 VALVE, RELIEF 1
19 2 172531-74050 SECTION ASSY, SWING 1
20 3 172531-74180 SECTION, SWING 1
21 4  172176-73510 BOLT, SOCKET HEAD 2
22 4 172614-74240 SEAT, SPRING 2
23 4 172614-74270 PLATE, SEAL 2
24 4 172614-74290 WIPER 2
25 4 172614-74310 SCREW 2
26 4 172460-74330 SCREW, CAP 1
27 4 172460-74340 CAP 1
28 4 172460-74350 POPPET 1
29 4 172422-74370 O-RING 2
30 4 172460-74370 O-RING 1
31 4 172460-74380 SPRING 1
32 4 172460-74390 PLUG 1
33 4 172531-74560 SPRING 1
34 4  24315-000110 O-RING, 1BP11.0 1
35 3  172531-74520 VALVE, RELIEF 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT
Fig.65. CONTROL VALVE(BACKHOE : 3/5)

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.65
)=
©®=
=

No. Lewv. Parts No. Description |
CONTROL VALVE ASSY, BACKHOE (A) (B) () (D) (E) (F)
‘Fg?g;‘ég?ﬁol ; 1 2 172531-74030  SECTION ASSY, PTO 1
INC.Fig. 63 Ref.No. 2~30, 2 3 172531-74150 SECTION, PTO 1
Fig 64 Ref. No. 1~35. 3 4 172176-73510  BOLT, SOCKET HEAD 2
Fig. 65 Ref. No. 1~38. 4 4 172614-74240 SEAT, SPRING 2
Fig. 66 Ref.No.1~30. 5 4 172614-74270  PLATE, SEAL 2
Fig. 67 Ref. No. 1~33. 6 4 17261474200  WIPER 2
7 4 172614-74310 SCREW 2
8 4 172460-74330 SCREW, CAP 1
9 4 172460-74340 CAP 1
10 4 172422-74370 O-RING 2
11 4 172460-74380 SPRING 1
12 4 172460-74390 PLUG 1
13 4 172460-74530 POPPET 1
14 4 172531-74560 SPRING 1
15 4 24315-000110 O-RING, 1BP11.0 1
16 3 172455-74320 VALVE ASSY, SHUT-OFF 2
17 4 172455-74010 NUT, SHOE 2
18 4 172455-74020 PLUG 2
19 4 172455-74030 O-RING 2
20 4 172455-74040 POPPET 2
21 4  172116-74150 O-RING 2
22 4 172455-74990 SCREW, SETTING 2
23 3  172187-74540 PLUG ASSY 2
24 4  24315-000140 O-RING, 1BP14.0 2
25 2 172531-74160 SECTION, SWING 1
26 3 172176-73510 BOLT, SOCKET HEAD 2
27 3 172614-74240 SEAT, SPRING 2
28 3 172614-74270 PLATE, SEAL 2
29 3 172614-74290 WIPER 2
30 3 172614-74310 SCREW 2
31 3  172460-74330 SCREW, CAP 1
32 3 172460-74340 CAP 1
33 3  172460-74360 PLUG ASSY 1
34 3 172422-74370 O-RING 2
35 3  172460-74370 O-RING 1
36 3 172531-74560 SPRING 1
37 2 172187-74540 PLUG ASSY 2
38 3 24315-000140 O-RING, 1BP14.0 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT
Fig.66. CONTROL VALVE(BACKHOE : 4/5)

CONTROL VALVE ASSY, BACKHOE

172531-74100

Fig. 63 Ref.No. 1

INC.Fig. 63 Ref.No.2~30.
Fig. 64 Ref.No.1~35.
Fig. 65 Ref.No. 1~38.

Fig. 66 Ref.No.1~30.

Fig. 67 Ref.No.1~33.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.66
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172531-74130 SECTION, BUCKET 1
2 3  172176-73510 BOLT, SOCKET HEAD 2
3 3 172614-74240 SEAT, SPRING 2
4 3  172614-74250 SPRING, PLUNGER 1
5 3 172614-74270 PLATE, SEAL 2
6 3 172614-74290 WIPER 2
7 3  172614-74310 SCREW 2
8 3  172460-74330 SCREW, CAP 1
9 3 172460-74340 CAP 1
10 3 172460-74350 POPPET 1
11 3 172422-74370 O-RING 2
12 3 172460-74370 O-RING 1
13 3 172460-74380 SPRING 2
14 3 172460-74390 PLUG 2
15 3 172531-74550 POPPET 1
16 3 24315-000110 O-RING, 1BP11.0 2
17 2 172531-74140 SECTION, STABILIZER 1
18 3 172176-73510 BOLT, SOCKET HEAD 2
19 3  172614-74240 SEAT, SPRING 2
20 3 172614-74270 PLATE, SEAL 2
21 3 172614-74280 SPRING, VALVE 1
22 3  172614-74290 WIPER 2
23 3  172614-74310 SCREW 2
24 3 172460-74330 SCREW, CAP 1
25 3 172460-74340 CAP 1
26 3 172460-74360 PLUG ASSY 1
27 3 172422-74370 O-RING 2
28 3 172460-74370 O-RING 1
29 3 172460-74530 POPPET 1
30 3 172531-74560 SPRING 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.67

Fig.67. CONTROL VALVE(BACKHOE : 5/5) EQ;CBL“O(US) Egij
©)= (F=
No. Lev. Parts No. Description Qty |
CONTROL VALVE ASSY, BACKHOE (A) (B) (C) (D) (E) (F)
H?gé‘;ﬂogo , 1 2 172531-74010  SECTION ASSY, INLET 1
ING_Fig. 63 RoF. No. 2~30. 2 3 17253174110  SECTION, INLET 1
Fig. 64 Ref.No. 1~35. 3 4 172614-74310 SCREW 4
Fig. 65 Ref.No. 1~38. 4 4 172460-74360  PLUG ASSY 1
Fig. 66 Ref.No.1~30. 5 4 172422-74370  O-RING 2
Fig. 67 Ref.No. 1~33. 6 4 172460-74370  O-RING 1
7 4 17253174530 BACKUP RING 2
8 4 17253174540  PLATE,SEAL 2
9 3 172455-74320  VALVE ASSY, SHUT-OFF 1
10 4 172455-74010  NUT, SHOE 1
11 4 172455-74020 PLUG 1
12 4 172455-74030  O-RING 1
13 4 172455-74040 POPPET 1
14 4 172116-74150  O-RING 1
15 4 172455-74990  SCREW, SETTING 1
16 2 17253174020  SECTION ASSY, BOOM 1
17 3 17253174120  SECTION, BOOM 1
18 4 172176-73510  BOLT, SOCKET HEAD 2
19 4 172614-74240  SEAT, SPRING 2
20 4 172614-74250  SPRING, PLUNGER 1
21 4 172614-74270  PLATE, SEAL 2
22 4 172614-74290  WIPER 2
23 4  172614-74310 SCREW 2
24 4 172460-74330  SCREW, CAP 1
25 4 172460-74340 CAP 1
26 4 172460-74350  POPPET 1
27 4 172422-74370  O-RING 2
28 4 172460-74370  O-RING 1
29 4 172460-74380  SPRING 1
30 4 172460-74390  PLUG 1
31 4 24315-000110  O-RING, 1BP11.0 1
32 3 17253174510  VALVE, RELIEF 1
33 3 172531-74520  VALVE, RELIEF 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.68

Fig.68. CONTROL VALVE(LOADER : 1/2) EQ;CBL“O(US) gz
©)= F)=
No. Lev. Parts No. Description Qty |
e A (B) () O (B ¢

| 1 1  172531-74200  VALVE ASSY, LOADER 1
g 2 2 172531-74210  SECTION ASSY, DUMP 1
L oy 5t LOADER g 3 3 17213174090  SHEETSPRING 2
Fig 68 Ref. No. 1 | 4 3 172183-74330  PUSH ROD 1
INC.Fig. 68 Ref.No.2~48. | 5 3 172137-74430  SPRING (B), RETURN 1
Fig. 69 Ref. No. 1~35. | 6 3 172137-74440  SEAL, OIL 2
i 7 3 172137-74450  PLATE SEAL 2
i 8 3 172137-74490  CAP 1
J 9 3 172531-74610 _ SPRING, VALVE 1
- 10 3 172458-74650  STAY, VALVE 1
1 3 172499-74970  VALVE, REVERSE 1
12 3 24315-000140 _ O-RING, 1BP14.0 1
13 3 24325-000550  O-RING, 1BG55.0 1
14 3 26450-060102  BOLT, M6X 10 2
15 3 26450-060202 _ BOLT, M6X 20 2
16 2 172531-74220  SECTION ASSY, ARM 1
17 3 172131-74090  SHEET,SPRING 2
18 3 172183-74300 _ O-RING, P13 1
19 3 172137-74430  SPRING (B), RETURN 1
20 3 172137-74440  SEAL, OIL 1
21 3 172137-74450 _ PLATE,SEAL 2
22 3 172137-74490 CAP 1
23 3 172531-74600  BOLT6X75 2
24 3 172531-74610 _ SPRING, VALVE 1
25 3 172531-74620 BODY,SEAL 1
=g 26 3 172531-74630  DUST WIPER 1
(S am—Thy 27 3 172531-74640  WASHER 1
d ‘ 21— 28 3 172458-74650  STAY, VALVE 1
: 29 3 172531-74650 END, NOTCH 1
93 30 3 172531-74660 _ CAPSPRING 1
34| 31 3 17253174670  CASE, BALL 1
35— 32 3 17253174680  SPRING 1
33 3 17253174690  HOLDER, BALL 1
22 34 3 172531-74700  BALL, STEEL 4
16 35 3 17253174710  STOPPER 1
23— 36 3 172499-74970  VALVE, REVERSE 1
4 37 3 24315-000140  O-RING, 1BP14.0 1
LIFT ARM 38 3 24315-000220  O-RING, 1BP22.0 1
39 3 24325-000550  O-RING, 1BG55.0 1
40 3 26450-060102  BOLT, M6X 10 2
M 2 172531-74250  VALVE, RELIEF 1
42 2 172531-74260  VALVE, RELIEF 2
43 2 172531-74290  ANTI-CAVITATION V. 1
44 2 17218374350 PLUG 1
45 2 172531-74790  BOLT,L235 4
46 2 24315-000110  O-RING, 1BP11.0 1
47 2 24325-000550  O-RING, 1BG55.0 1
48 2 26716-080002  NUT, M8 8
49 1  26013-080252  BOLT, M8X 25 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.69
Fig.69. CONTROL VALVE(LOADER : 2/2) AR o

(B)=
(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

w
o

24325-000550 O-RING, 1BG55.0

w
ey

26450-060102 BOLT, M6X 10
26450-060252 BOLT, M6X 25
172531-74270 RELIEF VALVE

w
N

w
w

w
~

172531-74280 RELIEF PLUG ASSY
172531-74780 BODY,OUT

1 2 172531-74230  SECTION ASSY, PTO 1

$32;§?E7XQIGXE ASSY. LOADER 2 3 172131-74090  SHEET,SPRING 2
Fig. 68 Ref.No. 1 3 3  172183-74330 PUSH ROD 1
INC.Fig. 68 Ref.No.2~48. 4 3 172137-74430  SPRING (B), RETURN 1
Fig. 69 Ref.No.1~35. 5 3 172137-74440  SEAL, OIL 2
6 3 172137-74450  PLATE,SEAL 2

7 3 172137-74490 CAP 1

8 3 172531-74610  SPRING, VALVE 1

9 3 172458-74650  STAY, VALVE 1

10 3 172499-74970  VALVE, REVERSE 1

1 3 24315-000140  O-RING, 1BP14.0 1

12 3 24325-000550  O-RING, 1BG55.0 1

13 3 26450-060102  BOLT, M6X 10 2

14 3 26450-060202  BOLT, M6X 20 2

15 2 172531-74240  SECTION ASSY, CHANGE 1

16 3 172137-74440  SEAL, OIL 2

17 3 172137-74450  PLATE,SEAL 3

18 3 172137-74490  CAP 1

19 3  172531-74610  SPRING, VALVE 1

20 3 172458-74650  STAY, VALVE 1

21 3 172531-74700  BALL, STEEL 2

22 3 172531-74720  PLATE,SEAL 2

23 3 172531-74730  CASE, BALL 1

24 3 172531-74740  SPRING 1

25 3 172531-74750  HOLDER, BALL 1

26 3 172531-74760  STOPPER 1

27 3  172531-74770  END, NOTCH 1

28 3 172499-74970  VALVE, REVERSE 1

29 3 24315-000140  O-RING, 1BP14.0 1

3 1

3 2

3 2

2 1

2 2

2 1

w
a1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.70

Fig.70. PILOT CHECK VALVE (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172531-74400 VALVE ASSY, CHECK 2
2 1 22217-060000 WASHER, SPRING 6 2
3 1 26116-060502 BOLT, M6X 50 PLATED 2

REFER TO Fig. 38

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.71

Fig.71. OIL COOLER (A)=CBLAO(US) (0)=
. . (B)= B)=
©)= (F)=

No. Lewv. Parts No. Description I R

Qty
~_ A ® € O E ©

\\~\ REFER TO Fig. 10 1 172531-74300 COOLER ASSY, OIL 1

=

( N 2 1 26013-080202 BOLT, M8X 20 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.72
Fig.72. HYD. OIL TANK (W-caLeous) o

©»= (F)=
Lewv. Parts No. Description '

@ B € O E @

z
°

1 1 772531-75100 TANK ASSY, RESERVOIR 1
2 2  172175-73700 FILTER ASSY, RETURN 1
3 3 172175-73710 ELEMENT, FILTER 1
4 3 172141-73770  VALVE ASSY, BY-PASS 1
5 2 172146-73730  FILTER, SUCTION 1
7 2 172446-75250  CAP, RESERVER 1
8 2 172455-75330 PLUG, DRAIN 1
9 2 172480-75350 GAUGE ASSY 1
11 3 24311-350220 O-RING, 1AP22A 1
12 2 172183-75410 FLANGE, SUCTION 1
12-1 2 172A46-75500 FLANGE, SUCTION 1 F
1 INC. 2~19. (A=Mzz722)

1 13 2 172460-75410 COVER, TANK 1
14 2 24321-001050 O-RING, 1AG105.0 1
15 2 24321-001050 O-RING, 1AG105.0 1
16 2 24341-000300 O-RING, 1AS30.0 1
17 2  26013-080202 BOLT, M8X 20 3
18 2 26013-080202 BOLT, M8X 20 4

18-1 2 26014-080252 BOLT, M8X 25 4 S
(A=MZZ222Z)
19 2 933152-02710  SPRING, CLUTCH 1
20 1 26013-120252 BOLT, M12X 25 2
21 1 22157-120000 WASHER, 12 2
22 1 26013-120352 BOLT, M12X 35 2
23A 1 172437-03322 LABEL, RESEVOIR 1

Remarks
(1)Attach the No.23A label to this part.
(2)Label is not illustrated.
(3)T=No0.12 : 6mm, No.12-1 : 12mm.
Yes

Interchangeable by simultaneous replacement with No.18-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301 HYDRAULIC OIL EQUIPMENT
Fig.125. HYDRAULIC CYLINDER CASE

NOT APPLIED FOR HYDRAULIC LIFT (ROCK SHAFT) SPEC.

172531-08130
ROCK SHAFT KIT is shown in Fig.137.

(A)=CBL40(US)

0CS10-M42301 Fig.125
(D)=

Remarks
(1)Not applied for hydraulic lift specifications.

(B)= (E)=
€)= (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)

1 1 1MO0020-42100 CASE ASSY, ROCKSHAFT 1

3 2 194130-42130 BUSH, 60X65X40 2

4 2 198220-45920 PLUG, 3/4-16UNF 4

5 2 23414-190000 GASKET, 19X1.0 4

6 2 23876-010000 PLUG, RO1 3

7 2 23876-020000 PLUG, RO2 1

8 1  198240-42130 GASKET, CYLINER CASE 1

9 1 198240-42810 HINGE, TOP LINK 1

10 1  194640-43201 HEAD ASSY, CYLINDER 1

12 2 23876-010000 PLUG, RO1 3

13 1  194555-46380 SPRING, CHECK 1

14 1  194555-46730 PLUG, CHECK VALVE 1

15 1 22217-120000 WASHER, SPRING 12 2

16 1 22312-100180 PIN, PARALLEL M10X18 2

17 1 22351-040016 PIN, SPRING 4.0X16 1

18 1  23414-200026 GASKET, 20X1.0 1

19 1  23887-200002 PLUG, 20 1

20 1  24190-130003 BALL, STEEL 13/32 1

21 1  24315-000120 O-RING, 1BP12.0 1

22 1  24315-000140 O-RING, 1BP14.0 2

23 1  24325-000800 O-RING, 1BG80.0 1

24 1 26013-120352 BOLT, M12X 35 5

25 1 26013-120352 BOLT, M12X 35 10

26 1 26013-120352 BOLT, M12X 35 8

27 1 26013-120552 BOLT, M12X 55 1

28 1 26716-120002 NUT, M12 2

29 1 1M0020-42110 COVER,TOP 1 1
30 1 23414-210000 GASKET, 21X1.0 1 1
31 1 23897-040002 PLUG, G1/2 1 1
32 1 26013-120302 BOLT, M12X 30 10 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.126

Fig.126. PISTON (A=CBLAOUS) o=
. . (B)= (E)=
(©)= (F)=
) No. Lew. Parts No. Description Qty I R
REFER TO Fig. 125 A B © O € @
1 1 198240-43310 PISTON, HYDRAULIC 1
2 1 194130-43351 RING, BACK UP 70 1
3 1 24311-000700 O-RING, 1AP70.0 1

EFER TO Fig. 127

REFER TO Fig. 125

172531-08130

ROCK SHAFT KIT is shown in Fig. 137.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT
Fig.127. LIFT CRANK

REFER TO Fig. 12

172531-08130
ROCK SHAFT KIT is shown in Fig. 137.

0CS10-M42301 Fig.127

(A)=CBL40(US) (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 194130-43410 ROD, PISTON 1
2 1 198320-44110 CRANK, LIFT 1
3 1  198240-44200 SLEEVE ASSY 2
5 2 24341-000500 O-RING, 1AS50.0 2
6 1  194145-44210 SHAFT, LIFTING 1
7 1  194130-44230 WASHER, 50X80X3.2 2
8 1  194130-44422 ARM, LIFTR 2
9 1  194130-44480 PIN, LIFT ARM 2
10 1  198320-44510 PLATE, FEED BACK 1
11 1  194130-44520 RETAINER, SHAFT 1
12 1 22217-120000 WASHER, SPRING 12 2
13 1 22217-160000 WASHER, SPRING 16 2
14 1 22351-040014 PIN, SPRING 4.0X14 1
15 1 22351-050056 PIN, SPRING 5.0X56 1
16 1 24321-000600 O-RING, 1AG60.0 4
17 1 26116-120252 BOLT, M12X 25 PLATED 2
18 1 26736-160002 NUT, M16 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT
Fig.128. CONTROL VALVE

172531-08310
ROCK SHAFT KIT is shown in Fig. 137.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.128
)=
©®=
=

No. Lev. Parts No. Description Qty
A B (€ O (E) (F)
1 1 178071-03010 VALVE ASSY, CONTROL 1
7 3 194327-45120 O-RING, 1BP14.0 2
8 3 194327-45130 O-RING, 1BP7.0 1
35 3 26450-080142 BOLT, M8X 14 3
42 1  26450-080202 BOLT, M8X 20 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.129

Fig.129. RELIEF VALVE (y=caLaws) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
é % A (B) () O (B ¢
—5 1 1 194250-45600 VALVE ASSY, RELIEF 1
2 2 194450-45610 VALVE ASSY, RELIEF 1
3 2 194450-45620 SPRING, RELIEF VALVE 1
—4—o 4 2 194450-45630  O-RING, 2.5X23 1
S 5 2 194450-45640 PLUG, RELIEF VALVE 1
S 6 2 194450-45650 GASKET, 20X27.8X2 1
| S 7 2 794464-45660 SHIM SET, VALVE 1
7
@),
@),
1 p—
—3—§

REFER TO Fig. 125

172531-08130

ROCK SHAFT KIT is shown in Fig. 137.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301  Fig.130
Fig.130. STOP VALVE (A)=CBLAO(US) (D)=

(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R

@ B € O E @

REFER TO Fig. 125

194555-46300  VALVE, STOP
194640-46620 BOLT, STOP
194312-46630 HOLDER, VALVE

22117-080000 WASHER, 8
22351-040012 PIN, SPRING 4.0X12
24311-000110 O-RING, 1AP11.0

~Njo o slw N e
N T = = N [ RS
e N I N S

24311-000120 O-RING, 1AP12.0

REFER TO Fig. 24,25

172531-08130

ROCK SHAFT KIT is shown in Fig. 137.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0Cs10-M42301 HYDRAULIC OIL EQUIPMENT 0CS10-M42301 Fig.131

Fig.131. SAFETY VALVE (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
REFER TO Fig. 125 A B () DO () (A

1 1  194150-45320 SPRING, RELIEF VALVE 1
2 1 198220-45350 COLLAR, VALVE 1
3 1 198220-45370 PLUG, SAFETY VALVE 1
4 1 198220-46400 SHIM SET, SAFETY 1
9 1 194640-46410 SEAT, SAFETY VALVE 1
10 1 194640-46420 POPPET 1
11 1 22351-060028 PIN, SPRING 6.0X28 1
12 1  24311-000120 O-RING, 1AP12.0 1
13 1 24311-000180 O-RING, 1AP18.0 1

172531-08130
ROCK SHAFT KIT is shown in Fig. 137.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL EQUIPMENT
Fig.132. HYDRAULIC CONTROL

REFER TO Fig. 128

172531-08130
ROCK SHAFT KIT is shown in Fig. 137.

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.132
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1MO0020-47300 LEVER,P CONTROL CMP 1
2 1 198320-47321 PLATE, FRICTION 1 1
3 1 198360-47320 ROD, CONTROL 1
4 1 198320-47330 PLATE 1
5 1 198360-47330 PLATE, CONTROL 1
6 1 198320-47370 ARM, FEED BACK 1
6-1 1 198254-47370 ARM, PCF 1 R
(A=M/#00934)
7 1  198240-47380 SHAFT, CONTROL 1
8 1 198320-47410 PLATE, A 1
9 1  194555-47420 BAR, CONTROL 1
10 1  198240-47430 ARM, FEED BACK 1
11 1  194550-47530 ADJUSTER 1
12 1  194640-47550 ROD ASSY, FEED BACK 1
13 2 194640-47560 ROD, FEED BACK P 1
14 2 26716-100002 NUT, M10 1
15 1 194151-47760 WASHER, 12 4
16 1  194310-47790 PLATE, FRICTION 1
17 1 194180-51640 CLAMP, HARNESS 2
18 1  22137-080000 WASHER, 8 2
19 1 22137-100000 WASHER, 10 1
20 1 22137-100000 WASHER, 10 2
21 1 22272-000070 RING, E- 7 1
22 1  22351-050025 PIN, SPRING 5.0X25 1
23 1 22417-200160 PIN, COTTER 2.0X16 1
24 1 22417-300200 PIN, COTTER 3.0X20 2
25 1  22487-080350 PIN, H 8X 35 1
26 1 22522-030130 KEY, WOODRUFF 3X13 1
27 1 24311-000150 O-RING, 1AP15.0 1
28 1 24311-000150 O-RING, 1AP15.0 1
29 1 26013-080202 BOLT, M8X 20 2
30 1 26013-100162 BOLT, M10X 16 2
31 1 26116-100504 BOLT, M10X 50 PLATED 2
32 1 26716-100002 NUT, M10 1
33 1 26716-100002 NUT, M10 4
34 1  26716-120002 NUT, M12 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.73
Fig.73. TANK - PUMP - CONTROL VALVE AR o

(©)= (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

1 1 172142-76250  JOINT, 1/2 1
CONTROL VALVE (LOADER) 2 1 172531-76270 CONNECTOR,R1/2G1/2X2 1
3 1 172168-76162 CONNECTOR, PF1/2X3/8 1
4 1 172112-77361 CONNECTOR 1
5 1 24315-000140 O-RING, 1BP14.0 1
6 1 24315-000180 O-RING, 1BP18.0 1
7 1 172422-76100 FLANGE 1
8 1 172156-76110 CONNECTOR,PF1/4PT1/8 1
9 1 172187-76300 TEE, ADJUSTABLE 1
10 2 24315-000180 O-RING, 1BP18.0 1
11 1 172460-76560 CONNECTOR, PF1/2 1
13 3 24315-000180 O-RING, 1BP18.0 1
14 2 172460-76570 PLUG, SCREW 1
15 1 172460-76570 PLUG, SCREW 1
16 1 172460-76560 CONNECTOR, PF1/2 1
18 3 24315-000180 O-RING, 1BP18.0 1
19 2 172460-76570 PLUG, SCREW 1
20 1 24321-000400 O-RING, 1AG40.0 1
21 1 26013-100302 BOLT, M10X 30 4
22 1 172531-78100 HOSE, SUCTION 1
23 1 23001-060000 CLAMP, HOSE 60 4
24 1 172531-78220 HOSE 1
25 1 172531-78230 HOSE 1
26 1 172531-78580 HOSE 1
27 1 22117-100000 WASHER, 10 4
1 1

N
[ee]

24315-000110 O-RING, 1BP11.0

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.74

Fig.74. EQUIPMENT - RETURN EQ;CBL“O(US) gz
©)= (F=
No. Lewv. Parts No. Description ' |
A (B () O () A
1 1 17253176110 COUPLER, QUICK 2
2 1 172531-76120 COUPLER, QUICK 2
&4 3 1 172531-76180 ELBOW 1
29 /y ) 4 2 24315000240  O-RING, 1BP24.0 1
- 5 1 17253176190 CONNECTOR, MM3/4 2
y 6 1 17253176200  VALVE ASSY, CHECK 1
7 2 24315-000240 O-RING, 1BP24.0 1
/ 8 1 172141-76900 CONNECTOR ASSY 1
9 2 24315-000180  O-RING, 1BP18.0 1
REFER TO Fig. 77 10 1 172112-77361  CONNECTOR 1
11 1 172112-77361  CONNECTOR 1
12 1 172531-79110  PLATE, DIAPHRAGM 1
13 1 17253179141  PLATE, DIAPHRAGM 1
14 1 23393-040000  JOINT, 90RGI-1/2 2
15 1 24315-000180  O-RING, 1BP18.0 1
16 1 24315-000180 O-RING, 1BP18.0 1
17 1 26013-100202  BOLT, M10X 20 4
18 1 172168-76162 CONNECTOR, PF1/2X3/8 1
19 1 172187-76200  ADAPTER, 1/2-3/4 1
19-1 1 172A47-76190  NIPPLE 1 S
(A=M/#00742)
19-2 1 172A47-76191  NIPPLE 1 N
(A=M/#00832)
20 1 172112-77361  CONNECTOR 1
21 1 24315-000140 O-RING, 1BP14.0 1
22 1 24315-000180 O-RING, 1BP18.0 2
23 1 1A1380-59480 CLAMP, CORD 2
24 1 172531-78211  HOSE 1
241 1 17253178212 HOSE 1 s
(A=M/#00742)
25 1 17253178280 HOSE 1
REF?E_ ;(7’ 26 1 17253178290 HOSE 2
261 1 172531-78291  HOSE 2 R
(A=M/#00934)
27 1 172531-78300 HOSE 1
271 1 172531-78301 HOSE 1 s
(A=M/#00742)
28 1 172531-78310 HOSE 1
281 1 17253178311 HOSE 1 S
(A=M/#00742)
29 1 172531-78330 HOSE 1
30 1 172531-78340 HOSE 1
31 1 172531-78560 HOSE 1
311 1 17253178561 HOSE 1 s
(A=M/#00742)
32 1 17253178590 HOSE 1
321 1 172531-78591 HOSE 1 s
(A=M/#00742)
33 1 23001-019000 CLAMP, HOSE 19 1
331 1 23001-019000 CLAMP, HOSE 19 2 K

(A=M/#00742)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING
Fig.74. EQUIPMENT - RETURN

;/,/

575

7

7

0

W
X

i
%

@_

REFER TO
Fig. 77

14

y SE
&

REFER TO Fig. 7T

No. Lev. Parts No.

(A)=CBL40(US)
(B)=
©)=

Description

GV )

0CS10-M42301 Fig.74

)=
©®=
=

Qty
© ® E ©

34 1 23001-022000

CLAMP, HOSE 22

34-1 1  23001-022000 CLAMP, HOSE 22 5 K
(A=M/#00742)

35 1 23001-025000 CLAMP, HOSE 25 5

35-1 1 23001-035000 CLAMP, HOSE 35 10 R
(A=M/#00742)

36 1 26013-100162 BOLT, M10X 16 2

37 1 172531-76280 CLAMP, HOSE 1 w
(A=M/#00591)

38 1 172531-76290 CLAMP, HOSE 1 w

(A=M/#00591)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING

Fig.75. STEERING

REFER TO Fig.27~30

REFER TO Fig. 73

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.75
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172168-76162 CONNECTOR, PF1/2X3/8 1
1-1 1 172112-77361 CONNECTOR 1 S
(A=M/#00638)
2 1 172422-76180 CONNECTOR, PF3/8X1/2 1
2-1 1 172147-76271 CONNECTOR, 1/2X1/2 1 S
(A=M/#00638)
3 1 172141-76920 CONNECTOR ASSY 2
3-1 1 172531-73550 ELBOW 2 S
(A=M/#00638)
4 2 24315-000140  O-RING, 1BP14.0 2
4-1 2 24315-000180  O-RING, 1BP18.0 2 S
(A=M/#00638)
5 1 24315-000140 O-RING, 1BP14.0 1
5-1 1  24315-000180 O-RING, 1BP18.0 1 S
(A=M/#00638)
6 1 24315-000140 O-RING, 1BP14.0 1
6-1 1  24315-000180 O-RING, 1BP18.0 1 S
(A=M/#00638)
7 1 172531-78240 HOSE 1
8 1 172531-78250 HOSE 1
9 1 172531-78260 HOSE 1
10 1 172531-78270 HOSE 1
11 1 172531-78700 SPONGE, HOSE 1
12 1 172122-79930  CLAMP, HOSE 2
12-1 1 172122-79930 CLAMP, HOSE 3 K

(A=M/#00934)

Remarks

(1)D=No.1, 2, 3: G3/8, No.1-1, 2-1 & 3-1 : G1/2.

N:Old

Yes

25 New, Q:0ld £ New, R:Old

Yes

*—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.76
Fig.76. CONTROL VALVE - LIFT & DUMP CYLINDER (A)=CBLA0(US) ©=

(B)= (E)=
(©)= (F)=

Lewv. Parts No. Description

z
°

Qty I R
A (B (©) () () (F)

1 1 172123-76121 ADAPTER 8
2 1 24315-000110 O-RING, 1BP11.0 8
3 1 172519-76140 CONNECTOR, 3/8X53 4
4 1 23391-020000  JOINT, RGI-1/4 6
5 1 23393-020000  JOINT, 90RGI-1/4 2
6 1 172531-78110 HOSE 1
7 1 172531-78120 HOSE 1
8 1 172531-78130 HOSE 1
9 1 172531-78140 HOSE 1
10 1 172531-78150 HOSE 1
11 1 172531-78160 HOSE 1
12 1 172531-78170 HOSE 1
13 1 172531-78570 HOSE 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.77

Fig.77. BULKHEAD - CONTROL VALVE (y=coLaas) o
€)= (F)=
No. Lev. Parts No. Description Qty |
REFER T0 Fig. 74— & A B © ©® B @
= 1 1 172531-76110 COUPLER, QUICK 2
2 1 172531-76120 COUPLER, QUICK 2
3 1 172531-76170 CONNECTOR, MM1/2 2
4 1 172168-76162 CONNECTOR, PF1/2X3/8 1
5 1 172422-76180 CONNECTOR, PF3/8X1/2 1
6 1 172147-76271 CONNECTOR, 1/2X1/2 1
7 1 172112-77361 CONNECTOR 1
8 1  24315-000140 O-RING, 1BP14.0 2
9 1 24315-000180 O-RING, 1BP18.0 2
10 1 172531-78350 HOSE 1
11 1 172531-78360 HOSE 1
12 1 172531-78620 HOSE 1
13 1 172531-78680 HOSE 1
14 1 172531-76280 CLAMP, HOSE 1 w

(A=M/#00591)

15 1 172531-76290 CLAMP, HOSE 1 w
(A=M/#00591)

~\

S .
REFER T0 Fig. 74

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.78

Fig.78. CONTROL VALVE - BOOM, ARM & BUCKET CYLINDER EQ;;CBMO(US) gz
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172730-75141 ADAPTER 3
2 1 172168-76162 CONNECTOR, PF1/2X3/8 1
3 1 172422-76180 CONNECTOR, PF3/8X1/2 1
4 1 172116-76381 ADAPTER, 64 1
5 1 24315-000140 O-RING, 1BP14.0 6
6 1 172459-78150 HOSE 2
7 1 172531-78410 HOSE 1
8 1 172531-78420 HOSE 1
9 1 172531-78430 HOSE 1
10 1 172531-78440 HOSE 1
11 1 172531-78450 HOSE 1
12 1 172531-78460 HOSE 1

BUCKET CYL

INDER

i?‘\

Z

N/ N
‘l'll_’l_l'\l_ 2

..
&
=

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.79

Fig.79. CONTROL VALVE - SWING CYLINDER EQ;;CBMO(US) gz
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 172142-76181 JOINT ASSY 2

2 2 24315-000140 O-RING, 1BP14.0 2

3 1 172480-76120 TEE, ADJUSTABLE 1

4 2 24315-000140 O-RING, 1BP14.0 1

5 1 172142-76181 JOINT ASSY 1

6 2 24315-000140 O-RING, 1BP14.0 1

7 1 172183-76180 PLUG 1

8 1 172730-75141 ADAPTER 1

9 1  24315-000140 O-RING, 1BP14.0 1

10 1  24315-000140 O-RING, 1BP14.0 1

11 1 172730-75141 ADAPTER 2

12 1  24315-000140 O-RING, 1BP14.0 2

13 1 172531-78380 HOSE 1

14 1 172531-78390 HOSE 1

15 1 172531-78400 HOSE 1

16 1 172531-78640 HOSE 1

LEFT SIDE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.80
Fig.80. CONTROL VALVE - STABILIZER CYLINDER (A)=CBLA0(US) ©=

(B)= (E)=
(©)= (F)=

Lewv. Parts No. Description

z
°

Qty I R
A (B (©) () () (F)

‘ 1 1 172730-75141  ADAPTER 4
8 NRY 2 1 17214176920 CONNECTOR ASSY 4

6 \@ D 3 2 24315-000140  O-RING, 1BP14.0 4

10 “ 4 1 23393-020000  JOINT, 90RGI-1/4 4

\ 5 1 24315000140 O-RING, 1BP14.0 4

6 1 172730-75141 ADAPTER 3

R 7 1 172116-76381  ADAPTER, 64 1

8 1 24315-000140 O-RING, 1BP14.0 4

9 1 17253178370 HOSE 2

@ , 1 10 1 17253178500 HOSE 2
@ \ 1 1 17253178510 HOSE 1
@ 12 12 1 17253178520 HOSE 1

@ 13 1 17253178630  HOSE 2

CONTROL VALVE (BACKHOE)

STABILIZER CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING
Fig.81. TRANSMISSION - RETURN

EFER TO
Fig. 125

NOT APPLIED FOR
ROCK SHAFT SPEC.

172531-08130
ROCK SHAFT KIT is shown in Fig. 137.

HYD. OIL TANK

%
s

—
=P

A D

£

oS
N
A

EFER TO
Fig. 125

NOT APPLIED FOR

0CS10-M42301 Fig.81

ROCK SHAFT SPEC.

NOT APPLIED FOR
ROCK SHAFT SPEC.

Remarks
(1)Not applied for lock shaft specifications.

(A)=CBL40O(US) (D)=
(B)= (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172531-76110 COUPLER, QUICK 1
2 1 172164-76131 ELBOW 1
3 2 24315-000180 O-RING, 1BP18.0 1
4 1 172531-76140 CAP, BIR12M 1
5 1 172531-76150 ADAPTER, G1/2-1/2 1
6 2 24315-000180 O-RING, 1BP18.0 1
7 1 172531-76170 CONNECTOR, MM1/2 1
8 1 172165-76220 NIPPLE 1
9 1 933152-24120 O-RING 1
10 1 933166-24120 CONNECTOR, PF1/2X10 1
11 1 23871-060000 PLUG, R0O6 1
12 1 172531-78190 HOSE 1
13 1 172531-78470 HOSE 1
13-1 1 172531-78471 HOSE 1 S
(A=M/#00742)
14 1 23001-025000 CLAMP, HOSE 25 1
14-1 1  23001-035000 CLAMP, HOSE 35 3 R
(A=M/#00742)
15 1 172531-76300 CLAMP, HOSE 1 w
(A=M/#00591)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.82

Fig.82. CONTROL VALVE - P.T.O.(LOADER) EQ;CBL“O(US) gz
©)¢= GS
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

P.T.0.,LOADER KIT 1 2 172187-16560 GROMMET 2
172531-08160 2 2 172491-61490  SPACER 2
e E gt Kot No. 221, 3 2 17242276180  CONNECTOR, PF3/8X1/2 1
Fig. 82 Ref.No. 1~17. 4 2 172192-76340 CONNECTOR 1
5 2 17253176700  TUBE, PTO 1
6 2 17253176730  TUBE, PTO 1
7 2 17253176750  PLATE,CLAMP 2
8 2 17253176760  PLATE,87X32 2
9 2 172531-76780  PLUG,R1/2 2
10 2 17253178200 HOSE 1
1 2 17253178320  HOSE 1
12 2 17214778780 GUIDE, HOSE 2
13 2 22157-100000 WASHER, 10 2
14 2 24315-000140  O-RING, 1BP14.0 2
15 2 26013-100202  BOLT, M10X 20 2
16 2 26013-100202  BOLT, M10X 20 4
17 2 26013-100252  BOLT, M10X 25 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 HYDRAULIC OIL PIPING 0CS10-M42301 Fig.83

Fig.83. CONTROL VALVE - P.T.0.(BACKHOE) (=caLaos) o
©)= F)=
No. Lev. Parts No. Description Qty |
P.T.0., BACKHOE KIT A (B () O () ¢
gﬁ;‘ggyﬁo ' 1 2  172183-74821  VALVE, STOP 2
ING. Fig. 42 ReF. No. 2~31. 2 2 172633-76160 ADAPTER 1
Fig. 83 Ref.No. 1~17. 3 2 172192-76340 CONNECTOR 1
4 2 172460-76550 CONNECTOR, 3/8X3/4 1
5 3 24315000140  O-RING, 1BP14.0 1
6 2 172531-76800  TUBE, PTO 1
7 2 172531-76830 TUBE, PTO 1
8 2 172531-78480 HOSE 1
9 2 172531-78490 HOSE 1
10 2 172459-78900 HOSE 1
11 2 172459-78910 HOSE 1
12 2 23871-040000 PLUG, R04 2
13 2 24315-000140 O-RING, 1BP14.0 1
10 14 2 26013-100202  BOLT, M10X 20 4
15 2 26013-100252  BOLT, M10X 25 4
16 2 172738-95770  COLLAR 2
(A=M/#00713)

17 2 26013-100302  BOLT, M10X 30 2

(A=M/#00713)

L~
PN

Qo ="

V77
\/

/

W

9 @

GONTROL VALVE (BACKHOE)

1
@ 1 2 Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT
Fig.84. BOOM

BOOM CYL INDER

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.84
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172531-81100 BOOM ASSY 1
2 2 172020-11280 BUSH, PIN 2
4 1 172165-82520  SHIM 2
5 1 172165-82530  SHIM 2
6 1 172531-82620  PIN ASSY, 50X209 1
7 1 172531-82680 PIN ASSY, 50X174A 1
8 1 172146-82910 SPACER 1
9 1 172444-82990 WASHER 1
10 1 22157-120000  WASHER, 12 1
11 1 24761-040000 NIPPLE, GREASE B 2
11-1 1 24761-020000 NIPPLE, GREASE PT1/8 2 N
(A=M/#00775)
12 1 26013-120252 BOLT, M12X 25 2
13 1 26013-120252 BOLT, M12X 25 1
14 1 172122-17190  CLIP, TREE 4
15 1 172531-81450  PIPE, GUIDE 1
16 1 22137-100000 WASHER, 10 2
17 1 26013-100252 BOLT, M10X 25 2
18A 1 172437-03461 LABEL, BOOM 2

Remarks

(1)Not applied for back-hoe P.T.O. specifications.

(2)Attach the No.18A label to this part.
(3)Label is not illustrated.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT 0CS10-M42301 Fig.85

; A)=CBL40(US D)=
Fig.85. ARM (y-coLaots) o
€)= (F)=
No. Lev. Parts No. Description Qty |
14 A (B) () O (B ¢
13 1 1 172531-81500 ARMASSY 1
BUCKET GYL INDER 2 2 172448-54120  SEAL, DUST 2
3 2 172168-81270 SEAL, DUST 4
4 2 172444-81310 BUSH, PIN 2
6 2 172458-81630 BUSH 4
7 1 172142-81620 O-RING 2
8 1 172164-81670 SPACER 2
9 1 172165-82520 SHIM 1
10 1 172165-82530 SHIM 1
11 1  172458-83690 PIN ASSY 1
12 1 172458-83710 PIN ASSY 1
13 1 22157-120000 WASHER, 12 2
14 1 26013-120252 BOLT, M12X 25 2
15 1 933171-29751 SHIM SET 1
ARM CYL INDER 18 1 172122-17190 CLIP, TREE 4
19 1  24761-040000 NIPPLE, GREASE B 1 w
(A=M/#00501)
@? 3=
1
Remarks Yes No Yes No
(1)Not applied for back-hoe P.T.O. specifications. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT
Fig.86. BUCKET ARM & LINK

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.86
)=
©®=
=

No. Lewv. Parts No. Description |
A (B) () O (B ¢
12 1 1 172164-81820-5 ARM, BUCKET 1
2 1 172458-81860 PIN ASSY 1
2 3 1 172458-81890 PIN ASSY 1
4 1 172458-82600-1 ARM, BUCKET 1
5 1 172458-82651-1 LINK, BUCKET 1
6 2 172168-81270 SEAL, DUST 2
7 2 172458-81630 BUSH 2
8 2 172122-82290 SEAL, DUST 4
10 2 172168-84411 BUSH 2
BUCKET CYLINDER 11 1 24761020000  NIPPLE, GREASE PT1/8 2
12 1  24761-020000 NIPPLE, GREASE PT1/8 1
13 1 26116-100752 BOLT, M10X 75 PLATED 2
14 1 26716-100002 NUT, M10 4
15 1 933171-29751 SHIM SET 2
13
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT 0CS10-M42301 Fig.87

Fig.87. BUCKET(BACKHOE) (y-coLaots) o
€)= (F)=
No. Lev. Parts No. Description Qty |
REPAIR PARTS A (B (©) () () (F)
1 1 172164-81950 PIN KIT, BUCKET 2
2 2 172164-81630-W PIN 2
3 2 172164-81700 COLLAR 2
4 2 24761-020000 NIPPLE, GREASE PT1/8 2
5 2 26116-100652 BOLT, M10X 65 PLATED 2
6 2 26716-100002 NUT, M10 4
7 2 933171-29751 SHIM SET 2
2221 20 10 1 172531-81700 BUCKET ASSY 1
12 3 172458-82231 ADAPTER 4
13 2 172448-82950 TOOTH KIT, POINT 4
14 3 172448-82570 TOOTH, POINT 4
15 3 172448-82960 PIN ASSY, LOCK 4
16 4 172448-82580 PIN, LOCK 4
17 4 172448-82590 RUBBER, PIN 4
18 1  772458-82231 TOOTH ASSY 4
19 2 172458-82231 ADAPTER 4
20 2 172448-82570 TOOTH, POINT 4
21 2 172448-82580 PIN, LOCK 4
22 2 172448-82590 RUBBER, PIN 4
Remarks Yes No Yes No
(1)Repair parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT 0CS10-M42301 Fig.88
Fig.88. BACKHOE MOUNT AR o
€)= (F)=

z
°

Lewv. Parts No. Description

AW B € O E @

1 1 794130-71410  PINASSY, BALL 2
4 1 172164-81670  SPACER 2

STABILIZER CYLINDER 5 1 172164-81670 SPACER 2
6 1 172164-81670  SPACER 2
7 1 172164-81670  SPACER 2
8 1 172531-82100  MOUNT, BACKHOE 1
9 2 172020-10620  SEAL, DUST 2
10 2 172458-81400 BUSH 2
12 1 172165-82580  SHIM 6
13 1 172165-82590  SHIM 6
14 1 172165-82600 SHIM 6
15 1 172531-82740  PIN ASSY, 40X48 2
16 1 172531-82760  PIN ASSY, 40X75 2
17 1 172531-82820  PIN 40X103 ASSY 2
18 1 172531-82930  PIN ASSY,30X70 1
19 1 172444-82980 WASHER 2
20 1 172531-94700  PIN ASSY, 40X176 2
21 1 172531-94720  PIN ASSY, 40X96 2
22 1 22157-120000  WASHER, 12 2
23 1 22157-120000  WASHER, 12 2
24 1 22157-120000  WASHER, 12 2
25 1 24761-020000 NIPPLE, GREASE PT1/8 2
26 1 26013-120252 BOLT, M12X 25 2
27 1 26013-120252 BOLT, M12X 25 2
28 1 26013-120252 BOLT, M12X 25 2
29 1 26013-120252 BOLT, M12X 25 2
30 1 172531-82500 ROPE L=400 2 W

(A=M/#00741)
©—14
SWING CYL INDER
REFER TO Fig. 45 ves ves

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT 0CS10-M42301 Fig.89

Fig.89. BOOM BRACKET (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty |
BOOM CYL INDER A (B) () O (B ¢

1 1 172175-81700 SHIM 4

2 1 172175-81710 SHIM 4

3 1 172531-82310 BRACKET, BOOM 1

4 1 172165-82520 SHIM 1

5 1 172165-82530 SHIM 1

6 1 172165-82550 SHIM 1

7 1 172165-82570 SHIM 1

8 1 172165-82580 SHIM 2

9 1 172165-82590 SHIM 2

10 1 172165-82600 SHIM 2

11 1 172458-81800 PIN ASSY 1

12 1 172458-81800 PIN ASSY 2

13 1 172531-82700 PIN ASSY, 60X109 1

14 1 172531-82720 PIN ASSY, 50X173 1

15 1 172531-82780 PIN, 40X118 2

16 1 172531-82810 PLATE,LOCK 2

17 1 172444-82980 WASHER 1

18 1 22157-120000 WASHER, 12 1

19 1 22157-120000 WASHER, 12 2

20 1 22157-120000 WASHER, 12 1

21 1 22242-000450 RING, 45 1

22 1 26013-120252 BOLT, M12X 25 1

23 1 26013-120252 BOLT, M12X 25 2

24 1 26013-120252 BOLT, M12X 25 1

25 1 26013-120252 BOLT, M12X 25 1

26 1 26013-120252 BOLT, M12X 25 4

27 1 1E6910-65600 GRIP, LEVER RED 1

28 1 172531-82850 LOCK, BACKHOE 1

29 1 172531-82900 PLATE,GUIDE 1

30 1 172531-82910 COLLAR, 50X60X25 1

31 1 172531-82920 SHIM, T=1.0 2

32 1 26013-120202 BOLT, M12X 20 1

\ SWING CYLINDER

REFER TO Fig. 88

: : Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT
Fig.90. LIFT ARM

DUMP_CYL INDER

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.90
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172164-81670  SPACER 4
2 1 172165-82580  SHIM 2
3 1 172165-82590  SHIM 2
4 1 172165-82600  SHIM 2
5 1 172141-84601 SHIM 6
9 1 172531-91100 ARM ASSY, LIFT 1
10 2 172142-72850 BUSH 4050 C 2
10-1 2 172531-91340  BUSH 40X50X50 2 N
(A=M/#00532)
12 2 172531-91310  BUSH 35X45X50 4
13 2 172531-91330  BUSH 40X50X77 2
14 1 172531-91700  PIN ASSY, 35X147 4
15 1 172531-91740  PIN ASSY, 35X104 2
16 1 172531-91820  PIN ASSY, 40X143 2
17 1 22157-120000  WASHER, 12 6
18 1 22157-120000 WASHER, 12 2
19 1 26013-120202 BOLT, M12X 20 2
20 1  26013-120252 BOLT, M12X 25 4
21 1 172122-17190 CLIP, TREE 2
21-1 1 172122-17190 CLIP, TREE 4 K
(A=M/#00501)
22 1 172122-17190  CLIP, TREE 4
23 1 172122-17190  CLIP, TREE 2
24 1 24761-020000  NIPPLE, GREASE PT1/8 6
25 1 24761-020000 NIPPLE, GREASE PT1/8 2
26 1 172155-45790 SPACER 2
27 1 22217-120000  WASHER, SPRING 12 2
28 1 26076-120352 BOLT, 10.912X 35 2
29A 1 172524-03652 LABEL, LIFT ARM LOCK 1

Remarks

(1)Not applied for loader P.T.O. specifications.

(2)Attach the No0.29A label to this part.
(3)Label is not illustrated.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT
Fig.91. LOADER LINK

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.91
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172164-81760 COLLAR, 40.5X60 T3.2 2
2 1 172165-82580 SHIM 2
3 1 172165-82590 SHIM 2
4 1 172165-82600 SHIM 2
5 1 172146-82910 SPACER 6
6 1 172141-84601 SHIM 4
10 1 172531-91400 ARM, BUCKET 1
11 1 172531-91430 ARM, BUCKET 1
12 1  172531-91450 ARM, BUCKET 1
13 1 172531-91460 ARM, BUCKET 1
14 1 172531-91500 LINK, BUCKET 2
15 2 172531-91310 BUSH 35X45X50 2
16 2 172531-91320 BUSH 35X45X40 2
18 1 172531-91760 PIN ASSY, 35X113 2
19 1 172531-91780 PIN ASSY, 40X113 2
20 1 172531-91800 PIN ASSY, 35X113 2
21 1 172141-99330 SHIM, 35X3.2 4
22 1 24761-020000 NIPPLE, GREASE PT1/8 6
23 1 26013-120202 BOLT, M12X 20 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 IMPLEMENT
Fig.92. STABILIZER

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.92
)=
©®=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172156-73840  SPACER, SWIVEL 4 z
(A=M/#00934)
2 1 172531-82800  PLATE, LOCK 2
3 1 172146-82910 SPACER 2
4 1 172531-94500 STABILIZER 2
5 2 172456-81650  BUSHING 40X50X45 8
7 1 172531-94600  PAD, STABILIZER 2
8 1 172531-94650 COLLAR, 50.8X26 4
9 1 172531-94750  PIN,40X140 2
10 1 172531-94760  PIN ASSY,40X198 2
11 1 24761-020000 NIPPLE, GREASE PT1/8 2
12 1 24761-050000  NIPPLE, GREASE C 2
12-1 1 24761-020000  NIPPLE, GREASE PT1/8 2 N
(A=M/#00775)
13 1 26013-120252 BOLT, M12X 25 4
14 1 26013-120252 BOLT, M12X 25 2
15 1 172531-94800 PAD,RUBBER 4
15-1 1 172531-94801 PAD,RUBBER 4 N
(A=M/#00832)
16 1 22217-120000 WASHER, SPRING 12 8
17 1  26657-120002 NUT, CAP M12 8

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT
Fig.133. FRONT GUARD KIT

172531-08200
FRONT GUARD KIT
1 INC. 2~11.

REFER TO Fig. 45

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.133
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172531-08200 GUARD KIT 1
2 2 172531-61000 GUARD ASSY 1
3 2 172531-61040 PIN ASSY,20X25 2
4 2 172531-61090 BLACKET R 1
5 2 172531-61100 BLACKET L 1
6 2 22157-160000 WASHER, 16 2
6-1 2 22157-140000 WASHER, 14 2 R
(A=M/#00591)
7 2 22360-200000 PIN, SNAP 20 2
8 2 26013-120302 BOLT, M12X 30 4
9 2  26116-160452 BOLT, M16X 45 PLATED 2
10 2  26346-160002 NUT, M16 2
11 2 933168-14170 SPRING 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 Fig.134

(D)
(E)
(F)

0CS10-M42301 OPTIONAL & KIT

CBL40(US)

(AY
(8)
(©)

Fig.134. RELIEF VALVE KIT

Qty

Description

Parts No.

Lev.

No.

B © ©® B &

)

A

172531-08180

172531-08180 13.8RELIEF VALVE KIT
VALVE, RELIEF

1
2

RELIEF VALVE KIT

1 INC. 2.

172531-74090

[7r}
©

ap
[T
o
—_
=
w
[
ol

% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

AV
208
< D7
."
O
/7,

)
)

N

&

om)

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT
Fig.135. QUICK HOLDER KIT(LOADER)

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.135
)=
©®=
=

No. Lewv. Parts No. Description |
A (B) () O (B ¢
1 1 172531-91600 QUICK HOLDER KIT 1
172531-91600 2 2 172531-91550  LOCK PIN SPRING 2
?U:ﬁg gﬂ-ggR(LOADER)K'T 3 2 172531-91560  NUT, 1/2-13, UNC 2
) ) 4 2 172531-91570 U-NUT,5/8-11 UNC 4
5 2 172531-91580 NIPPLE 6
6 2 172531-91590 SPRING 16 2
7 2 172531-91610 HOLDER ASSY,MAIN 1
8 2 172531-91620 HANDLE L ASSY 1
9 2 172531-91630 HANDLE R ASSY 1
REFER TO Fig.91 10 2 172531-91640 PIN ASSY,SPRING 2
11 2 172531-91650 LOCK PIN 2
12 2 172531-91660 SPRING RETAINER ASSY 2
13 2 172531-91670 PIN ASSY,35X146 2
14 2 172531-91680 PIN ASSY,35X137 2
15 2 172531-91690 SPACER 2
16 2 172531-91850 BOLT KIT 4
17 3 172531-91860 BOLT 1/2X25 4
18 3 172531-91870 WASHER 1/2 4
19 3 172531-91880 WASHER, 1/2 4
20 2 172531-91890 PIN 9.5X51 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT

0CS10-M42301 Fig.136

Fig.136. BUCKET KIT(LOADER) (-coLeos) o
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 172531-91900 BUCKET KIT 1

2 2 172531-91570 U-NUT,5/8-11 UNC 9

3 2 172531-91910 BUCKET ASSY 1

éagig-}- (Eg]iggR)K” 4 2 172531-91920 CUTTING EDGE,70 1

5 2 172531-91930 BOLT 5/8-11 UNC 9

REFER TO Fig. 13

Yes

N:Old *ies

New, O:OIdL‘L»NeW, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT 0CS10-M42301 Fig.137

Fig.137. ROCK SHAFT KIT EEECBL‘“’(“S) %

No. Lewv. Parts No. Description

Qty I R
A (B (©) () () (F)

—Fig. 24 TRANSMISSION (ROCK SHAFT SPEC.) 1 1 172531-08130  SHAFT KIT, LOCK 1 1

—{Fig. 81 HYD.OIL PIPING (ROCK SHAFT)

—rig 93 POSITION LEVER

—{Fig. 125 HYDRAULIC GYLINDER CASE

| Fig. 126 PISTON

172531-08130
ROCK SHAFT KIT

Fig 127 LIFT CRANK

—ri. 128 CONTROL VALVE

— rig 129 RELIEF VALVE

— Fig 130 STOP VALVE

— .. 131 SAFETY VALVE

Fig.

g 132 HYDRAULIC CONTROL

Remarks
(1)Refer to each figure, showing details of kit parts. N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CS10-M42301 OPTIONAL & KIT 0CS10-M42301 Fig.138

Fig.138. REAR P.T.O. KIT EQ;;CBMO(US) Egij
©)= =
No. Lev. Parts No. Description w ® )Qt)( 'y ® © I R
A (B) (C) O (E) (F
rig. 19 ELECTRIC PART(P.T.0.) 1 1 172531-08140 PTOKIT 1 1

—{Fig. 25 TRANSMISSION(ROCK SHAFT & P.T.0. SPEC.)

—{Fig. 98 REAR TRANSMISSION CASE

— . 116 P.T.0. VALVE

Fig.
Vi — i, 117 SECOND RELIEF
17253108140
REAR P.T.0. KIT |—rig 118 P-T.0. DRIVE SHAFT

—{Fig. 119 P-T.0. CLUTCH SHAFT

—rig 120 P.T.0. SHAFT

—Fig 121 P.T.0. PUNP

—Fig 122 P.T.0. GASE

—Fig 123 P.T.0. BRAKE SHAFT

——{Fig 124 P.T.0. SHAFT COVER

Remarks
(1)Refer to each figure, showing details of kit parts. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT
Fig.139. 3POINT HITCH KIT

172531-08150
3POINT HITCH KIT
1 INC.2~42

REFER TO Fig. 125

REFER TO Fig. 108
REFER TO Fig. 108
REFER TO Fig. 24

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.139
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172531-08150 3 POINT HITCH KIT 1
2 2 198084-71110 LINK ASSY, TOP 1
3 3 198092-71530 TURNBUCKLE ASSY 1
4 3 194145-71600 LINK ASSY, TOP R 1
5 3 194145-71700 LINK ASSY, TOP L 1
6 3 198092-71750 NUT ASSY, M24 1
7 3  22217-060000 WASHER, SPRING 6 2
8 3  22351-040024 PIN, SPRING 4.0X24 2
9 3 26557-060062 SCREW, M6X 6 2
10 2 194150-71230 PIN, TOP LINK 2
11 2 794130-71410 PIN ASSY, BALL 4
14 2 794130-71410 PIN ASSY, BALL 2
17 2 794130-71410 PIN ASSY, BALL 2
20 2 194275-71550 SPRING, RETAINER 1
21 2 198475-72481 PIN, LIFT YOKE 2
22 2 1A7290-73100 LINK KIT,LOWER&CHAIN 2
23 3 1A7290-73500 LINK ASSY, LOWER 2
24 3 1A7270-74200 CHAIN ASSY, CHECK 2
25 4 1A6150-73700 PIN, SNAP 16 2
26 4 1A7270-74210 CHAIN ASSY, CHECK F 2
27 4 1A7270-74250 CHAIN ASSY, CHECK R 2
28 4 194450-74630 PIN, SHACKLE SA10 2
29 4 198475-74700 TURNBUCKLE, M16 2
30 4 194145-75250 RING, STOPPER 2
31 4 22217-160000 WASHER, SPRING 16 2
32 4 26736-160002 NUT, M16 2
33 2 194145-73150 SPRING, LINK LOCK 1
34 2 172531-96610 LINK R ASSY,LIFT 1
35 3 198475-72110 ROD, LIFT UPPER 1
36 3 198475-72130 TURNBUCKLE, LIFT ROD 1
37 3 194515-72490 NUT, M18 1
38 3 172531-96620 LOWER ROD ASSY,LIFT 1
39 2  172531-96660 LINK L ASSY,LIFT 1
40 2 22137-080000 WASHER, 8 1
41 2 22372-160000 PIN, SNAP 16 2
42 2 22417-300250 PIN, COTTER 3.0X25 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT
Fig.140. P.T.O. KIT(LOADER)

172531-08160
P.T.0. LOADER KIT

PARTS IN ODER TO ADD PIPING,
LEVER & LINK TO STANDARD SPEC.
WITH NO P.T.0. LOADER PITING.

Fig.41 P.T.0. LEVER (LOADER)

0CS10-M42301 Fig.140

(A)=CBL40(US) (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty
A (B) () O (B ¢
1 1 172531-08160 PTO KIT, LOADER 1

Remarks
(1)Refer to each figure, showing details of kit parts.

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT
Fig.141. P.T.O. KIT(BACKHOE)

172531-08170
P.T.0. BACKHOE KIT

PARTS IN ODER TO ADD PIPING,
PEDAL & LINK TO STANDARD SPEC.
WITH NO P.T.0. BACKHOE PITING.

Fig. 42 P.T.0. PEDAL (BACKHOE)

(A)=CBL40(US)
(B)=

0CS10-M42301 Fig.141

(D)=
(E)=

Fig. 83 HYD. OIL PIPING(P. T. 0. :BACKHOE)

Remarks
(1)Refer to each figure, showing details of kit parts.

€)= (F)=
No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 172531-08170 PTO KIT, BACKHOE 1
N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT
Fig.142. SUB CONTROL VALVE KIT

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.142
)=
©®=
=

172531-76230

REFER TO Fig. 74 24315-000140

CONNECTOR, R3/8XG3/8
O-RING, 1BP14.0

172531-78650
22417-200100

HOSE
COTTER PIN 2.0X10

No. Lewv. Parts No. Description |
97 @ B € O E @

1 1 172531-08220  VALVE KIT, CONTROL 1
3 2 17216846760 BOLT 2
4 2 17253162330  GRIPASSY 1
5 2 17253162470 RUBBER PLATE 1
6 2 17253174800 REMOTE VALVE ASSY 1
7 3 172531.74810  INLET 1
8 3 17253174820 SECTION, STANDARD 2
9 3 17253174830  SECTION, FLOATING 1
10 3 172531-74840  OUTLETASSY 1
21 11 3 17253174850 BOLTHEXHOLE 3
19 12 3 17253174860 WASHER,SPRING 3
13 3 172531-74870  PLUG,G3/8(0.S) 1
14 3 17253174880  RELIEF VALVE 16.7MPA 1
15 3 24315000140  O-RING, 1BP14.0 1
16 2 172531-74890  LEVER CENTERASSY 1
18 3 17253174950  GRIP 1
172531-08220 19 2 17253174910  LEVER LEFTASSY 1
3UB CONTROL VALVE KIT 21 3 172531-74950  GRIP 1
22 2 172531-74930  LEVER RIGHTASSY 1
24 3 172531-74950  GRIP 1
25 2 172531-74960  LEVER LINK 3
26 2 172531-74970  PIN5X21 3
27 2 172531-74980  PIN 5X24 6
28 2 172531-76110  COUPLER, QUICK 1
20 2 17253176120  COUPLER, QUICK 1
30 2 172531-76120  COUPLER, QUICK 6
31 2 172531-76130  CAP, BIRI2F 6
32 2 17253176140  CAP, BIRI2M 2
33 2 17216876162 CONNECTOR, PF1/2X3/8 1
34 2 172531-76210 CONNECTOR, R1/2XG3/8 1
35 3 24315000140 O-RING, 1BP14.0 1
2 6
3 6
2 1
2 9
9

39-1

N

22417-200120

COTTER PIN 2.0X12

(A=FROM 1ST)

JOINT, 90RGI-1/2
JOINT, RRB-1/2X3/8

40 2 23393-040000
41 2 23396-040300
42 2 24315-000140
43 2 26013-120252

O-RING, 1BP14.0
BOLT, M12X 25

N RO

Yes
Yes'

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT

Fig.143. 4-IN-1 BUCKET KIT(LOADER)

€
1 INC. 2~27.

172531-96800
4-IN-1 BUCKET (LOADER) KIT

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.143
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172531-96800 BUCKET KIT 1
2 2 172531-91570 U-NUT,5/8-11 UNC 9
3 2 172531-91580 NIPPLE 4
4 2 172531-91920 CUTTING EDGE,70 1
5 2 172531-91930 BOLT 5/8-11 UNC 9
6 2 172531-96750 NIPPLE 2
7 2 172531-96760 HOSE,BUCKET 2
8 2 172531-96810 MOULDBOAD ASSY 1
9 2 172531-96820 CLAMBOAD ASSY 1
10 2 172531-96830 PIN,25X172 2
11 2 172531-96840 PIN,25X184 2
12 2 172531-96850 PIN,32X197 2
13 2 172531-96860 CLAMP, HOSE 6
14 2 172531-96870 PLATE,CLAMP 3
15 2 172531-96880 BOLT 5/16-18 X25 UNC 3
16 2 172531-96890 BOLT 5/16-18 X57 UNC 6
17 2 172531-96900 NUT, 5/16-18, UNC 6
18 2 172531-96910 HOSE, CYLINDER 1
19 2 172531-96920 HOSE, CYLINDER 1
20 2 172531-96930 HOSE, CYLINDER 1
21 2 172531-96940 HOSE, CYLINDER 1
22 2 172531-96950 CONNECTOR 2
23 2 172531-96960 CONNECTOR 2
24 2 172531-96970 ELBOW 4
25 2 172531-96980 CYLINDER ASSY, 4IN1 2
26 3 172531-96770 SEAL SET, 4IN1 2
27 2 172531-96990 LABEL,LEVELER 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT 0CS10-M42301 Fig.144

Fig.144. TURF TIRE KIT (acaLaus) o
©)= (F)=
No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

172531-35310  TIRE ASSY, FRONT
172531-35150 DISK
172513-35161 VALVE

172531-35330 TIRE, F
172531-35410 TIRE ASSY, REAR
172531-35260 VALVE STEM TR618A

172531-35430 TIRE, R
172531-35450 DISK

© 0o U IWNE
N NN EFEDNNDNPRE
N DNINDNDNINNN

REFER TO Fig. 31

EFER TO Fig. 31

€

Z1 (FRONT) 5| (REAR)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT
Fig.145. LABEL(SPANISH)

No.

Lev.

Parts No.

(A)=CBL40(US)
(B)=
©)=

Description

(G

(8)

0CS10-M42301 Fig.145

)=
©®=
=

©

(©)

(E)

()]

R

MACHINE SERIAL No.
1S STAMPED INTO ~ 1
THIS LOCATION. 1 ING. 2~51.

CANOPY SERIAL No.
IS STAMPED INTO
THIS LOGATION.

1

2

172531-08230

(A=MIHXXXXX)

172531-04000

SPANISH DECALS,KIT

LABEL,BATTERY SP

=

W

45 44 49

172531-04010
172531-04020
172531-04030

LABEL,RADIATOR SP
LABEL,ENG COVER SP
LABEL,SILENCER SP

13
VIEWED FROM (& 32 VIEWED FROM ©)
Il

172531-04040
172531-04050
172531-04060

LABEL,BOOM SP
LABEL,SUPPORT SP
LABEL,HOSE LAYOUT SP

©[0o~N OO0~ W|IN

=
o

q g VIEWED FR@
::

=
=

172531-04070
172531-04080
172531-04090

LABEL(RADCAP SP
LABEL,HYD.OIL SP
LABEL,WATER DRAIN SP

=
=
N

[
w

28
36
i B
19

e VIEWED FROM
VIEWED FROM ()  VIEWED FROM (1)  VIEWED FROM Q)  VIEWED FROM (B) ®©

[N
~

172531-04100
172531-04110
172531-04120

LABEL,SPEC SP
LABEL,AIR PRESS. SP
LABEL,SPEED SP

i
4]

WACHINE SERIAL No. REFER TO Fig. 45 REFER TO Fig 49~ REFCR T0 Fig.46

1S STAMPED INTO EFER TO Fig. 46

P
~N o

172531-04130
172531-04140
172531-04150

LABEL,4WD SP
LABEL,DIFF LOCK SP
LABEL,BRAKE SP

THIS LOCATION.
3 18
17

_k
©

N

o ©o

172531-04160
172531-04170
172531-04180

LABEL,TRAVEL SP
LABEL,ENG START SP
LABEL,ENGROOM SP

N NN
w N P

172531-04190
172531-04490
172531-04210

LABEL,WORK MODE SP
LABEL,COOLANT SP
LABEL,CRUSH SP

9
REFER T0 Fig. 12 @_q

1

N NN
[N N

172531-04220
172531-04230
172531-04240

LABEL,FUSE SP
LABEL,PTO SP
LAVEL,GREASING SP

REFER TO Fig. 45 @
T0 Fig. 51

N NN
© 00~

172531-04250
172531-04260
172531-04270

LABEL,POSITION SP
LABEL,2WAY SP
LABEL,LUBRICATION SP

w
o

15 EFER TO Fig. 34

w W
N -

172531-04280
172531-04290
172531-04300

LABEL,DIRECTION SP
LABEL,FUEL TANK SP
LABEL,NEWTRAL SP

EFER TO Fig. 46

w
w

w W
[N

172531-04310
172531-04320
172531-04330

LABEL,INSTALL SP
LABEL,EXPROTION SP
LABEL,ENTANGLE SP

W W w
o N O

172531-04340
172531-04350
172531-04360

LABEL,WARNING BHL SP
LABEL,2 WAY SP
LABEL,WARMING UP SP

MANUAL CASE

172531-04370
172531-04380
172531-04390

LABEL, BH OFF SP
LABEL,AIR CLEANER SP
TAG ASSY, CAUTION

40
[m THE OPERATION]

EFER TO Fig. 51 46

172531-04400
172531-04410
172531-04420

LABEL,MANUAL SP
LABEL,SLOPE SP
LABEL,RESERVOIR SP

10 49

172531-04430
172531-04450
172531-04460

LABEL, TRANSPORT SP
LABEL, SEAT BELT SP
LABEL, CONTACT SP

N NN NDNMNDNDNDMNDRNDNNDNDNNNDNPNRNDRNNDNDNINDNDDNDNDNDNDNNDDNDNDNNDNDNDRNONNNNNNDNDNDNDRN

172531-04470
172531-04480

LABEL,ARM LOCK SP
LABEL,SUB-TANK SP

P RrRrRRrRRRPRRPRPRIPRRERINRPRIPRPRIPRPRPRIPRPRINRPRIPORIPRRPRIPRPRRPRPRIPRENRERERR

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CS10-M42301 OPTIONAL & KIT
Fig.146. LABEL(SAFETY)(SPANISH)

|
EJ o

=

164

IN THE OPERATION
MANUAL CASE

18 17 22
o ® 6@’”
9

Py VIEWED FROM

e

VIEWED FROM (C)

VIEWED FROM (&)

Nt ' VIEWED FROM
AF ﬂr VIEWED FROM (F) VIEWED FROM (E) ©

@O

T0 Fig.51 g B

3 VIEWE
REFER TO Fig. 72

(A)=CBL40(US)
(B)=
©)=

0CS10-M42301 Fig.146
)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172531-04000 LABEL,BATTERY SP 1
2 1 172531-04010 LABEL,RADIATOR SP 1
3 1 172531-04020 LABEL,ENG COVER SP 1
4 1 172531-04030 LABEL,SILENCER SP 1
5 1 172531-04040 LABEL,BOOM SP 2
6 1 172531-04050 LABEL,SUPPORT SP 1
7 1 172531-04180 LABEL,ENGROOM SP 1
8 1 172531-04210 LABEL,CRUSH SP 2
9 1 172531-04300 LABEL,NEWTRAL SP 1
10 1 172531-04320 LABEL,EXPROTION SP 1
11 1 172531-04330 LABEL,ENTANGLE SP 2
12 1 172531-04340 LABEL,WARNING BHL SP 1
13 1 172531-04350 LABEL,2 WAY SP 1
14 1 172531-04360 LABEL,WARMING UP SP 1
15 1 172531-04370 LABEL, BH OFF SP 1
16 1 172531-04390 TAG ASSY, CAUTION 1
17 1 172531-04400 LABEL,MANUAL SP 1
18 1 172531-04410 LABEL,SLOPE SP 1
19 1 172531-04420 LABEL,RESERVOIR SP 1
20 1 172531-04430 LABEL, TRANSPORT SP 1
21 1  172531-04450 LABEL, SEAT BELT SP 1
22 1 172531-04460 LABEL, CONTACT SP 1
23 1 172531-04470 LABEL,ARM LOCK SP 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
106990-44660

119247-77100
119650-77910
119802-55710
119808-12520
119808-12540
119866-12541
121120-13580
121250-49121
121450-44531
121468-44510
121468-44540
121470-44581
123950-44660
124450-44560
124970-77920
129100-55690
129211-77920
129400-13201
129612-52100
158830-85960
158830-87061
158833-87050
158835-87460
168HP0-85500
168HP1-85090
168HP1-85300
168HP1-85420
168HP1-85500
168HP1-85570
168HP1-85582
168HP1-85592
168HP1-85711
168HP1-87050
168HP1-87601
168HP1-88500
168HP1-88600
168HP1-88700
168HP1-88950
168HP1-88980
172020-10620
172020-11280
172112-77361

Ref. No.

Parts No.

172112-77361
172113-12522

172116-16310-3

172116-46630

172116-74150

172116-76381

172122-14301
172122-14350
172122-17190

172122-46560

172122-46590

172122-47250
172122-79890
172122-79930

172122-79940
172122-82290
172123-76121

172124-13230-5

172124-46200

172125-03951

Fig. No.

i

13

Ref. No.

Parts No.

172125-03951
172131-46610
172131-74090

172137-12270
172137-46040

172137-46041

172137-46042

172137-74430

172137-74440

172137-74450

172137-74490

172141-03360
172141-41340
172141-41360
172141-41370

Fig. No.

51
33
68
69
8
9

111

111

111

68

69

69
68
69
68

69

34

32

33

34

35

36

39

40

. No.

-1
-1
-1
-2
-2
-2

Parts No.
172141-41370

172141-42750

172141-72190
172141-72250

172141-73770
172141-76900
172141-76920

172141-84601

172141-99330
172142-62300

172142-72260
172142-72510
172142-72560

172142-72850
172142-72951
172142-76181

172142-76250
172142-81620
172146-45691
172146-61360
172146-72270
172146-73730
172146-82910

172147-76271
172147-78780
172148-46520
172148-46590
172148-72390
172148-72791
172148-72941

172151-13371

Fig. No.

40

N

[En

P




Parts No. Index

Parts No.
172151-45010

172151-72540

172151-72880
172155-45790
172156-14631
172156-61270

172156-73840
172156-76110
172157-45630
172157-45700
172157-46270
172162-13200

172162-46690
172164-16370
172164-17140
172164-46260
172164-66170
172164-76131

172164-81630-W

172164-81670

172164-81700
172164-81760

172164-81820-5

172164-81950
172165-03231

172165-12140
172165-45071

172165-45970
172165-72300

172165-76220
172165-82520

172165-82530

172165-82550
172165-82570

[EnY

N

e
NOUIOUDRODMNODORMANDMWOWNORRPRRPRPWORNOUDMONNORMNNNONOD WO

N O1

=

=

Parts No.
172165-82580

172165-82590

172165-82600

172168-46760

172168-72240

172168-72410

172168-76162

172168-81270

172168-84411
172171-13461

172173-72330
172175-73700
172175-73710
172175-81700
172175-81710
172176-68210
172176-73510

Ref. No.
12

IR

[
ARDRODWWOWNN®

Parts No.

172176-73510
172183-03280

172183-14250
172183-74300
172183-74330

172183-74350
172183-74821
172183-75410
172183-76180
172187-16560
172187-17070
172187-17080
172187-17090
172187-17100
172187-64831
172187-74540

172187-76200
172187-76300
172192-76340

172422-72470
172422-73130
172422-73140
172422-73160
172422-73170
172422-73220
172422-73250
172422-73270
172422-73280
172422-73290
172422-73500
172422-73510
172422-73520
172422-73530
172422-73540
172422-73550
172422-73560
172422-73570
172422-73580
172422-73590
172422-74110
172422-74370

Fig. No.

67

Ref. No.

Parts No.
172422-74370

172422-76100
172422-76180

172423-72530
172423-72540
172433-64511
172437-03252

172437-03302

172437-03312

172437-03322

172437-03343

172437-03361

172437-03391

172437-03402

172437-03422

172437-03461

172437-03501
172444-13210
172444-13220
172444-17660
172444-72441
172444-81310
172444-82980

172444-82990

Fig. No.

66

67

(63} ~ [é) [¢)]

N

&)

I
PRWOROWRPRPWRPNWRUOWERNWORPNWRPNWENWERE®WERE




Parts No. Index

Parts No.

172445-11500
172445-11550
172445-68480
172445-68850
172446-45320
172446-45340

172446-45700-1

172446-45800
172446-49350
172446-75250
172447-17140
172448-54120
172448-72650
172448-82570
172448-82580
172448-82590
172448-82950
172448-82960
172450-73120
172450-73130
172455-13640
172455-14400

172455-61720
172455-74010

172455-74020

172455-74030

172455-74040

172455-74320

172455-74990

172455-75330

Fig. No.

Ref. No.

Parts No.

172455-75330
172456-13310
172456-68820
172456-72020
172456-81650
172457-72010
172458-12100
172458-13120-1
172458-14640
172458-16550
172458-17410-4
172458-72010
172458-72030
172458-72460
172458-72470
172458-72480-1
172458-72490
172458-72500-1
172458-72510-1
172458-72570
172458-73510
172458-73520
172458-73530
172458-73540
172458-73560
172458-73570
172458-73580
172458-73590
172458-73660
172458-73670
172458-74650

172458-81400
172458-81630

172458-81800

172458-81860
172458-81890
172458-82231

172458-82600-1
172458-82651-1
172458-83690
172458-83710
172459-72010
172459-78150
172459-78900

Ref. No.

-1
-1

Parts No.

172459-78910
172460-13230
172460-13240
172460-16130
172460-72941
172460-74330

172460-74340

172460-74350

172460-74360

172460-74370

172460-74380

172460-74390

172460-74530

65
66

67

64

Parts No.

172460-74530
172460-75410
172460-76550
172460-76560

172460-76570

172461-72020
172462-03320
172463-03290
172469-03261

172469-03320
172469-03360
172472-03141

172480-75350
172480-76120
172491-61490
172498-12250

172498-45260
172498-45350

172498-49210-1

172499-74970

172511-03230
172513-35161
172519-41601
172519-41631
172519-41641
172519-41651
172519-41661
172519-41680
172519-42780
172519-63240

46




Parts No. Index

Parts No.
172519-63240

172519-76140
172524-03471

172524-03642

172524-03652

172524-17360
172524-17660
172524-17670
172524-17680
172524-17690
172524-17810
172524-17820
172524-17830
172527-03620

172527-13180
172527-21510
172527-45820
172527-45860
172527-52431
172527-61980
172531-03000
172531-03010
172531-03020
172531-03030
172531-03060
172531-03070

172531-03080

172531-03090
172531-03100
172531-03110
172531-03120
172531-03130
172531-03140
172531-03150
172531-03160
172531-03170
172531-03180
172531-03190

Fig. No.

49

52

A

[

RPRRRPRRPRRREREPR

Ref. No.

a1 =

Parts No.
172531-03200

172531-03211

172531-03220
172531-03230
172531-03240
172531-03241
172531-03250
172531-03260
172531-03270
172531-03271
172531-03280
172531-03301

172531-03310
172531-03311
172531-03321

172531-03331

172531-03340

172531-03350

172531-03360

172531-03370

172531-03460
172531-03500
172531-03510
172531-03520
172531-03530
172531-03540
172531-03550
172531-03560
172531-03570
172531-03590
172531-03610

172531-03620

Fig. No.

1

a1 w N w
NBENNNNDNNNNNNNNOOWROIWORNWROWROWROWRRPEPNWRRPRPRPRPRPRPRPRPRPRPRPOWER

A

N

Ref. No.

Parts No.

172531-03640
172531-03650
172531-03660
172531-03670
172531-03680
172531-03700

172531-03710
172531-03720

172531-03730
172531-03740
172531-03750
172531-03760
172531-03770

172531-03880
172531-03950

172531-03960
172531-03970
172531-03980
172531-03990
172531-04000
172531-04010
172531-04020
172531-04030
172531-04040
172531-04050
172531-04060
172531-04070
172531-04080
172531-04090
172531-04100

172531-04110
172531-04120

Fig. No.

ANAEAENBENENDENNENENENENENDENNENNNNNDN

PRRRRRRRERRRPRRERRERRERE
ADADADDAADNDANDAMDAADNDNDDARNDN
OOl dodod

145

Parts No.

172531-04130
172531-04140
172531-04150
172531-04160
172531-04170
172531-04180

172531-04190
172531-04210
172531-04220
172531-04230
172531-04240
172531-04250
172531-04260
172531-04270
172531-04280
172531-04290
172531-04300

172531-04310
172531-04320

172531-04330
172531-04340
172531-04350
172531-04360
172531-04370

172531-04380
172531-04390

172531-04400
172531-04410
172531-04420
172531-04430
172531-04450
172531-04460

172531-04470

Fig. No.

145
145
145
145
145
145
146
145
145
146
145
145
145
145
145
145
145
145
145
146
145
145
146
145
146
145
146
145
146
145
146
145
146
145
145
146
145
146
145
146
145
146
145
146
145
146
145
146
145
146




Parts No. Index

Parts No.

172531-04480
172531-04490
172531-08100
172531-08120
172531-08130
172531-08140
172531-08150
172531-08160

172531-08170

172531-08180
172531-08200
172531-08210
172531-08220
172531-08230
172531-11400
172531-11450
172531-11470
172531-11480
172531-11500
172531-11510
172531-11670
172531-11700
172531-11760
172531-12100
172531-12200
172531-13110
172531-13130
172531-13150
172531-13170
172531-13250
172531-13310
172531-13410
172531-13440
172531-13441
172531-13510
172531-13520
172531-13600
172531-13800
172531-16110
172531-16120
172531-16500
172531-16520
172531-16521
172531-16522
172531-16550
172531-16560
172531-16570
172531-16590

Fig. No.

145
145
5

5
137
138
139
41
140
42
141
134
133
2
142
145
6

6

=
o

=
COOOWOOOAINONOO®

Ref. No.

51
22

a1

w
DOURWRNRPRONTOOMMWWRRRPRREPRERRERRRREREPRERRLRRERNE

PNRPRRPRRPRNPR

-1
-2

Parts No.

172531-16640
172531-17190
172531-17200
172531-17230
172531-17240
172531-17300
172531-17340
172531-17350
172531-17370
172531-17570
172531-17600
172531-21800
172531-21870
172531-21900
172531-21950
172531-21951
172531-21952
172531-21970
172531-21971
172531-22110
172531-22120
172531-22270
172531-22280
172531-31100
172531-31120
172531-31200
172531-31240
172531-31250
172531-31270
172531-31290
172531-31610
172531-31620
172531-31630
172531-31710
172531-31720
172531-31750
172531-31760
172531-31810
172531-31910
172531-32310
172531-32320
172531-32500
172531-32510
172531-32520
172531-32530
172531-32540
172531-32550
172531-32560

172531-32570

-1
-2

Parts No.

172531-32570
172531-32580

172531-32590
172531-32600

172531-32610
172531-33510
172531-33520
172531-33530
172531-35110
172531-35120
172531-35130

172531-35150

172531-35160

172531-35180
172531-35211
172531-35221
172531-35230

172531-35251

172531-35260

172531-35310
172531-35330
172531-35410
172531-35430
172531-35450
172531-41110
172531-41250
172531-41270
172531-41310
172531-41400
172531-41440
172531-41470
172531-41600
172531-41620
172531-41711
172531-41720
172531-41730
172531-41760
172531-41920
172531-42160

Fig. No.

27
27

27

Ref. No.

16
7
17

8
18
9
19
27
15
16
17
1

O~NORN~NWON O

Parts No.

172531-42200
172531-42240
172531-42250
172531-42270
172531-42310
172531-42340
172531-42370
172531-42380
172531-42400
172531-42440
172531-42480
172531-42550
172531-42580
172531-42600
172531-42640
172531-42690
172531-45010
172531-45080
172531-45090
172531-45100
172531-45120
172531-45150
172531-45180
172531-45220
172531-45240
172531-45300
172531-45350
172531-45400
172531-45550
172531-45570
172531-45610
172531-45620
172531-45660
172531-45700
172531-45720
172531-45750
172531-45780
172531-45810
172531-45850
172531-45870
172531-45950
172531-46100
172531-46280
172531-46320
172531-46400
172531-46410
172531-46430
172531-46460
172531-46480
172531-46500

=

=

14




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No.
172531-46520 38 5 172531-61760 47 3 172531-72670 59 14 172531-74120
172531-46530 40 23 172531-61840 47 4 172531-72700 53 1 172531-74130
172531-46560 40 24 172531-62080 51 13 172531-72710 53 2 172531-74140
172531-46600 40 27 172531-62110 46 10 172531-72720 53 3 172531-74150
172531-46620 39 21 172531-62130 46 11 172531-72730 53 4 172531-74160
172531-46650 38 6 172531-62160 46 12 172531-72750 53 6 172531-74170
172531-46760 40 28 172531-62200 48 4 172531-72800 54 1 172531-74180
172531-46790 40 31 172531-62210 46 13 172531-72810 54 2 172531-74190
172531-46800 39 23 172531-62250 48 5 172531-72820 54 3 172531-74200
172531-46850 40 32 172531-62300 48 1 172531-72830 54 4 172531-74210
172531-47600 44 1 172531-62330 142 4 172531-72850 54 5 172531-74220
172531-47610 44 2 172531-62390 47 14 172531-72880 54 14 172531-74230
172531-47620 44 3 172531-62470 142 5 172531-72900 53 15 172531-74240
172531-47630 44 4 172531-62500 47 15 172531-72940 53 17 172531-74250
172531-47640 44 5 172531-62510 47 16 54 16 172531-74260
172531-47650 44 6 172531-62750 49 4 172531-72950 53 19 172531-74270
172531-47660 44 7 172531-62770 49 5 172531-72960 53 20 172531-74280
172531-47670 44 24 172531-62780 49 7 172531-72970 53 21 172531-74290
172531-47680 44 8 172531-62790 49 8 172531-72980 53 22 172531-74300
172531-47800 44 9 172531-63150 47 5 172531-73060 60 49 172531-74400
172531-47810 44 14 172531-63950 51 14 172531-73100 60 1 172531-74510
172531-47830 44 10 172531-64100 50 1 172531-73110 60 2
172531-47850 44 11 172531-64210 50 6 172531-73120 60 4 172531-74520
172531-47860 44 12 172531-64310 50 8 172531-73130 60 14
172531-47870 44 13 172531-64450 50 9 172531-73140 60 48
172531-51100 45 1 172531-64500 50 22 172531-73500 61 1 172531-74530
172531-61000 133 2 22 -1 172531-73501 61 1-1
172531-61040 133 3 172531-65570 51 15 172531-73510 61 2 172531-74540
172531-61090 133 4 172531-67050 52 14 172531-73550 75 3-1
172531-61100 133 5 172531-67100 52 4 172531-73600 27 22 -1 172531-74550
172531-61150 51 2 172531-67380 52 5 172531-73610 27 23 172531-74560
172531-61170 46 2 172531-67500 52 15 172531-73620 27 24
172531-61180 51 3 172531-72010 53 7 172531-73630 27 25
172531-61200 46 25 172531-72020 54 7 172531-73640 27 26
172531-61240 51 4 172531-72100 55 1 172531-73650 27 27
172531-61251 51 5 172531-72110 55 2 172531-73660 27 28 172531-74570
172531-61260 46 5 172531-72200 55 5 172531-73670 27 29 172531-74600
172531-61300 51 7 172531-72250 55 8 172531-73680 27 30 172531-74610
172531-61320 46 7 172531-72300 56 1 172531-73690 27 31
172531-61330 46 8 172531-72310 56 3 172531-73760 28 22
172531-61390 44 25 172531-72311 56 3-1 172531-74010 63 2
172531-61410 46 9 172531-72320 56 7 67 1 172531-74620
172531-61450 51 8 172531-72360 56 8 172531-74020 67 16 172531-74630
172531-61480 44 18 172531-72400 57 1 172531-74030 65 1 172531-74640
172531-61490 44 19 172531-72410 57 6 172531-74040 64 1 172531-74650
172531-61501 51 9 172531-72480 57 8 172531-74050 64 19 172531-74660
172531-61540 51 10 172531-72500 57 9 172531-74090 134 2 172531-74670
172531-61580 51 11 172531-72600 59 1 172531-74100 63 1 172531-74680
172531-61600 47 1 172531-72610 59 6 172531-74110 63 3 172531-74690
172531-61750 47 2 172531-72640 59 10 67 2 172531-74700




Parts No. Index

Parts No.

172531-74700
172531-74710
172531-74720
172531-74730
172531-74740
172531-74750
172531-74760
172531-74770
172531-74780
172531-74790
172531-74800
172531-74810
172531-74820
172531-74830
172531-74840
172531-74850
172531-74860
172531-74870
172531-74880
172531-74890
172531-74910
172531-74930
172531-74950

172531-74960
172531-74970
172531-74980
172531-76110

172531-76120

172531-76130
172531-76140

172531-76150
172531-76170

172531-76180
172531-76190
172531-76200
172531-76210
172531-76230
172531-76270
172531-76280

Parts No.
172531-76290

172531-76300
172531-76700
172531-76730
172531-76750
172531-76760
172531-76780
172531-76800
172531-76830
172531-76950
172531-78100
172531-78110
172531-78120
172531-78130
172531-78140
172531-78150
172531-78160
172531-78170
172531-78190
172531-78200
172531-78211
172531-78212
172531-78220
172531-78230
172531-78240
172531-78250
172531-78260
172531-78270
172531-78280
172531-78290
172531-78291
172531-78300
172531-78301
172531-78310
172531-78311
172531-78320
172531-78330
172531-78340
172531-78350
172531-78360
172531-78370
172531-78380
172531-78390
172531-78400
172531-78410
172531-78420
172531-78430
172531-78440
172531-78450

Ref. No.

15
15
5

N
OCO~NONNNOOOOONOD

Parts No.

172531-78460
172531-78470
172531-78471
172531-78480
172531-78490
172531-78500
172531-78510
172531-78520
172531-78560
172531-78561
172531-78570
172531-78580
172531-78590
172531-78591
172531-78620
172531-78630
172531-78640
172531-78650
172531-78680
172531-78700
172531-79110
172531-79141
172531-81100
172531-81450
172531-81500
172531-81700
172531-82100
172531-82310
172531-82500
172531-82620
172531-82680
172531-82700
172531-82720
172531-82740
172531-82760
172531-82780
172531-82800
172531-82810
172531-82820
172531-82850
172531-82900
172531-82910
172531-82920
172531-82930
172531-91100
172531-91310

172531-91320
172531-91330
172531-91340

Ref. No.

Parts No.

172531-91400
172531-91430
172531-91450
172531-91460
172531-91500
172531-91550
172531-91560
172531-91570

172531-91580

172531-91590
172531-91600
172531-91610
172531-91620
172531-91630
172531-91640
172531-91650
172531-91660
172531-91670
172531-91680
172531-91690
172531-91700
172531-91740
172531-91760
172531-91780
172531-91800
172531-91820
172531-91850
172531-91860
172531-91870
172531-91880
172531-91890
172531-91900
172531-91910
172531-91920

172531-91930

172531-94500
172531-94600
172531-94650
172531-94700
172531-94720
172531-94750
172531-94760
172531-94800
172531-94801
172531-96410




Parts No. Index

Parts No.

172531-96410
172531-96420

172531-96510
172531-96610
172531-96620
172531-96660
172531-96710
172531-96750
172531-96760
172531-96770
172531-96800
172531-96810
172531-96820
172531-96830
172531-96840
172531-96850
172531-96860
172531-96870
172531-96880
172531-96890
172531-96900
172531-96910
172531-96920
172531-96930
172531-96940
172531-96950
172531-96960
172531-96970
172531-96980
172531-96990
172532-62820
172614-74240

172614-74250

172614-74270

Parts No.

172614-74270
172614-74280
172614-74290

172614-74310

172633-76160
172645-76570
172652-64220

172652-73750
172652-73770
172652-73780
172652-73790
172730-05250
172730-11440
172730-61890
172730-75141

172734-14620
172738-95770
172823-45000

172960-72630
172964-12140
172A07-03160
172A07-03410
172A23-64770
172A36-03411

172A37-03180

65
66

67
63

64

65
66

N

Parts No.
172A37-03231

172A37-03241
172A37-03250
172A37-03271
172A37-03290
172A37-03330
172A37-03350
172A37-03410
172A37-03500
172A37-03710
172A37-03730

172A38-03201

172A38-03211

172A46-75500
172A47-16130
172A47-17250
172A47-17270

172A47-17280

172A47-76190
172A47-76191
172A79-12150
178071-03010
178076-12400
184016-55700
184016-55701
184016-59360
192167-26030
192167-26040
192167-26080
194065-08150
194106-13340
194106-13360
194130-33100

Fig. No.

WROWRANDBENENENENENENENENAEANDDN

Ref. No.

O~NOONPMUOWANW

[EnY

=
O+~ 00

o

NWONRFPRWNOBRMBERNEPENOONWEN

-1
-2
-1

Parts No.

194130-42130
194130-43351
194130-43410
194130-44230
194130-44422
194130-44480
194130-44520
194145-44210
194145-71600
194145-71700
194145-73150
194145-75250
194146-21150
194146-21161
194150-01270
194150-22480
194150-45320
194150-71230
194151-36670
194151-47760
194180-25550
194180-32640
194180-32670
194180-51640

194181-11560
194200-37780

194215-24950
194250-45600
194275-71550
194281-31570
194300-25790
194310-24770
194310-47790
194311-14650
194312-46630
194320-25270
194321-13270
194321-13360
194321-13380
194321-13440
194321-13660
194321-13670
194321-13680
194323-13290
194327-36530
194327-45120

Fig. No.

125
126
127
127
127
127
127
127
139
139
139

Ref. No.

[y

W w
PWORPRWNOWUORAROIFRPROONEFENW

N PN e
NRPRRNWOR R UOO

N

=N

~NORARRFRPONNOPRWNWOOOFRUOINORFRPONPR




Parts No. Index

Parts No.

194327-45130
194328-11670
194328-11680
194328-11690
194328-13420
194362-14650
194370-26350
194420-62260
194430-25460
194440-25810
194450-45610
194450-45620
194450-45630
194450-45640
194450-45650
194450-74630
194464-22160
194464-52190
194465-11940
194465-13240
194515-25350
194515-25530
194515-25690
194515-72490
194516-13410
194550-36390
194550-47530
194555-24610
194555-24630
194555-26520

194555-32340
194555-36310
194555-36330
194555-36340
194555-36370
194555-36410
194555-36500
194555-36520
194555-46300
194555-46380
194555-46730
194555-47420
194630-43220
194640-43201
194640-46410
194640-46420
194640-46620
194640-47550

[EnY

N

N

=

w
PO ONDWONPRPNRLPNDOWONPFPORPROODUURWNONOWOR OIAWO

[EnY

ol

[EnY
= W

13
10
10
10

12

'
[

Parts No.

194640-47560
194640-73180
194641-11630
194641-13210
194641-13450
194641-13640
194641-13650
194641-13760
194641-13780
194641-13790
194641-13810
194641-13840
194641-14680
194681-13720
194800-24620
194850-26340
194850-26360
194850-26370
194850-42180
194990-22140
195230-12190
195295-13210
195412-33280
198071-27470

198071-27510
198071-61890
198072-32110
198072-36760
198072-36770
198084-71110
198091-32640
198091-33510
198091-34130
198091-34320
198092-71530
198092-71750
198118-24600
198118-24620
198118-24640
198129-24930
198133-02120
198133-13810
198133-25860
198149-25890
198200-52140
198200-56050
198200-56060
198200-56080
198200-61250

Fig. No.

Ref. No.

13

IR

GJOOOO~NOPOODUITWENPE

=

Parts No.

198200-61251
198212-26230
198212-26240
198212-26260
198212-26380
198220-25830
198220-25840
198220-45350
198220-45370
198220-45920
198220-46400
198220-46660

198220-46670

198230-61960
198240-27570
198240-42130
198240-42810
198240-43310
198240-44200
198240-47380
198240-47430
198254-47370
198301-14610
198320-44110
198320-44510
198320-47321
198320-47330
198320-47370
198320-47410
198360-31500
198360-31510
198360-31530
198360-31800
198360-31810
198360-31850
198360-47320
198360-47330
198401-13730
198401-13740
198401-13770
198401-13790
198401-14130
198401-14150
198401-14160
198415-25840
198421-27110

198441-13130

Fig. No.

51
119
119
119
119
103
103
131
131
125

CCWNOUIITWOOUORWNRFRPOOANONNOOONWROOONDMIARARADMDWOWNWDN

PR
oORrRPRAMWNPR

> >

Parts No.

198441-13140
198441-13150
198441-13170
198441-13180
198441-13330
198441-13370
198448-26310
198448-56150
198451-28750
198475-36710
198475-36760
198475-72110
198475-72130
198475-72481
198475-74700
198483-32660
1A1040-43900
1A1040-45890

1A1040-56900
1A1180-59510
1A1380-55310
1A1380-59480
1A6150-73700
1A6150-93151
1A6370-24380
1A6750-29850
1A6780-57110
1A6780-57200
1A7100-26850
1A7260-25820
1A7260-36510
1A7260-36550
1A7260-42280
1A7270-74200
1A7270-74210
1A7270-74250
1A7290-32601
1A7290-73100
1A7290-73500
1A7310-32641
1A7335-52120
1A7400-26230
1A7400-26390
1A7500-56210
1C6281-52310

N N

N =
~NWONPFRPPRPPOWRWUIOITWO WO A~ O

[EnY

.
e




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
1C6281-52310 39 26 1M0020-25670 100 11 1M0020-33130 112 4 22137-100000 46
40 37 -1 1M0020-25680 100 12 1M0020-33400 113 1
41 14 -1 1M0020-25690 100 13 1M0020-33410 113 2 47
42 31 1M0020-25700 101 1 1M0020-33431 113 3
1C6281-52320 33 24 -1 1M0020-25710 101 2 1M0020-33440 113 4 50
1C6320-63460 121 13 1M0020-25800 102 1 1M0020-34100 114 3
1C6560-47000 34 15 1M0020-25810 102 2 1M0020-34330 111 6 51
1C6920-36260 15 13 1M0020-25820 102 3 1M0020-34350 111 7 84
1D4260-17800 17 11 1M0020-25910 103 7 1M0020-42100 125 1 132
1D4260-17820 17 13 1M0020-25920 103 8 1M0020-42110 125 29
1D4260-17830 17 14 1M0020-25930 103 9 1M0020-47300 132 1 22137-120000 26
1E6190-54080 105 6 1M0020-25941 103 10 22117-060000 37 11 39
1E6190-55660 117 2 1M0020-25950 103 11 39 29 -1 47
1E6190-55710 117 3 1M0020-25960 103 12 117 4 50
1E6191-54330 119 19 1M0020-25970 103 13 22117-080000 32 25
1E6570-65751 34 16 1M0020-25980 103 14 33 20
50 12 1M0020-25990 100 14 36 17 22137-140000 115
1E6570-65761 35 23 1M0020-26100 118 1 37 12 22137-160000 26
1E6740-64200 32 24 1M0020-26200 119 7 39 28 22137-200000 112
39 27 1M0020-26220 119 8 29 22151-080000 13
42 14 1M0020-26230 119 9 40 34 22157-060000 10
1E6910-65600 89 27 1M0020-26240 119 11 41 12 22157-080000 46
1E8100-63750 50 5 1M0020-26300 120 1 42 15 51
1E8605-53050 98 8 1M0020-26410 121 6 53 23 52
111 9 1M0020-26420 121 7 130 4
1E8665-61040 44 17 1M0020-26430 121 8 22117-100000 6 11 22157-100000 51
1M0020-24100 94 4 1M0020-26450 121 9 73 27 82
1M0020-24110 94 5 1M0020-26460 121 10 22127-120000 27 33 22157-120000 11
1M0020-24120 94 6 1M0020-26470 121 11 22137-040000 40 35 50
1M0020-24200 98 1 1M0020-26490 121 12 22137-060000 8 7 72
1M0020-24220 98 2 1M0020-26550 116 9 10 48 84
1M0020-24250 98 3 1M0020-26610 122 1 15 38 85
1M0020-24260 98 4 1M0020-26620 122 2 22137-080000 5 3 88
1M0020-24600 116 1 1M0020-26630 122 10 13 8
1M0020-24610 116 3 1M0020-26700 123 1 33 21
1M0020-25100 95 1 1M0020-26730 123 2 34 17 89
1M0020-25130 95 2 1M0020-27501 104 3 35 24
1M0020-25200 96 1 1M0020-27510 104 4 51 21
1M0020-25210 96 2 1M0020-27550 104 5 22 90
1M0020-25300 97 1 1M0020-28100 105 3 52 18
1M0020-25310 97 2 1M0020-28110 105 4 132 18 22157-140000 19
1M0020-25500 99 1 1M0020-28120 105 5 139 40 133
1M0020-25530 99 2 1M0020-28300 106 4 22137-100000 6 14 22157-160000 133
1M0020-25600 100 4 1M0020-28330 106 5 14 8 22190-100000 104
1M0020-25610 100 5 1M0020-28350 106 6 8 -1 106
1M0020-25620 100 6 1M0020-29100 107 1 22 12 22217-040000 40
1M0020-25630 100 7 1M0020-31300 109 1 12 -1 22217-060000 62
1M0020-25641 100 8 1M0020-32300 110 8 32 26 70
1M0020-25650 100 9 1M0020-33100 112 1 34 18 139
1M0020-25660 100 10 1M0020-33110 112 3 35 25 22217-080000 13

w
O~NNOONNOO D~

=




Parts No. Index

Parts No.
22217-080000

22217-100000

22217-120000

22217-140000
22217-160000

22242-000140
22242-000170

22242-000190
22242-000220
22242-000250

22242-000260
22242-000400
22242-000450
22242-000500
22242-000600
22252-000170

Parts No.

22252-000180
22252-000200
22252-000220

22252-000300
22252-000350
22252-000370
22252-000520
22252-000620
22252-000900
22252-000950
22272-000070
22312-080160
22312-080180

22312-100180

22312-100320
22351-030025
22351-035032
22351-040012
22351-040014
22351-040016
22351-040024
22351-050025

22351-050036
22351-050040

22351-050056
22351-060016
22351-060028
22351-060032

22351-080020

22351-080032
22351-080040

Fig. No.

116
116
101
102
116
118
121
116

60
121

60
100
114
119
132

28

94
121

28

98
111

122

Ref. No.

12
13

Parts No.

22360-100000
22360-200000
22372-160000
22417-160160

22417-160200
22417-200100

22417-200120
22417-200160
22417-200200

22417-300200
22417-300250

22417-300350
22417-320200

22417-400500
22417-400600
22486-080240
22486-100500
22487-080350
22522-030130
22857-500200
23000-048000
23000-070000
23001-019000

23001-022000
23001-025000
23001-035000

23001-041000
23001-048000
23001-060000
23010-050000
23010-055000
23010-060000
23010-070000
23061-050500
23065-070130
23080-012000

Fig. No.

43

Ref. No.

-1
-1

-1
-1

Parts No.
23080-012000

23391-020000
23393-020000

23393-040000

23396-040300
23414-180023
23414-190000
23414-200026
23414-210000
23491-080002
23491-140002

23871-010000

23871-020000
23871-040000
23871-060000
23876-010000

23876-020000
23887-180002
23887-200002
23897-040002
24101-060064
24101-060074

24101-060084
24101-060094
24101-060104
24101-060114
24101-060124
24101-060144
24101-062054
24101-062064

24101-062084
24101-062094
24101-062104
24101-062134
24101-063044
24101-063054




Parts No. Index

Parts No.
24101-063054

24101-063064

24101-063074

24101-063094
24104-060124
24190-050002

24190-100001

24190-110001
24190-120001
24190-130003
24190-240001
24311-000080
24311-000090
24311-000110
24311-000120

24311-000140

24311-000150

24311-000160

24311-000180

24311-000220
24311-000240
24311-000450
24311-000700
24311-350220

24315-000070
24315-000080
24315-000110

Fig. No.

105
120

96

99
103
119
103
120

Ref. No.

Parts No.

24315-000110 73
76

107

24315-000120 60
125

24315-000140 55
65

68

69

80

82
83
107

125
142

24315-000150 53
24315-000180 56

74

75

Fig. No.

Ref. No.

e

Parts No.
24315-000180

24315-000220
24315-000240

24315-000490
24321-000400
24321-000600
24321-000650
24321-000700
24321-000750
24321-001000
24321-001050

24321-001150
24321-001700
24321-002200
24325-000550

24325-000650
24325-000800
24341-000070
24341-000180

24341-000220
24341-000300

24341-000320
24341-000500
24341-001000
24351-240300
24421-284208

24421-456209
24423-203007
24423-223508
24423-284508
24423-305008
24550-014200
24550-035300
24550-040300

Fig. No.

75
77
81

107

Ref. No.

Parts No.

24550-045300
24761-020000

24761-040000

24761-050000

24761-060000

26013-060162
26013-060202
26013-080122

Fig. No.

. No.

-1

-1
-1
-1

-1
-1




Parts No. Index

Parts No.

26013-080122
26013-080162

26013-080202

26013-080252

26013-080352
26013-100162

26013-100202

Fig. No.

25
7
10

38
42

46

Parts No.
26013-100202

26013-100252

26013-100302

26013-100352
26013-100402

26013-100602
26013-120202

26013-120252

Fig. No.

46
47

50
51

74
82

83
103
6

Ref. No.

23

Parts No.
26013-120252

26013-120302

26013-120352

26013-120402

26013-120502
26013-120552
26013-120852
26013-140352
26014-060162

26014-060202
26014-080252
26022-050162
26022-060162

89

Parts No.

26022-060162
26051-060002

26051-080002

26051-100002
26072-120322
26076-100502
26076-120302

26076-120352

26076-120452
26076-160402
26076-160552
26086-160352
26106-080122

26106-080202
26106-080402
26106-080502

26106-080652
26106-100142

26106-100202
26116-060502
26116-060602
26116-080162
26116-080304

26116-080354

26116-080404
26116-100202

26116-100252
26116-100504
26116-100652

Fig. No.

Ref. No.




Parts No. Index

Parts No.

26116-100752
26116-120252
26116-121102

26116-140202
26116-160452
26216-080202
26216-100302
26216-120352

26218-080202
26218-100302
26236-140322
26346-080002

26346-160002
26347-100002
26366-080002

26366-100002

26450-060102

26450-060122
26450-060202

26450-060252
26450-080142
26450-080202

26450-080402
26557-040062
26557-060062
26577-050142
26587-040062

26589-060162
26657-120002
26711-080002
26716-060002
26716-080002

Fig. No.

Ref. No.

-1
-1

Parts No.
26716-080002

26716-100002

26716-120002

26736-100002
26736-160002

26756-060002
26756-080002

26756-120002
26776-100002

26776-160002
26776-180002
26776-200002

26877-180002
29420-050000
29420-100000
29420-150000
29420-300000
41850-000160

41851-000180
41852-000250

41852-000600
41852-000700
41854-000080
41854-000150
41854-000220

Ref. No.

Parts No.

41854-000224
41854-000240
41854-000250
41856-010180
41856-020400
41868-720000
772458-82231
772531-03100
772531-14100
772531-75100
794130-71410

794464-45660
798072-36760
7A7260-36000
933110-00301
933110-54100

933111-20200

933125-37600
933125-94500

933152-02710
933152-24120
933166-24120
933168-14170
933168-55770

933170-01490
933171-29751

Fig. No.

116
116
116
116
121

98

87

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL
	2.LABEL(FOR CANADA)
	3.LABEL(SAFETY)
	4.LABEL(SAFETY)(FOR CANADA)
	5.EMBLEM(BRACKET)
	6.MUFFLER
	7.AIR CLEANER
	8.ACCELERATOR CABLE
	9.ENGINE MOUNT
	10.RADIATOR & MOUNT
	11.FUEL TANK
	12.FUEL PIPE
	13.BATTERY
	14.AROUND THE ENGINE
	15.INSTRUMENT PANEL
	16.STARTER SWITCH
	17.WORK LAMP(1)
	18.WORK LAMP(2)
	19.P.T.O. SWITCH
	20.DAMPER DISK
	21.DRIVE SHAFT
	22.PROPELLER SHAFT
	23.TRANSMISSION ACCESSORIES(STANDARD SPEC.)
	24.TRANSMISSION ACCESSORIES(ROCK SHAFT SPEC.)
	25.TRANSMISSION ACCESSORIES(ROCK SHAFT & P.T.O. SPEC.)
	26.TRANSMISSION STAY(REAR)
	27.FRONT AXLE(1/4)
	28.FRONT AXLE(2/4)
	29.FRONT AXLE(3/4)
	30.FRONT AXLE(4/4)
	94.FRONT TRANSMISSION CASE
	95.INPUT SHAFT
	96.IDLE SHAFT
	97.OUTPUT SHAFT
	98.REAR TRANSMISSION CASE
	99.TRANSMISSION INPUT SHAFT
	100.PLANETARY GEAR
	101.MOTOR SHAFT
	102.PUMP SHAFT
	103.PINION GEAR
	104.SUB SHIFT SHAFT
	105.FRONT DRIVE SHAFT
	106.4 WHEEL DRIVE SHIFT
	107.H.S.T
	108.LOWER LINK PIN
	109.DIFFERENTIAL RING GEAR
	110.DIFFERENTIAL GEAR
	111.REAR AXLE CASE
	112.DIFFERENTIAL ROCK
	113.DIFFERENTIAL SHAFT
	114.FINAL SHAFT
	115.BRAKE
	116.P.T.O. VALVE
	117.SECOND RELIEF
	118.P.T.O. DRIVE SHAFT
	119.P.T.O. CLUTCH
	120.P.T.O. SHAFT
	121.P.T.O. PUMP
	122.P.T.O. CASE
	123.P.T.O. BRAKE SHAFT
	124.P.T.O. SHAFT COVER
	31.TIRE
	32.SHIFT LINK(1)
	33.SHIFT LINK(2)
	34.SHIFT LINK(3)
	35.BRAKE
	36.LEVER(LOADER : 1)
	37.LEVER(LOADER : 2)
	38.LEVER(BACKHOE : 1)
	39.LEVER(BACKHOE : 2)
	40.LEVER(BACKHOE : 3)
	41.P.T.O. LEVER(LOADER)
	42.P.T.O. PEDAL(BACKHOE)
	43.LIFT ARM LOCK
	44.STEERING WHEEL & COLUMN
	93.POSITION LEVER
	45.FRAME
	46.COVER(FRAME)
	47.FENDER & HANDRAIL
	48.STEP & FLOOR MAT
	49.COVER(MONITOR)
	50.SEAT & SEAT MOUNT
	51.HOOD
	52.CANOPY
	53.LIFT CYLINDER
	54.DUMP CYLINDER
	55.BOOM CYLINDER
	56.ARM CYLINDER
	57.SWING CYLINDER
	58.BUCKET CYLINDER
	59.STABILIZER CYLINDER
	60.HYDRAULIC PUMP
	61.STEERING UNIT
	62.LINE FILTER
	63.CONTROL VALVE(BACKHOE : 1/5)
	64.CONTROL VALVE(BACKHOE : 2/5)
	65.CONTROL VALVE(BACKHOE : 3/5)
	66.CONTROL VALVE(BACKHOE : 4/5)
	67.CONTROL VALVE(BACKHOE : 5/5)
	68.CONTROL VALVE(LOADER : 1/2)
	69.CONTROL VALVE(LOADER : 2/2)
	70.PILOT CHECK VALVE
	71.OIL COOLER
	72.HYD. OIL TANK
	125.HYDRAULIC CYLINDER CASE
	126.PISTON
	127.LIFT CRANK
	128.CONTROL VALVE
	129.RELIEF VALVE
	130.STOP VALVE
	131.SAFETY VALVE
	132.HYDRAULIC CONTROL
	73.TANK - PUMP - CONTROL VALVE
	74.EQUIPMENT - RETURN
	75.STEERING
	76.CONTROL VALVE - LIFT & DUMP CYLINDER
	77.BULKHEAD - CONTROL VALVE
	78.CONTROL VALVE - BOOM, ARM & BUCKET CYLINDER
	79.CONTROL VALVE - SWING CYLINDER
	80.CONTROL VALVE - STABILIZER CYLINDER
	81.TRANSMISSION - RETURN
	82.CONTROL VALVE - P.T.O.(LOADER)
	83.CONTROL VALVE - P.T.O.(BACKHOE)
	84.BOOM
	85.ARM
	86.BUCKET ARM & LINK
	87.BUCKET(BACKHOE)
	88.BACKHOE MOUNT
	89.BOOM BRACKET
	90.LIFT ARM
	91.LOADER LINK
	92.STABILIZER
	133.FRONT GUARD KIT
	134.RELIEF VALVE KIT
	135.QUICK HOLDER KIT(LOADER)
	136.BUCKET KIT(LOADER)
	137.ROCK SHAFT KIT
	138.REAR P.T.O. KIT
	139.3POINT HITCH KIT
	140.P.T.O. KIT(LOADER)
	141.P.T.O. KIT(BACKHOE)
	142.SUB CONTROL VALVE KIT
	143.4-IN-1 BUCKET KIT(LOADER)
	144.TURF TIRE KIT
	145.LABEL(SPANISH)
	146.LABEL(SAFETY)(SPANISH)
	Parts No. Index

